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Hinweise zur Verwendung dieser Teileliste

Dieses Buch basiert auf den Informationen vom Februar 1998._

Modellanderungen sind vorbehalten.

===="

Die Teile, die als kompletter Satz geliefert werden, sind mit einer 1____!

gestrichelten Linie umrandet.
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Notes sur l'utilisation de ce manuel de
pieces détachées

Ce manuel a été fait d'aprés les renseignements valables au mois de Février 1998.
Les piéces peuvent étre sujettes a des modifications sans préavis.
Les piéces fournies en tant qu’assemblages complets sont encadrées avec un trajt
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Notas para usar este Manual de Piezas

Este libro ha sido compilado basandose en los datos de que se disponia en febrero 1998.
Las piezas quedan sujetas a cambios de disefio sin aviso previo.
Las piezas suministradas como conjuntos completos se enmarcan con una linea
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A1. % (311E)/ Machine body (311E) / Maschinengehduse (311E)
/ Corps de la machine (311E) / Cuerpo de la maquina (311E)

REF_.NO. CODE QTY B AT NAME OF PARTS RM
4 104450109 1|dhat>s RUBBER CAP, 8
5 104821009 1= a+105 RUBBER CAP, 10.5
6 117934009 1|3 &+22135 RUBBER CAP, 13.5
7 140392009 21T QIL CAP
10 104450109 1R I= P % RUBBER CAP, 8
11 117934009 1|dat13s RUBBER CAP, 13.5
12 159150009 2|3 4+205 RUBBER CAP, 20.5
13 542748009 1| Ahin— FRAME SIDE COVER
14 062711212 4|+~ 3476-32X12 SCREW, PAN SM4.76-32X12
15 S10141109 tlyx o U4 1AH/—B Y-AX|S FEED BRACKET COVER, B
16 542875000 x4 2 UHAhiN—L X-AXIS FEED BRACKET COVER, L
17 542876000 1|x# o Ug1Hhii-—R X-AXIS FEED BRACKET COVER, R
18 542877001 2|H— AR~ COVER SPACER
19 106629002 41 A 3437 SCREW, SM4.37
20 S42750109 1jA>1 873 FACE PLATE ASSY
20-1 542751009 IEPEE FACE PLATE
20-2 $42752000 HIEVEE FAVE 3% FACE PLATE PACKING
20-3 117934009 2|5 4+2135 RUBBER CAP, 13.5
21 062711012 3i+~N2476-32X10 SCREW, PAN SM4.76-32X10
22 544494001 171#-F% 3B EYE GUARD ASSY, B
22-1 544483001 HFamneesz HINGE ASSY
22-2 544485001 "Hrr#H-F EYE GUARD
22-3 061660806 2% > 3318-40X8 SCREW, FLAT SM3.18-40X8
22-4 021660102 2|+ 1313318 NUT, 15SM3.18
22-5 025030232 2|leSHHxFLY3 WASHER, PLAINM 3
22-6 544487001 1| PAH-—FHILAT~8 EYE GUARD HOLDER, B
22-7 062670512 2 [F~357-40X5 SCREW, PAN SM3.57-40X5
23 062670612 2|+ N =357-40X6 SCREW, PAN SM3.57-40X6
24 510030002 EE P R TAE 3 SHUTTLE RACE COVER ASSY
25 145480101 2|42 %635 SHOULDER SCREW, SM6.35
26 109239002 2| FINzHHX WASHER, WAVE SPRING
27 537920009 172 Exhii- THREAD TAKE-UP COVER
28 062680612 1|+~ 3437-40X6 SCREW, PAN S\Mi4.37-40X6
29 542753001 1311y s8ko314% AUXILIARY PLATE, 311
30 106629002 6|32 xa37 SCREW, SM4.37
31 502445001 V710 —H—F FINGER GUARD
32 025350236 2{leSHHRFIY35 WASHER, PLAIN M 3.5
33 $20164009 1|5ak13 RUBBER CAP, 13
34 517803001 B FA T STEPPING COVER
35 107321003 18> %476 SHOULDER SCREW, SM4.76
36 107017002 (N EERAEL & F WASHER, WAVE SPRING 6.45
37 129986001 1w+ 3x¥357 SCREW, SM3.57
38 $42758001 1sOL7 754 OILPAN, SOL
39 062400612 2[F~aM4axs SCREW, PAN M4X6
42 117936009 3|dAt94 RUBBER CAP, 9.4
43 104450109 2|dL+28 RUBBER CAP, 8
820 544629000 tew—% LABEL, E
"3MEX T Em "
<#EEF-JILH> <For Japan only>
50 536685101 PR Bl - S [SSS————
50-1 536686101 17eH—FHHT 1% e mmmamn
50-2 143966001 L o S [ —
50-3 062660712 A S L L E: .1, 7. R P ————
50-4 025660132 P E S L T R T R [SS———
50-5 021660102 2|+v k122318 e ————————
151-V11-050
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/Machine body (311EL}/ Maschinengehause (311EL

/Corps de la machine (311EL) / Cuerpo de la maquina (311EL)
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A2 . EAREf% (311EL) / Machine body (311EL) / Maschinengehé&use (311EL)
/ Corps de la machine (311EL) / Cuerpo de la maquina {311EL)

REF.NO. CODE QTY [ NAME OF PARTS RM
4 104450109 1ldat-s RUBBER CAP, 8
5 104821009 1jd 4+105 RUBBER CAP, 10.5
6 117934009 1d4at21435 RUBBER CAP, 13.5
7 140392009 21074 OILCAP
10 104450109 = RUBBER CAP, 8
11 117934009 1(d4at135 RUBBER CAP, 13.5
12 159150009 2|3 L2205 RUBBER CAP, 20.5
13 544628009 U PEEPE TACIN FRAME SIDE COVER, L
14 062711212 4|+~ 21476-32X12 SCREW, PAN SM4.76-32X12
15 $10141109 VAR S FACH:] Y-AXIS FEED BRACKET COVER, B
16 544604000 AN E R PAR X-AXIS FEED BRACKET COVER
19 106629002 413 A %a37 SCREW, 5M4.37
20 S42750109 1| X159 3 FACE PLATE ASSY
20-1 542751009 1| AR FACE PLATE
20-2 S42752000 | N - WAV E. FACE PLATE PACKING
20-3 117934009 2|Fat135 RUBBER CAP, 13.5
21 062711012 3|+ ~3a76-32X10 SCREW, PAN SM4.76-32X10
23 062670612 2|+~ 0357-40X6 SCREW, PAN SM3.57-40X6
22 $44494001 1|7« H—-F% 3B EYE GUARD ASSY, B
22-1 544483001 A E=Rr A 3 HINGE ASSY
22-2 $44485001 1|7rH-FK EYE GUARD
22-3 (061660806 2|45 21318-40X8 SCREW, FLAT SM3.18-40X8
22-4 021660102 2|1FY p12 2318 NUT, 15M3.18
22-5 (25030232 2lESH¥H2FLI3 WASHER, PLAIN M 3
22-6 S44487001 1|7PAH—~FhLd—8 EYE GUARD HOLDER, B
22-7 062670512 2 |# A 0357-40X5 SCREW, PAN SM3.57-40X5
24 $10030002 1(Fdnvnni—23 SHUTTLE RACE COVER ASSY
25 145480101 2|4 %3635 SHOULDER SCREW, SM6.35
26 109239002 2IFEINnx¥Hx WASHER, WAVE SPRING
27 $37920009 1[FrErHn— THREAD TAKE-UP COVER
28 062680612 11+~ 34.37-40X6 SCREW, PAN SM4.37-40X6
29 544612001 IRERNIVALIE & ¥ S & AUXILIARY PLATE, 311L
30 106629002 Bl Axa37 SCREW, SM4.37
31 S02445001 1| Z1H—-#H—FK FINGER GUARD
32 025350236 2leS5HHExFII3S WASHER, PLAIN M 3.5
33 $20164009 1|dat13 RUBBER CAP, 13
34 S17803001 1 hesryhini- STEPPING COVER
35 107321003 152478 SHOQULDER SCREW, SM4.76
36 107017002 TFEnzxFHz WASHER, WAVE SPRING 6.45
37 129986001 ilv=xxv357 SCREW, SM3.57
38 542758001 V|SOLF 7574 OIL PAN, SOL
39 062400612 2{F ~Namaxe SCREW, PAN M4X6
42 117936009 3|Tat94 RUBBER CAP,9.4
43 104450109 2|94t 8 RUBBER CAP, 8
101 S44626009 1|~y F311L-L BED, 311 L-L
102 018082022 417+ F I b 8X20 BOLT, SOCKET M8X20
103 544605009 1~ K311LR BED, 311 L-R
104 018082022 4|7+ £k 8X20 BOLT, SOCKET M8X20
105 544606001 1 XxF-U41ar—HL SPACER
106 018501622 4|7+ H I b 5X16 BOLT, SOCKET M5X16
11 544610001 Tyh—FH1 K1 2L GUIDE PLATE, L
112 062400812 2|F~a4x8 SCREW, PAN M4X8
113 544611001 Tyhn—#H1 K1 4R GUIDE PLATE, R
114 106629002 2{ A %5437 SCREW, SM4.37
115 544387009 1|~y FHN—LR BED COVER, LR
116 106629002 2[9 X RTa37 SCREW, SM4.37
121 544607001 PAE S RIE e VAT e FEED BRACKE COVER SUPPORT
122 062761012 4|+ ~1595-28X10 SCREW, PAN SM5.95-28X10
920 S44629000 1w —% LABEL, E
151-V12-050



B. L# - §H# B R / Upper shaft and needle bar mechanism / Obere Welle und Nadelstangenvorrichtung
/Mécanisme de arbre supérieur et barra a aiguille / Mecanismo del eje superior y la barra de aguaja
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B . & - 4t# 1% / Upper shaft and needle bar mechanism / Obere Welle und Nadelstangenvorrichtung
/ Mécanisme de arbre supérieur et barra 3 aiguille / Mecanismo del eje superior y la barra de aguaja

REF.NO. CODE QTY = NAME OF PARTS

1 542830001 1\ UPPER SHAFT

2 545147001 IR A R A Bl 3 CRANK ROD ASSY

2-1 144712001 2o 4% 2476 SCREW, SM4.76

3 $42754001 NP EEE YR UPPER SHAFT BUSH, L

4 014780622 17H+ b+ x3T6357HK 3 SET SCREW, SOCKET (CP) SM6.35

5 140726000 LR Rr e S B UPPER SHAFT BUSH, M

6 072630260 1| <7 76302vY BALL BEARING, 6302VV

7 048150142 1frADP YT IC15 RETAINING RING, C15

9 014760622 2i 7+ A RTI595 SET SCREW, SOCKET SM5.95
<3TIEREH, E4H > <For 311E "medium & heavy materials” >
<3VIELEH#H > <For 311EL "heavy materials” >

10-1 152231000 1MW UF12532-9 COUNTER WEIGHT

11 100250001 1798 SCREW, SM7.14

12 014770622 2|7F e ARTV635TKE SET SCREW, SOCKET (CP) $M#6.35

13-1 101706001 1| F 2 %2635 SET SCREW, SM6.35

11 100250001 1 xx2714 SCREW, SM7.14

12 014770622 2|7 F b AFVE3STRE SET SCREW, SOCKET (CP) SM6.35

14-1 543984001 N AV E: i 2 70 g/ ] THREAD TAKE-UP LEVER SET

14-1-1 543982001 L Bl - s THREAD TAKE-UP LEVER ASSY

14-1-2 152236001 7 EsddT oy THREAD TAKE-UP SUPPORT STUD

14-1-3 152237001 TNDES2522 NEEDLE BAR CRANK

14-1-4 132051001 T+H 2213570 SCREW, FLAT SM3.57L

14-1-5 543689001 AV E i RV e; B NEEDLE BAR CONNECTING ROD

14-1-6 542756001 AV E - NEEDLE BAR CLAMP

14-1-7 062680712 114~ 2437-80X7 SCREW, PAN SM4.37-40X7
<31MEEEYHA> < For 311E "“extra heavy materials™ >

10-2 154623000 1| YUF1 2378 COUNTER WEIGHT, B

11 100250001 11 A3 5714 SCREW, SM7.14

12 014770622 2IPF P ARTB3I5TRE SET SCREW, SOCKET {CP) 5M6.35

13-2 123006001 11k 23 %6357 K% SET SCREW, (CP) SM6.35

14-2 S43985001 1InYF L hBY 3 THREAD TAKE-UP LEVER SET, B

14-2-1 $43982001 1fF>Ex%32 THREAD TAKE-UP LEVER ASSY

14-2-2 152236001 B i i ) THREAD TAKE-UP SUPPORT STUD

14-2-3 154624001 1inUFE 7578 NEEDLE BAR CRANK, B

14-2-4 132051001 1+ ¥ 3253570 SCREW, FLAT SM3.57L

14-2-5 543689001 HAVE A% 2% NEEDLE BAR CONNECTING ROD

14-2-6 542756001 HAYE £ NEEDLE BAR CLAMP

14-2-7 062680712 1|+ ~3437-40X7 SCREW, PAN SM4.37-40X7

15 014780622 1|7+ b A F2J6357F3 SET SCREW, SOCKET {CP) SM6.35

16 102630001 LA e e ok 6 B e I 4 NEEDLE BAR GUIDE SLIDE BLOCK

17 537927000 T nUKRSFLF1 NEEDLE BAR GUIDE

18 100242003 2| % %357 SCREW, SM3.57

19 155578000 2(FLt7.2 RUBBER CAP, 7.2

20 502269001 I AVE: 5] NEEDLE BAR

21 144458001 7T V% FARI357 SET SCREW, SM3.57

22 152242001 HAUEI X ZIU NEEDLE BARBUSH, U

23 152243001 AU RTALLD NEEDLE BAR BUSH, D
<31MEREHA > <For 311E "medium materials” >

24 107415016 112 2w/ DPXS NEEDLE, DPX5 (#16)
<31M1EE#A > < For 311E “heavy materials” >

24 145646021 113 22/ UDPX17 NEEDLE, DPX17 (#21)
<3TMEEEHH > <For 311E "extra heavy materials” >

24 145646025 1132 v rnppxaz NEEDLE, DPX17 (#25)
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B. L& - $#B31% / Upper shaft and needle bar mechanism / Obere Welle und Nadelstangenvorrichtung
/ Mécanisme de arbre supérieur et barra 4 aiguille / Mecanismo del eje superior y la barra de aguaja

22— == y
| e
v
14-1.7—4 _|-
i k___.__.-/
: S
] e, mansy
. /FOR MEDIUM & THICK MATERIALS
el
20—
23
==}
g 1BR A
2 / FOR EXTRA HEAVY MATERIALS
21 —%
24~—E
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B . I &k - $1#ERI{& / Upper shaft and needle bar mechanism / Obere Welle und Nadelstangenvorrichtung
/ Mécanisme de arbre supérieur et barra 3 aiguille / Mecanismo del eje superior y la barra de aguaja

REF.NO. CODE Q'TY B A NAME OF PARTS
<311ELE4 A > <For 311EL "heavy materials” >
24 145646019 HEPPIAY I 4k NEEDLE, DPX17 (#19)
i ST 1 " OPTION PARTS “
24 107415009 1|5 2>/ U DPXS NEEDLE, DPX5 {(#9)
24 107415011 11z 42 1UDPXS NEEDLE, DPX5 (#11)
24 107415014 113 >/ DPXS NEEDLE, DPX5 (#14)
24 107415018 1|3 & /v DPXS NEEDLE, DPX5 (#18)
24 107415019 HEPPIAV L NEEDLE, DPX5 (#19)
24 107415021 112 22 DPXS NEEDLE, DPX5 (#21)
24 107415023 HEPPIVELC NEEDLE, DPX5 (#23)
24 154763010 113 %2 DPXSKN NEEDLE DPX5KN (#10)
24 $37929009 113 &2 /78 DPXSNY NEEDLE, DPX5NY (#9)
24 $37929016 1| & &2 7VY) DPXSNY NEEDLE, DPXSNY (#16)
24 145646011 1z~ 2nuppPx17 NEEDLE, DPX17 (#11)
24 145646014 113 2 »nppxa7 NEEDLE, DPX17 (#14)
24 145646016 1z 2 vnuppxi7 NEEDLE, DPX17 (#16)
24 145646018 11z vnuprx17 NEEDLE, DPX17 (#18)
24 145646024 1z 2 nUbpPxt7 NEEDLE, DPX17 (#24)
24 $37928019 112 &>/ YJDPX17NY NEEDLE, DPX17NY (#19)
24 524511007 113 2 2/v1)3355-01MR NEEDLE, 3355-01MR {#7)
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C1.3XY BR (311E) / Feed mechanism (31 1E)/ Transportvorrichtung (311E)
/ Mécanisme de I'entrainement (311E) / Mecanismo de [a alimentacién (311E)

(" <311EZHILA/ For solenoid type of 311E> h

_
( <I7—%m/For pneumatic type>

f261g 124
L @\J / .

T T _J\@ // " - 0
1.2-6

VAN

“ 472885/ OPTION PARTS
75-5
vl
3 204
(Tw o 75-
757 >4
75-3

151-v11-202




C1.3% U B8k (311E) / Feed mechanism (311E) / Transportvorrichtung (311E)
/ Mécanisme de I'entrainement (311E) / Mecanismo de la alimentacién (311E)

REE.NO. CODE [aoTy kXA NAME OF PARTS Y|

<EHE > < For solenoid type>

1-1 542760101 11A¥T 773 WORK CLAMP ARM ASSY

1-1-1 542761000 etk d WORK CLAMP ARM

1-1-2 510047001 TASAH-HHIT SLIDER SUPPOT

1-1-3 S10048001 1A= HHIT 7 SLIDER SUPPOT SHAFT

1-1-4 048030342 2| ATE3 RETAINING RING, E3

1-1-5 510049001 1T voshHF SPACER

1-1-6 510050000 1HAZ 14— SLIDER

1-1-7 542762001 117475 L —R WORK CLAMP LIFTER LEVER, R

1-1-8 542763001 AT TFFL—L WORK CLAMP LIFTER LEVER, L

1-1-9 510053001 1|1 AHTFFLN-D7 WORK CLAMP LIFTER SHAFT

1-1-10 048040342 2{rATEL RETAINING RING, E4

1-1-11 542764001 2| XTIy FLI—F WORK CLAMP ARM LEVER, F

1-1-12 542765001 1|44 THFLI/N—RR WORK CLAMP ARM LEVER, RR

1-1-13 542766001 14T F L/ —RL WORK CLANP LEVER, RL

1-1-14 510058001 1 AT IFlLN-37 WORK CLAMP ARM LEVER SHAFT

1-1-15 521775001 1|y b5 —22 SET SCREW COLLAR ASSY

1-1-15-1 014680422 2|PF R ARTVAZTVHRE SET SCREW, SOCKET {CP) SM4.37

1-1-16 143591001 1|AS AR THRUST RING

1-1-17 048050342 1{h X 7ES RETAINING RING, E5

1-1-18 014760622 TW7F X %595 SET SCREW, SOCKET SM5.95

1-1-19 025040232 2| HFHEFI T4 WASHER, PLAIN M 4

1-1-20 018400622 2|7+ E b axe BOLT, SOCKET M4X6

1-1-21 $10059001 HAH T FLii—riz SPRING

1-1-22 S42767001 21484 T /% WORK CLAMP SPRING

1-1-23 512004000 (B B = BV Vs & LINEAR BUSH

1-1-24 011679312 11 k223573 SET SCREW, (FT) SM3.57
<T7-XHE> < For pneumatic type >

1-2 S42768101 1|24 272 AR WORK CLAMP ARM ASSY, AIR

1-2-1 S42761000 M ERESrE WORK CLAMP ARM

1-2-2 S42764001 2{AH T FLsi—F WORK CLAMP ARM LEVER, F

1-2-3 542769001 1[#4%T7F L/ —RR-A WORK CLAMP ARM LEVER, RR-A

1-2-4 S42770001 1A% Ty FLs—RL-A WORK CLAMP ARM LEVER, REL-A

1-2-5 S10058001 IR E iy Kol PV A S L WORK CLAMP ARM LEVER SHAFT

1-2-6 $21775001 L RV N A e 3 SET SCREW COLLAR ASSY

1-2-6-1 014680422 217 F AR U437 RS SET SCREW, SOCKET (CP) SM4.37

1-2-7 143591001 1A A MDY THRUST RING

1-2-8 048050342 11 X 7E5 RETAINING RING, E5

1-2-9 014760622 |  1|P+ hx %595 SET SCREW, SOCKET sM5.95

1-2-10 025040232 2|l HHRF2 Y4 WASHER, PLAIN M 4

1-2-11 018400622 217+ HI haxe BOLT, SOCKET M4X6

1-2-12 $10379001 112444 T CYLINDER SUPPCRT

1-2-13 542878000 2|7 ) 415-18 AIR CYLINDER, 15-18

1-2-14 518415101 2| =732 =% 2Q4M5 HALF UNION, Q4M5

1-2-15 S03800001 2|17 L ERE CLEVIS PIN

1-2-16 048040342 41k A TE4 RETAINING RING, E4

1-2-17 S03801101 P RV VR 2 CYLINDER JOINT

1-2-18 110168001 21aa vy ROLLER SHAFT

1-2-19 $12004000 W=7 Fvyia LINEAR BUSH

1-2-20 011679312 1| s A2 3575 SET SCREW, (FT) SM3.57

1-2-21 S41271000 2| TIFEMS ELBOW, M5

1.2-22 018501222 2(FHHENL r5X12 BOLT, SOCKET M5X12

6 542772001 1131144 IR WORK CLAMP, R311

7 542773001 N ERRE: e WORK CLAMP, L 311

8 025680232 2|5 HFHEXF19437 WASHER, PLAIN M 4.37

151-V11-202
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C1.3x') Bf% (311E) / Feed mechanism (311E) / Transportvorrichtung (311E)

/ Mécanisme de I'entrainement (311E) / Mecanismo de la alimentacién (311E)

( <311EZ#:XA/ For solenoid type of 311E>

\.

(<I7—stA/For pneumatic type>

f-26-19 124
L8
177 E :
1-2-6

T W
3
N
y
o

A

|~
o 1-2-15/;2;—@

-y
"4 7% 588/ OPTION PARTS ”

755
IR 204

E E] :

7
757 724

753

11
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C1 . 3% ") B% (311E) / Feed mechanism (311E) / Transportvorrichtung (311€)
/Mécanisme de Fentrainement (311E) / Mecanismo de la alimentacion (311E)

REF.NO. CODE |QTY B Ao NAME OF PARTS RM|
9 153403002 21# L b a37x7 BOLT, SM4.37X7
10 510065001 2|11 FXAT R POSITIONING PLATE
11 062680512 2|+ ~N3437-40X5 SCREW, PAN SM4.37-40X5
73 542801001 214738 WORK CLAMP, SE
75-1 $42787001 2[4 VI F LAY IARA WORK CLAMP GUIDE BRACKET, A
75-2 542884001 1AH¥TFoA8IT 148 WORK CLAMP GUIDE BRACKET, B
76 062670712 2 |F < 2357-40X7 SCREW, PAN SM3.57-40X7
77 062671212 4|+ ~<3357-40X12 SCREW, PAN SM3.57-40X12
78 107038003 4145 % 33,57 SCREW, FLAT SM3.57
91 543677001 HERE VS ArE WORK CLAMP SUPPORT PLATE
< E#HE > < For medium materials >
140 S42777001 11327V 123114 ........ t=12 |FEEDPLATE, 311A ... ... .. .. ... .... t=1.2
<E¥ EEHMA> < For heavy & extra heavy materials>
140 $42797001 1|21 %311B ... ..... t=1.2 |FEEDPLATE,311B ... .............. t=1.2
AT aEm Y " OPTION PARTS ”
75-3 S42798001 (Bl v e i ) WORK CLAMP GUIDE BRACKET
75-4 S42799001 PAE B - o Ry B RV O WORK CLAMP AJUSTING PLATE
75-5 542800001 2|lFHTAFvFIT VAR ADJUSTING PLATE
75-6 542802001 214 T 7 LSEOP WORK CLAMP, SE-OP
75-7 062670512 4|+~ 3357-40X5 SCREW, PAN SM3.57-40X5
202 543986001 1144 IT 7 UN WORK CLAMP, UN
203 $43987001 113114 TUN WORK CLAMP, 311 UN
<TEAH> <For solenoid type >
204 547224001 T AH T FTINRUN SPRING, UN
151-V11-202
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C2.ix'J B® (311E) / Feed mechanism (311E) / Transportvorrichtung (311E)
/Mécanisme de I'entrainement (311E) / Mecanismo de |a alimentacion (311E)

13
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C2 .3 B9{& (311E) / Feed mechanism (311E)/ Transportvorrichtung (311E)
/Mécanisme de I’entrainement (311E) / Mecanismo de la alimentacion (311E)

REF.NO. CODE Q'TY P NAME OF PARTS RIVY
12 S42774101 Tivii 2 U d147 2 Y-AX!S FEED BRACKET ASSY, V11
12-1 542816101 IR Y-AXIS FEED BRACKET
12-2 $10069101 2IYF o UTF 173 Y-AX|S FEED GUIDE ASSY
12-3 018680822 A|FFFEIL L4378 BOLT, SOCKET SM4.37X8
12-4 S42778000 2fyor0-3 CROSS ROLLER
12-5 S42779001 ERAEED FEED BRACKET, X
13 004400814 Bl+w>14x8 SCREW, FLAT M4X8
14 062761412 2|F~as95-28%14 SCREW, PAN SM5.95-28X14
15 025060132 2|l AHR2IATE WASHER, PLAINS 6
16 S42780000 1B3NXF2 IS o94T X-FEED SHAFT SUPPORT, 311
17 $42781001 1TRNxXt2U o X-AXIS FEED SHAFT, 311
18 014680622 2|17 F R ARTA3TYHE SET SCREW, SOCKET (CP) SM4.37
23 $31567101 Yo K Ts Y-DRIVING SHAFT
24 018501022 2| 7 FH I k5X10 BOLT, SOCKET M5X10
25 025050232 2|esHHRFIIS WASHER, PLAINM 5
26 512004000 2|1V =PFv o LINEAR BUSH
27 014680422 2\7F P ARY4377HE SET SCREW, SOCKET (CP) SM4.37
28 531568000 Ty FadosLyd Y-DRIVING SHAFT HOLDER
29 148782001 T{a~—4 SPACER
30 018501622 17+ F i F5X16 BOLT, SOCKET M5X16
31 S10077100 1lyz 139~k Y-TIMING BELT -

32 10078001 Z2{TNILhAN—H TIMING BELT SPACER

33 $10079101 1|~ kR & VELT HOLDER

34 018680822 2{7FFENL F827X8 BOLT, SOCKET SM4.37X8

35 $42782201 1Y7 B pE—a~N—2 Y-DRIVING PULSE MOTOR BASE
36 S$42783000 1f7 Kk &Ev20 DRIVING GEAR, 20

37 014760622 2[7F kA XT595 SET SCREW, SOCKET SM5.95

38 542784001 171 FR&Fd32 IDLE GEAR, 32

39 014760622 2|7+ A R2T595 SET SCREW, SOCKET SM5.95

40 510083001 1iyF—usoa Y-PULLEY SHAFT, A

41 527844101 MNerzo497-0A TIMING PULLEY, A

42 014770622 2|7F R ARTBISYARE SET SCREW, SOCKET (CP) SM6.35
43 070688850 21874 rB8BZZNR BALL BEARING, 688ZZNR

44 048060342 11 XDE6 RETAINING RING, E6

47 535722000 1Y? FOPE—RTZH Y E Y-DRIVING PULSE MOTOR BRACKET
49 $35723101 1|y>—-Us%B Y-PULLEY SHAFT, B

50 527844101 HEREN AT TIMING PULLEY, A

51 014770622 2|7+ b AR 6357HE SET SCREW, SOCKET (CP) SM6.35
52 048160242 2|k AT FAICIE RETAINING RING, C16

53 530138001 2w oONTY 48 MICRO BEARING, 8

54 048060342 2|~ ATTEB RETAINING RING, E6

55 542785001 tyFos Ky HOME POSITION DOG, Y

56 014760622 1|7+ k22595 SET SCREW, SOCKET SM5.85

60 025050232 {7 HEFas WASHER, PLAINM 5

B1 028050242 218z Y Hx2-5 WASHER, SPRING 2-5

62 018505022 2|7+ K k5X50 BOLT, SOCKET M5X50

63 018503022 1|77 H ) F5X30 BOLT, SOCKET M5X30

64 062711212 4|F~22476-32X12 SCREW, PAN S\M4.76-32X12

85 510140109 NIRRT TALT Y-AXIS FEED BRACKET COVER, A
86 018680822 1|7+ E +437%8 BOLT, SOCKET S\Vi4.37X8

92 106629002 2| A 22837 SCREW, SM4.37

93 $43831000 MY T2 b Yvd A STOPPER RUBBER
151-V11-202
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C3.:x') BM& (311E) / Feed mechanism (311E)/ Transportvorrichtung (311E)
/Mécanisme de I'entrainement (311E) / Mecanismo de la alimentacién (311E)

15
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C3 .Y BA{% (311E) / Feed mechanism (311E) / Transportvorrichtung (311E)
/ Mécanisme de I'entrainement (311E) / Mecanismo de la alimentacién (311E)

REF.NO. CODE Q'TY B NAME OF PARTS RV
65 510091101 PAAVEE-E: B2 - e AUXILIARY PLATE SUPPORT
66 062680812 2|+ ~N32437-40%8 SCREW, PAN SM4.37-40X8
67 502444101 1l&:¥aL a4 H4IR SUPPORT PLATE GUIDE, R
70 S02873001 HEVERE &S SAk SUPPORT PLATE GUIDE, L
71 062761012 4|+ ~595-28X10 SCREW, PAN SM5.95-28X10
79 542817001 1XWOLAE—Z DY AR X-PULSE MOTORSETTING PLATE
81 018501222 A7+ FW F5X12 BOLT, SOCKET M5X12
82 028050242 Az H %25 WASHER, SPRING 2-5
83 025050232 Al HFHEZF 275 WASHER, PLAINM 5
84 018501422 1 7+HJ F5X14 BOLT, SOCKET M5X14
87 542788000 2|V FHALF3N LINER GUIDE, 311
88 018401636 | 11|7+FJ +ax16 BOLT, SOCKET M4X16
89 028040246 | 11|/\xFHx2-4 WASHER, SPRING 2-4
90 $42789001 1|x® 1 2247 1)A31N X-TIMING PULLEY, A 311
100 014770622 2(7F b AFT6357HEE SET SCREW, SOCKET (CP) SM6.35
101 542790000 T{XZ A 3 2~ b A3 X-TIMING BELT, A 311
103 542791001 1|xz 1 324 7—1)8311 X-TIMING PULLEY, B 311
104 014770622 2|7+ PR ARTE35VHI SETSCREW, SOCKET (CP) SM6.35
105 $42792001 1lxegr2o97-0T0 X-TIMING PULLEY SHAFT
106 527844101 e 13297F-Ua TIMING PULLEY, A
107 014770622 2|7 R A2TBI5TARE SET SCREW, SOCKET (CP) SM6.35
108 070688850 2|%# ¥ /r688ZZNR BALL BEARING, 688ZZNR
109 048060342 1|~ A 7E6 RETAINING RING, E6
110 510133000 1Ix7—1J4d 18 X-PULLEY BASE,B
111 510134001 1|x7-uss X-PULLEY SHAFT, B
112 $10087101 121324 7F—-UB TIMING PULLEY, B
13 014400522 2|7+ 7R 346X5 SET SCREW, SOCKET (CP) M4X5
114 048160242 2| ATFFFIUCIE RETAINING RING, C16
115 530138001 2|1 oONTI) 48 MICRO BEARING, 8
116 048060342 2| b 2TEB RETAINING RING, E6
117 025050232 ESYHEFIIS WASHER, PLAIN M 5
118 018501622 4|7+ KN F5X16 BOLT, SOCKET M5X16
119 018502522 1|73 FH ) b 5X25 BOLT, SOCKET M5X25
120 $42793000 1[X& 1 3%~ b B3N X-TIMING BELT,B 311
121 S$10078001 2T b A —% TIMING BELT SPACER
122 510079101 1|~ bsRAA VELT HOLDER
123 018680822 2|7+ FE W ra37X8 BOLT, SOCKET SM4.37X8
125 $42795101 1x5>7w 45 HOME POSITION DOG, X
126 062300412 2|+ ~z3xa SCREW, PAN M3X4
127 $42796001 Txery=prUvras X-SENSOR SETTING PLATE
128 062400812 2|+ ~134x8 SCREW, PAN M4X8
129 025040232 2|eSH¥H2F 274 WASHER, PLAINM 4
130 $42775001 TIXYF 2 US 1 hiv—L X-Y FEED BRACKET COVER, L
132 106629002 41 AR 837 SCREW, SM4.37
133 542776001 VIXyF 70U &A1 H1-R X-Y FEED BRACKET COVER, R
135 106629002 4|v AR V437 SCREW, Sm4.37
136 510352101 pAE R AVE & BVF - B SCREW
151-V11-202
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C4.3Z") R (311EL) / Feed mechanism (31 1EL) / Transportvorrichtung (311EL)

/ Mécanisme de I'entrainement (311EL) / Mecanismo de |a alimentacién (311EL)

140 6

“ %7 2%/ OPTION PARTS ~
755
o] =
o
Q
0
Sy 754
75-3

17
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C4 3%\ % (311EL) / Feed mechanism (311EL) / Transportvorrichtung (311EL)
/ Mécanisme de I'entrainement (311EL) / Mecanismo de la alimentacién (311EL)

REF.NO. CODE |qQTY B Ao NAME OF PARTS Y

1 542768101 1A#HTo 77 3IAR WORK CLAMP ARM ASSY, AIR
1-1 S42761000 1A F WORK CLAMP ARM

1-2 542764001 ZlAH T FLiN—F WORK CLAMP ARM LEVER, F

1-3 542769001 HAH Iy F 1L /N—RR-A WORK CLAMP ARM LEVER, RR-A
1-4 42770001 11A#4T 7 LN —RL-A WORK CLAMP ARM LEVER, RL-A
1-5 S$10058001 MWAHIIFLIN=-L0 WORK CLAMP ARM LEVER SHAFT
1-6 521775001 1Y bh>3—%23 SET SCREW COLLAR ASSY

1-6-1 014680422 2(7PF b ARA37VRE SET SCREW, SOCKET (CP) SM4.37
1-7 143591001 HESFS R THRUST RING

1-8 048050342 fFlr27ES RETAINING RING, ES

1-9 014760622 1|7+ b A X595 SET SCREW, SOCKET SM5.95
1-10 025040232 2T WASHER, PLAIN M 4

1-11 018400622 2|7+ FEI b 4aX6 BOLT, SOCKET M4X6

1-12 S10379001 104451 CYLINDER SUPPORT

1-13 S42878000 2Iz 7 U 41518 AIR CYLINDER, 15-18

1-14 518415101 2IN—73 =4 Q4M5 HALF UNION, Q4M5

1-15 S03800001 27 L ERE CLEVISPIN

1-16 048040342 4|~ X JE4 RETAINING RING, E4

1-17 503801101 2| HduExF CYLINDER JOINT

1-18 110168001 2|l va ROLLER SHAFT

1-19 $12004000 1W=zw7vva LINEAR BUSH

1-20 011679312 11 b XA F235765 SET SCREW, (FT) SM3.57

1-21 S41271000 2|z kAR MS ELBOW, M5

1-22 018501222 2| 7RI rsx12 BOLT, SOCKET M5X12

6 S44614001 1(311LFH IR WORK CLAMP, R311L

7 544613001 1[1311LAHTL WORK CLAMP, L311L

8 025680232 2l HEF 25437 WASHER, PLAIN M 4.37

9 153403002 2|F Fa37%7 BOLT, SM4.37X7

10 510065001 2[MFEAL A POSITIONING PLATE

11 062680512 2|~ 10437-40X5 SCREW, PAN SM4.37-40X5

73 $42801001 2| HITFUSE WORK CLAMP, SE

75-1 S42787001 2174748 IT12A WORK CLAMP GUIDE BRACKET, A
75-2 542884001 T P4 I 14528 WORK CLAMP GUIDE BRACKET, B
76 062670712 2|+ /x10357-40X7 SCREW, PAN SM3.57-40X7

77 062671212 413 ~1357-40X12 SCREW, PAN SM3.57-40X12

78 107038003 4|45 %357 SCREW, FLAT SM3.57

91 S43677001 1N\FHTFroara4s WORK CLAMP SUPPORT PLATE
140 S44622001 #4201 %3118 FEED PLATE, B 311L

AT EmaET “ OPTION PARTS

75-3 S42798001 1A ITFLFHIA% WORK CLAMP GUIDE BRACKET
75-4 542799001 2| AT FIDEVIH WORK CLAMP AJUSTING PLATE
75-5 542800001 2|44 TR FvFIT LY T4 ADJUSTING PLATE

75-6 542802001 2|74 T 7 SE-OP WORK CLAMP, SE-OP

75-7 062670512 41F N T1357-40%5 SCREW, PAN SM3.57-40X5

<HEZiHH > < For medium materials >

140 S44621001 1|7 51231104 FEED PLATE, A311L
151-V12-202
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C5.32') B8f& (311EL}/ Feed mechanism (311EL) / Transportvorrichtung (311EL)
/ Mécanisme de I'entrainement (311EL) / Mecanismo de |a alimentacion (311EL)

19
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€5 .3 1) Bf% (311EL) / Feed mechanism (311EL} / Transportvorrichtung (311EL)
/ Mécanisme de 'entrainement (311EL) / Mecanismo de la alimentacién (311EL)

REF.NO. CODE Q'TY EL X NAME OF PARTS RM]
12 S42774101 BVARE: AV ) Y-AXIS FEED BRACKET ASSY, V11
1241 542816101 1|\yx7) 81 Y-AXIS FEED BRACKET
12-2 510069101 2IYF7 UFPL+ 123 Y-AXIS FEED GUIDE ASSY
12-3 018680822 4\ 7+ Fl+437%X8 BOLT, SOCKET SM4.37X8
12-4 42778000 2fvazrOo-> CROSS ROLLER
12-5 542779001 IBEAVE-ES FEED BRACKET, X
13 004400814 8| +4 5 14x8 SCREW, FLAT M4X8
14 062761412 2|+~ 1595-28X14 SCREW, PAN SM5.95-28X14
15 025060132 2\leS¥ AR 3I6 WASHER, PLAINS 6
16 544615000 13Xt 2V Y294 T X-FEED SHAFT SUPPORT, 311L
17 544616001 HEIEE - X-AXIS FEED SHAFT, 311L
18 014760622 21F+ b A2 T595 SET SCREW, SOCKET SMb5.95
23 $31567101 Hys v vy Y-DRIVING SHAFT
24 018501022 2|7 # I b 5x10 BOLT, SOCKET M5X10
25 025050232 2lEsHHRFIYS WASHER, PLAIN M 5
26 $12004000 2{U=Fdvia LINEAR BUSH
27 014680422 2|17 F A2 Va37IRE SET SCREW, SOCKET (CP) SM4.37
28 531568000 tyy Ryl osnsg Y-DRIVING SHAFT HOLDER
29 148782001 eGSR SPACER
30 018501622 1|7+ &I r5X16 BOLT, SOCKET M5X16
31 $10077100 1jys 1 29~k Y-TIMING BELT
32 510078001 2 TN R RAR—H TIMING BELT SPACER
33 510079101 1~ kR s VELT HOLDER
34 018680822 2|7 FHEIFL3TXE BOLT, SOCKET SM4.37X8
35 S42782201 1[y7 KopE—2 =2 Y-DRIVING PULSE MOTOR BASE
36 $42783000 17 F2¥+20 DRIVING GEAR, 20
37 014760622 2|7+ b X% P55 SET SCREW, SOCKET SM5.95
38 842784001 1|71 Py IDLE GEAR, 32
39 014760622 2|7+ kA RT595 SET SCREW, SOCKET SM5.95
40 510083001 1fyr—VUiza Y-PULLEY SHAFT, A
a1 527844101 N G T TIMING PULLEY, A
42 014770622 2i 7+ P ARTB357 KRS SET SCREW, SOCKET {CP) 5M6.35
43 070688850 2| % ¥ 74 7 4 688ZZNR BALL BEARING, 688ZZNR
44 048060342 1|~ % 7E6 RETAINING RING, E6
47 $35722000 7 FypE—52 7354V b Y-DRIVING PULSE MOTOR BRACKET
49 $35723101 1iy7—1J¥78 Y-PULLEY SHAFT, B
50 527844101 1213297 —VUA TIMING PULLEY, A
51 014770622 2|PF M ART6357KE SET SCREW, SOCKET (CP) SM6.35
52 048160242 2| AT T7FAYCIE RETAINING RING, C16
53 530138001 2|vtya~TY 98 MICRO BEARING, 8
54 048060342 2|~ ATE6 RETAINING RING, E6
55 $42785001 1y#oFrkd HOME POSITION DOG, Y
56 014760622 1|7+ 22595 SET SCREW, SOCKET SM5.95
60 025050232 2lesz¥HxrFars WASHER, PLAINM 5
61 028050242 27324 H 225 WASHER, SPRING 2-5
62 018505022 2|7 F F I k5X50 BOLT, SOCKET M5X50
63 018503022 1|7+ # L F5X30 BOLT, SOCKET M5X30
64 062711212 4|F~2476-32X12 SCREW, PAN SMA4.76-32X12
85 $10140109 I E AR R TACT Y-AXIS FEED BRACKET COVER, A
86 018680822 1|7 FFL ra37x8 BOLT, SOCKET SM4.37X8
92 106629002 212 429437 SCREW, SM4.37
93 S$44627000 1yoo 2 pyredaL ¥-AXIS STOPPER RUBBER, L

151-V12-202
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C6.x% ') Baf% (311EL) / Feed mechanism (311EL) /Transportvorrichtung (311EL)
/ Mécanisme de I'entrainement (311 EL) / Mecanismo de la alimentacién (311 EL)

113
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C6 .3% ') B81% (311EL) / Feed mechanism (311EL) / Transportvorrichtung (311EL)
/ Mécanisme de l'entrainement (311EL) / Mecanismo de la alimentacién (311EL)

REF.NO. CODE QY B Ao NAME OF PARTS RV
65 510091101 2N aRIGIC 2SI AUXILIARY PLATE SUPPORT
66 062680812 2|F N 437-20%8 SCREW, PAN SM4.37-40X8
67 544618001 BVEEE PRS- E 5] AUXILIARY PLATE SUPPORT, R
68 S44757001 HERERER S 2% SUPPORT PLATE GUIDE, M
69 062680812 2|4+~ 2437-20%8 SCREW, PAN SM4.37-40X8
70 S44617001 HAVEE-E EEE- & 4 AUXILIARY PLATE SUPPORT, L
71 062761012 414~ 21595-28X10 SCREW, PAN SM5.95-28X10
87 544623000 21027 HA F311L LINER GUIDE, 311L
88 018401636 | 11|7+ £ baxis BOLT, SOCKET M4X16
89 028040246 | 11{~"x¥Hx24 WASHER, SPRING 2-4
90 542789001 1IXz1 2297 —-10a31N X-TIMING PULLEY, A 311
100 014770622 ZIFF P ARTVEISVARE SET SCREW, SOCKET (CP) SM6.35
101 S44456000 TIXZ A 327~ FA326 X-TIM!NG BELT, A 326
102 544457000 1XF—UarL X-PULLEY BRACKET, L
103 $S44458001 1Xg 132497 —1UB326 X-TIMING PULLEY, B 326
104 014770622 2| PFH P AFTVEISVRE SET SCREW, SOCKET (CP) SiV16.35
105 544459001 MXRA TG T X-TIMING PULLEY SHAFT
106 517885101 Mg 12297-1JA TIMING PULLEY, A
107 014770622 2|7+ b ARTE35THE S SET SCREW, SOCKET (CP) $M6.35
108 530138001 2l 7O0~RFULT8 MICRO BEARING, 8
109 048060342 2{ X JEE RETAINING RING, E6
110 517886100 1[xF—VUH AR X-PULLEY BRACKET, R
111 S17887001 1|XF—VU IR X-PULLEY SHAFT, R
112 517888001 1|#132247—UB TIMING PULLEY, B
113 014710522 2(PHr A 28T FEE SET SCREW, SOCKET (CP) SM4.76
114 048160242 2|F AT FFIHCIE RETAINING RING, C16
115 530138001 2|vr a7 T8 MICRO BEARING, 8
116 048060342 2|~ % JE6 RETAINING RING, E6
117 025050232 AleSHHZFLY5 WASHER, PLAINM 5
118 018501622 A 79K F5X16 BOLT, SOCKET M5X16
119 018501622 117+ ) F5X16 BOLT, SOCKET M5X16
120 544624000 1x& 13 o4 ~uL B3 X-TIMING BELT, B 311L
121 510078001 2{TNI F AN—H TIMING BELT SPACER
122 517890001 1 GBI ¥ BELT HOLDER
123 018680822 217 RN F437X8 BOLT, SOCKET SM4.37X8
125 542795101 1IXyF k9 HOME POSITION DOG, X
126 062300412 2|+ ~03xa SCREW, PAN M3X4
127 542796001 T xeH=rUVira1a X-SENSORSETTING PLATE
128 062400812 2|+ ~Namaxs SCREW, PAN M4X8
129 025040232 2leSs¥HaFaa WASHER, PLAIN M 4
130 544619001 INSEE-RE VAT X-Y FEED BRACKET COVER, L
132 107272002 4143 %437 SCREW, FLAT SM4.37
133 544620001 1[xyx2 V&1 Hs5~R X-Y FEED BRACKET COVER, R
135 107272002 4|45 %437 SCREW, FLAT SM4.37
136 $10352101 VAER- AU E G-I & 3 SCREW
142 048160242 2l A7 F7+35C16 RETAINING RING, C16
143 018501622 417 F KL F5X16 BOLT, SOCKET M&5X16
144 025050232 AHeSHFHrFIYS WASHER, PLAINM 5
145 018501422 2{7F AN r5x14 BOLT, SOCKET M5X14
151-v12-202
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C7 . % URBMR (f 72 3 > E8&) / Feed mechanism (Option parts)/ Transportvorrichtung (Sonderzubehér)

23

/ Mécanisme de I'entrainement (Piéces en option) / Mecanismo de la alimentacién (Piezas opcionales)
M-508K M-520K M-525K M-533K M-528K
+ v 7hiE 16 18 21 28 12
— erors) prm— o
Hook si d el B d =0k =1k pnn)
ook size (mm) nkgp c'_ d 9 C.--D [lgp
@—ﬂ"@ 0—-—C 0—lc—0 =0
18 21 25 33 15
AF oy Sk OM @76, 8.6
Snap size (mm) N
&
oy DI B
/ For sewing the belt with hook
200
201
141
7142
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C7 .U R4 (+ 7 ¥ 2 > 85&h) / Feed mechanism (Option parts) / Transportvorrichtung (Sonderzubehor)
/ Mécanisme de I'entrainement (Piéces en option) / Mecanismo de |a alimentacién (Piezas opcionales)

REF.NO. CODE QTY Bt NAME OF PARTS RM|

"ZFy T, Fy7HA" “ For attaching the snapp & hook
<M-508KH > <For M-508K >

141 S42804001 1| AHLSHY 7 2 WORK CLAMP SET, S.H #
<M-528KHE > < For M-528K>

141 542807001 1|AHTSHY 723 WORK CLAMP SET, S.H #
<M-520KHA > < For M-520K >

141 542809001 1Y ISHY Y 2 WORK CLAMP SET, S.H %
< M-525KH > <For M-525K>

141 542811001 HAYISHYDZ X WORK CLAMP SET, S.H 4
<M-533KH > < For M-533K>

141 542813001 1| AHITSHYTZ 32 WORK CLAMP SET, S.H -

_‘1—4—2 --------- 1“5_3—0—5_7;)6_2__——2— AU T SCREW, BUTTON HEAD SM4.37 #
Choy 7N PRV > < For sewing the belt with hook >

200 $13099001 1iU 142y NEEDLE PLATE, H

201 513100001 R E R A PALS FEED DOG, H

151-V11-202
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¥r Parts which have an asterisk (3¢) in the RM colum are parts which have been assembled and adiusted to high
precisions. These parts should never be disassembled.

+ Die in der Kolonne RM mit einem Asteriskus () bezeichneten Teile sind mit hoher prézision zusammengebaut
und eigestellt worden. Aus diesem Grunde ddrfen diese Teile niemals zerlegt werden.

7r Les piéces désignées par un astérisque () dans la colonne RM sont des piéces qui ont été assemblées et réglées

avec une grande précision. Il ne faut en aucun cas déposer ces piéces.
vr Laspartes que tienen un asterisco {3¢) en la columna RM son las partes que han sido armadas y ajustadas a alta

precision. Estas partes nunca deberdn ser desarmadas.
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C8. 2 ) Bk (+ 73 3 > E6&) / Feed mechanism (Option parts) / Transportvorrichtung (Sonderzubehér)
/Mécanisme de I'entrainement (Pigces en option) / Mecanismo de |a alimentacién (Piezas opcionales)

151-1

151-2

178

177

25
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C8 . % EE{& (+ 7 3 > BB&) / Feed mechanism (Option parts) / Transportvorrichtung (Sonderzubehér)
/ Mécanisme de |'entrainement (Piéces en option) / Mecanismo de la alimentacién (Piezas opcionales)

REF.NO. CODE Q'TY EoAA NAME OF PARTS RV
<CILayFEIEA> < For One-touch work clamp >
155 514841001 Tord2 U587 3 OT FEED PLATE BRACKET ASSY
156 $13006001 1hey b4 CASSETTE HOLDER PLATE
157 513007001 2|y b IES PIN
158 021660306 23224 31840 NUT, 3 SM3.18-40
< P43 61.5X86.58 > < For sewing the bar tack”61.5X86.5" >
159 $14254001 A4 ITF7 SR WORK CLAMP, 5R
160 $14255001 Aoz 7osL WORK CLAMP, SL
163 514846001 2(0TA4T 73DV 3 OT WORK CLAMP ASSY, D
164 149168001 |  2{¥FU xS 223437 SCREW, FLANGE SM4.37
<F=LE> <For Denim>
161 514253001 t{oT#4 ) 2DE OT FEED PLATE BLANK, DE
<-—fEH > <For general >
162 514252001 TloT 2 U1 48T OT FEED PLATE
SNV LDRVE> < For basting the vent>
165 513092001 144153102 FEED PLATE
166 $13090001 1134 I R310-002 WORK CLAMP, R
167 $13091001 1144 T1L310-002 WORK CLAMP, L
<TZVIHEEVE> < For attaching the thread loop >
168 $13098001 a1 423103 FEED PLATE
169 $13096001 1]7 * T R310-003 WORK CLAMP, R
170 513097001 {4 3:1310-003 WORK, CLAMP, L
<P LEEV23X6H > < For sewing the bar tack "23X6" >
171 523818001 1% 4 I R311-004 WORK CLAMP, R311-004
172 523819001 1|4 TL311-004 WORK CLAMP, L311-004
173 523820001 1|+ %2 U 2311-004 FEED PLATE, 311-004
<PFqib$2.410.4X4.45 > < For sewing the bar tack "10.4X4.4" >
174 $23821001 1|+ TR311-005 WORK CLAMP, R 311-005
175 523822001 T4 xL311-005 WORK CLAMP, L 311-005
176 523823001 T2 U %311-005 FEED PLATE, 311-005
<HAEEEEVE > < For sewing the bar tack “Half-circle” >
177 $23824001 1|44 TRI11-006 WORK CLAMP, R 311-006
178 $23825001 {4 I L311-006 WORK CLAMP, L 311-006
179 523826001 1|(#*% U 4%311-006 FEED PLATE, 311-006
<PI-$EL6X23H > < For sewing the bar tack "6X23" >
180 $23827001 1|4 2 R311-007 WORK CLAMP, R 311-007
181 $23828001 1]+ + T 1311-007 WORK CLAMP, L 311-007
182 $23829001 1{#2 11 45311-007 FEED PLATE, 311-007
<XMLfEVA> < For sewing the bar tack “X-Cross” > N
183 523830001 1|+ TR211-008 WORK CLAMP, R 311-008
184 $23831001 114 11.311-008 WORK CLAMP, L 311-008
185 523832001 1% % U1 2311008 FEED PLATE, 311-008
<=FMLECE> < For sewing the bar tack "Triangle” >
186 523833001 1=+ IR211-003 WORK CLAMP, R311-009
187 523834001 1[4+ IL311-009 WORK CLAMP, L 311-009
188 523835001 1747152311009 FEED PLATE, 311-009
<EOETF oM > <OT-FeedPlateblank> | B
151-1 543700001 1oTAZ T 2ATS 7 t=12 |OT-FEED PLATEBLANK, A ........... t=1.2
151-2 $43821001 TfjotTA2 U157 5% . t=12 |OT-FEEDPLATEBLANK,B ........... t=1%.2
151-3 543822001 1joT# 2 U1 %CcF3>4 . t=12 |OT-FEEDPLATEBLANK,C ........... t=1.2
151-V11-202
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CO. xR (+ 7 3 > 2&)/ Feed mechanism (Option parts) / Transportvorrichtung (Sonderzubehér)
/Mécanisme de |'entrainement (Pi2ces en option) / Mecanismo de la alimentacion (Piezas opcionales)

150-1

A
e
e

S
LR
S L e
SRR

SR,
2
SrSiaresTeady
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e Taa
e et aaaTeTs:
TRt
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C9 .2 ER (F 7 ¥ a 88/ Feed mechanism (Option parts) / Transportvorrichtung (Sonderzubehor)
/ Mécanisme de I’entrainement (Piéces en option) / Mecanismo de la alimentacién (Piezas opcionales)

REF.NO. CODE |o7Tv B AA NAME OF PARTS RV

<FHERAE> < For attaching the button>

137 $31365000 2l ey H IR~ BUTTON CLAMP HOLDER

189 514848001 1{BUF ¥ L7 UR BU WORK CLAMP, U-R

190 514849001 1[BUF# T 7 UL BU WORK CLAMP, U-L

191 149168001 PR A SVE R S % ¥ SCREW, FLANGE 5M4.37

192 $30015001 LR I A3 BUTTON CLAMP ASSY

193 117363001 2| bavs BOLT, SM4.76

194 025710232 2|l FHFF L7476 WASHER, PLAIN M 4.76

195 514063001 tHotT# 201273 OT FEED PLATE, 7 PLAIN

196 153871001 IR EE Rk B A ) SPRING, 1.2

197 514073001 R PZAE S i i SPRING

198 062670512 2|F~NDT357-40X5 SCREW, PAN SM3.57-40X5

199 102707002 2|94 % WASHER, PLAIN 4
</F— VRG> <For gauge parts>

138 S42888001 H e e e (- R/ 3 H-POSITION STANDARD PLATE ASSY #
<EWERTFTEvFAL P> < For feed plate attachment>

150-1 543697001 1% U1231MAF 5% t=12 |FEED PLATEBLANK,A311 .......... t=1.2

150-2 543698001 1|## 143118754 t=12 |FEEDPLATEBLANK,B311 ........... t=1.2

150-3 543699001 1A2Ur2311CF5>9  t=12 {FEED PLATEBLANK,C311 ......... .. t=1.2

152 $43823001 HERUER B A Ve FEED PLATE INNER PLATE

154 512586001 BEREE- N E S FEED PLATE SETTING BRACKET
<HIBITZr7#> < The blank for work clamp >

153-1 543824001 M4z 75-2a32 ... t=32 |WORKCLAMPBLANK,A-3.2 .......... t=32

153-2 543825001 1|#4x75>832 ... t=32 |WORKCLAMPBLANK,B-3.2 ... ... .. t=3.2

153-3 543826001 1Az 759a40 ... t=40 |[WORKCLAMPBLANK, A-4.0 ........ t=4.0

153-4 543827001 MNF4x 7324840 ... t=40 |WORKCLAMPBLANK,B-4.0 ......... t=4.0

153-5 543828001 1NAHIT TS 7A50 .... t=50 |WORKCLAMPBLANK, A-5.0 ........ t=5.0

153-6 S43829001 1|#4T 7354850 .... t=50 |WORKCLAMPBLANK,B-5.0 ......... t=5.0

153-7 543830001 1MNAHLTZ-760 ... t=6.0 (WORKCLAMPBLANK, 6.0 ........... t=6.0

151-V11-202
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<¢ Parts which have an asterisk (%) in the RM colum are parts which have been assembled and adiusted to high
precisions. These parts should never be disassembled.
¢r Die in der Kolonne RM mit einem Asteriskus (%) bezeichneten Teile sind mit hoher prazision zusammengebaut
und eigestellt worden. Aus diesem Grunde durfen diese Teile niemals zerlegt werden.
¢ Les pigces désignées par un astérisque () dans la colonne RM sont des piéces qui ont été assemblées et réglées
avec une grande précision. Il ne faut en aucun cas déposer ces piéces.

#r Laspartes que tienen un asterisca () en la columna RM son las partes que han sido armadas y ajustadas a alta

precision. Estas partes nunca deberan ser desarmadas.
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C10. x5 ") B8R 3MEL-+ 7 & 3 > 28.2) / Feed mechanism (311EL-Option parts)

/ Transportvorrichtung (311EL-Sonderzubehér) / Mécanisme de I'entrainement (311EL-Piéces en option)
/Mecanismo de la alimentacién (311EL-Piezas opcionales)

138

SN 1512

151-3

152

153-4 1532
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C10. 3% ") BfR (311EL-1 7/ & 3 > BB &R) / Feed mechanism (311EL-Option parts)
/ Transportvorrichtung (311EL-Sonderzubehdr) / Mécanisme de I'entrainement (311EL-Piéces en option)
/ Mecanismo de la alimentacién (311EL-Piezas opcionales)

REF.NO. CODE QTY [ NAME OF PARTS Y|

<F—-UE&E> <For gauge parts> :

138 S44608001 MNFrFodPava1a93% H-POSITION STANDARD PLATE ASSY #
<ENEHTFIwF A > < For feed plate attachment >

150-1 S$45597001 Ao UL a31MATS5>4 t1=1.2 |FEED PLATEBLANK, A311L ... ... t=1.2

150-2 545598001 701 431BF5>% t=12 |FEEDPLATEBLANK,B311L ............ t=1.2

150-3 545599001 t|#vUr4311LcF5 >4 t=1.2 |FEEDPLATEBLANK,C311L ............ t=1.2

152 545603001 BER AV G GV v PR FEED PLATE INNER PLATE
<TLAyFHIA> < For one-touch work clamp >

151-1 45600001 1otz Ut 4LAF5 2 t=12 |OT-FEED PLATE BLANK, A311L ....... t=1.2

151-2 S45601001 1lot#2Usr21BFS5% t=1.2 |OT-FEED PLATE BLANK,B 311L ....... t=1.2

151-3 545602001 1ot 2 U1421c75>%2  t=12 |QT-FEED PLATE BLANK, C311L ....... t=1.2
<HEIAIS>vit> < The blank for work clamp>
<#EE3.2Zmm> <Thick =3.2mm>

153-1 545604001 HAHT IS5 71LA32L WORK CLAMP BLANK, A-3.2L.311L

153-2 545605001 #4175 7LA32R WORK CLAMP BLANK, A-3.2R 311L

153-3 545606001 T4 T 73 oLB-3.2L WORK CLAMP BLANK, B-3.2L 311L

153-4 545607001 1475 -718-3.2R WORK CLAMP BLANK, B-3.2R 311L
<#EE4.0mm> <Thick=4.0mm>

153-1 545608001 1#H+TF7>2LA-40L WORK CLAMP BLANK, A-4.0L 311L

153-2 S45609001 1|43 T 75> 7LA40R WORK CLAMP BLANK, A-4.0R311L

153-3 545610001 1(#4T7Z>71B-40L WORK CLAMP BLANK, B-4.0L 311L

153-4 545611001 114477 7LB-40R WORK CLAMP BLANK, B-4.0R311L
<iEE5.0mm> <Thick=5.0mm>

153-1 545612001 1FHLZTF7LA50L WORK CLAMP BLANIK, A-5.0L 311L

153-2 545613001 1AHIT 7SI 7LA50R WORK CLAMP BLANK, A-5.0R 311L

153-3 545614001 1|\#H4 T 77 7LB-5.0L WORK CLAMP BLANK, B-5.0L 311L

153-4 545615001 1|#H4T T3 71LB-50R WORK CLAMP BLANK, B-5.0R 311L
<HEE.0mm> < Thick = 6.0mm>

153-3 545616001 1#HTF5-7L-60L WORK CLAMPBLANK, 6.0L 311L

153-4 545617001 14475 7L-6.0R WORK CLAMP BLANK, 6.0R 311L

151-V12-202
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77 Parts which have an asterisk (3¢) in the RM colum are parts which have been assembled and adiusted to high
precisions. These parts should never be disassembled.

7r Die in der Kolonne RM mit einem Asteriskus (3¢) bezeichneten Teile sind mit hoher prazision zusammengebaut
und eigestellt worden. Aus diesem Grunde durfen diese Teile niemals zerlegt werden.

vt Les piéces désignées par un astérisque (3¥) dans la colonne RM sont des piéces qui ont été assemblées et réglées
avec une grande précision. Il ne faut en aucun cas déposer ces piéces.

v Laspartes que tienen un asterisco (3%) en la columna RM son las partes que han sido armadas y ajustadas a alta
precision. Estas partes nunca deberén ser desarmadas.
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D1.4#8 I k7 BR/ Work clamp lifter mechanism / Stoffhalterheber / Releveur de pinceur

/ Mecanismo del levantador del prensor

<311EEHIKXH / For solenoid type of 311E>

3

~J

g e 33
E
34 B3

<

27
28——%\

16-—& <I7-zHA/For pneumatic type>

31
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D1.# I 4 Bk / Work clamp lifter mechanism / Stoffhaiterheber/ Releveur de pinceur
/ Mecanismo del levantador del prensor

REF.NO. CODE QY £ XA NAME OF PARTS RV

<311ETRA > < For Solencid type of 311E>

1 S37961001 1Y 7A LINK, A

2 $37962101 VP2 LINK, B

3 542831001 tusc LINK, C

4 $37964101 1o ToA LINK SHAFT, A

5 542832001 U 22 LINK SHAFT, B

6 $37966101 Norsssce LINK SHAFT, C

7 519663001 1Yo T2A LINK SHAFT, A

8 542885001 LA RA MY IE= SOLENOQID STOPPER

g 014680622 2{7+ bz Ta37oH: SET SCREW, SOCKET (CP) SM4.37

10 100281001 4{¥H 2 WASHER

1 $37968001 6|2FrvyIE-8 SNAP PIN

12 $19662001 2|2+ v TS SNAPPIN

13 542747101 MEREEE WORK CLAMP PLATE

14 537970050 AT 239450 BUSHING, WORK CLAMP PLATE

15 541239001 2(7rFrIv2 GUIDE SHAFT, 12

16 018501022 217+ FI F5X10 BOLT, SOCKET M5X10

17 510103001 2{£-ndva BALLBUSH

18 048200142 2{ k27T ASC20 RETAINING RING, C20

19 014680622 1| FFHhARDa377H83 SET SCREW, SOCKET (CP) SM4.37

20 $10105001 VT E S PZAES SPRING

21 542833001 L AP (O VA R e SOLENOID SETTING PLATE

22 106629002 4l 2 %37 SCREW, SM4.37

23 100645003 A4 H & WASHER

24 537974000 1|AHIFHFALYIX—T4 WORK CLAMP LIFTER LEVER RUBBER

26 542834001 1@k ROD

27 3542835001 IR ol A AT WORK CLAMP LIFTER LEVER

28 140263000 1FAHZoFs72zilL WORK CLAMP ARM SHAFT BUSH, L

29 $10108001 AT TP L= F WORK CLAMP LIFTER LEVER ARM

30 062681212 11+~ 2437-40X12 SCREW, PAN SM4.37-40X12

31 1155598002 1|g> 2476 SHOULDER SCREW, SM4.76

32 $10109001 HAHTFHLIR—NR SPRING

33 159379001 1|3 V% E-BX6X18 PIN, DOWEL BX6X18

34 510110101 HE N EYE PSR STOPPER

35 018061222 2|7+ rexa2 BOLT, SOCKET M6X12

36 028060242 2152 FHx2-6 WASHER, SPRING 2-6

37 025060232 2|3 HxF16 WASHER, PLAINM 6

39 542836001 e P i B STTEPPING WORK CLAMP CAM ASSY

73 521304001 13- COLLAR

74 $42512000 Hoaevoan—y SPACER
<311E,311ELT 7 —A > < For pneumatic type of 311E & 311EL>

38 $10125009 3Lt RUBBER CAP, 21

68 104450109 2(duts RUBBER CAP, 8

69 S00313009 1|d4t>168 RUBBER CAP, 16.8

71 537973101 1 A B PR SOLENOQID SETTING PLATE

72 106629002 4|9 A X837 SCREW, SMi4.37

151-V11-204
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D2. L L7 Bk /Work clamp lifter mechanism / Stoffhalterheber / Releveur de pinceur
/ Mecanismo del levantador del prensor

9

i

SBE
57—

:
=

N

fse

# 7 3 A&,/ Option parts

<1l

64-2 Q—{k 6a-6— 0]

64-3

M T T ~
|

- ENNRV I ATy
/ For Horizontal wiper

=

I
I
|
l
I
|
|
|
I
|
l
l

ik B ERSR / ror Supply parts

67

@mm@mmcjmm
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D2 . ¥ I 4 B8R/ Work clamp lifter mechanism / Stoffhalterheber /Releveur de pinceur
/ Mecanismo del levantador del prensor

REF.NO. CODE QTY ExAT NAME OF PARTS RM
39-1 542837001 1\ HIThA STEPPING WORK CLAMP CAM
39-2 014760622 2|7+ b A 2585 SET SCREW, SOCKET SM5.95
40 543693000 HhrsrydHIL N STEPPING WORK CLAMP CON. ROD
41 623033000 1{& < 47 /re80svv BALL BEARING, 6805VV
42 150460001 1lu-upx 2 U L= 7 U-UD FEED LIFTER LEVER SHAFT
43 150461001 INEzAlR=]s=] FEED ROLLER
a4 107453001 2{FH 2 WASHER
45 021750102 1|12+ +556-32 NUT, 1 SM5.56-32
46 S17871101 1\ #HFYy+HLFR STEPPING WORK CLAMP ARM, R
47 017751412 1|4 +5.56X14 BOLT, SM5.56X14
48 542839101 1\hesr A I 7F STEPPINGWORK CLAMP ARM, F
49 148196000 o AZRG R FARAL SPREADER SHAFT BUSH, L
50 148197000 1|9 ARSI ITARIR SPREADER SHAFTBUSH, R
51 542840101 1\ haery )22 3 STEPPING LINK ASSY
52 155167002 2|# %556 SHOULDER SCREW, SM5.56
53 111466101 el PRESSER BAR
54 145472001 flayTET A2 PRESSER BARBUSH
55 $31012001 1|#H4TFadI 3T PRESSER ADJUSTING SCREW
56 S$31013001 1tFA ey IYITIFY b PRESSER ADJUSTING NUT
57 S1011110% M ER YA SPRING
58 510112001 HER ETAC S AV SPRING GUIDE
59 S10113101 1| IR HE PRESSER BAR GUIDE BRACKET
60 062681212 117~ 10437.40X12 SCREW, PAN SM4.37-40X12
61 $10371001 1|4 HRZ) 25— PRESSER BAR LIFTER
62 $10372100 1| FHTRIEFXFI YT CUDHION
63 048040342 1|+ AJES RETAINING RING, E4
64-1 542843001 1A 7oA PRESSER FOOT, A
65 513399001 13 4% ¥357x12 SCREW, SM3.57X12
66 $S03677001 1|4 # % WASHER

AT s & “ OPTION PARTS “
64-2 542844001 1|#4TF7>B PRESSER FOOT, B
64-3 542845001 1|#H4273cC PRESSER FOOT, C
64-4 542846001 1| A+ T FP<D PRESSER FOOT, D
64-5 $42847001 tlA4T7oE PRESSER FOOT, £
64-6 158592001 HFHTT76 PRESSER FOOT, G
64-7 157237001 1|9 TFF PRESSER FOOT, F
64-8 542848001 AT 7P PRESSET FQOT, J

<IN > < For Horizontal wiper>
64-9 S42849001 1AL 7oXyY PRESSER FOOT, XY
70 542880001 BER RS IR PRESSER BAR, SIDE

< FfeFHERS > <For Supply parts >
67 $33251001 IR WA SPRING
151-V11-204
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E. THiBASR / Lower shaft mechanism / Untere Welle / Mécanisme de I'arbre inférieur

/ Mecanismo del eje inferior

o
|24-1-2

2];1_ .
o

| 1- 22-1 19-1 20
N J 13

~J

* 73 B/ OPTION PARTS
<WPZ 7 Fi&EM / For WP stitch device>

35
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E . TEEE{% / Lower shaft mechanism/ Untere Welle / Mécanisme de "arbre inférieur
/ Mecanismo del eje inferior

REF.NO. CODE Q'TY [ NAME OF PARTS R
1 141786001 1WoSvrny 2T CRANK ROD SHOULDER SCREW
2 100090004 1+ +7.14 NUT, SM7.14
3 014680622 17+ bARTA377K 32 SET SCREW, SOCKET (CP) 5M4.37
4 1522435001 =Ry ROCK GEAR
5 $37978051 HELRE & 820 ROCK GEAR SHAFT
6 181995001 1Nevy bn5—23 SET SCREW COLLAR ASSY
6-1 101706001 2| A%635 SETSCREW, SM6.35
7 014760622 2|7+ b AR¥595 SET SCREW, SOCKET 5M5.95
8 $37979101 APE A ] LOWER SHAFT ASSY
9 $37981051 1Woazoxzl LOWER SHAFT BUSH
10 014760622 1|7+ rA2¥595 SET SCREW, SOCKET SM5.95
11 152678001 tlhvFanevyis ADJUSTING STUD
12 081003670 TloU >~ Jpwa O RING, PW3
13 S03704002 1Y b5 —7 32 SET SCREW COLLAR ASSY
1341 014770622 2|7FPARTEITRE SET SCREW, SOCKET (CP) SMi6.35
14-1 542818101 TNVt FHhTR17 3 SHUTTLE RACE ASSY, NV
14-1-1 540886001 INEEF ES R SHUTTLE RASE BASE, NV
14-1-2 502429101 YA bTodoa SHUTTLE RACE THREAD GUIDE
14-1-3 062660412 2|~ 2318-40X4 SCREW, PAN SM3.18-40X4
14-1-4 152683001 A i el U RV Bl SHUTTLE RACE BODY SETTING CLAW
14-1-5 152684101 2{AAh7 UV R SPRING, COMPRESSION
14-1-b 402887001 2| H %32 WASHER, 3.2
14-1-7 062660712 2|+ ~1318-40X7 SCREW, PAN SM3.18-40X7
15 014760622 17+ b A2595 SET SCREW, SOCKET SM5.95
16 152678001 tlhwFaoeyis ADJUSTING STUD
17 081003670 10U > ¥ pw3 O RING, PW3
18 048080342 1(» A7E8 RETAINING RING, E8
19-1 152681201 R AT DRIVER
20 018501422 1|7+ A r5x14 BOLT, SOCKET M5X14
23 120438001 1N3JvdE PIN, DOWEL
<311ERE4H8 > <For 311E “medium materials” >
21- 152682101 HAa44~vA SHUTTLE RACE BODY, A
22- $15662991 T|FnAwLands i SHUTTLE HOOK BOX ASSY, LA
<311EE%# HEE%A > <For 311E "heavy & Extra heavy materials” >
<311ELE¥A > < For 311EL "heavy materials™ >
21-1 152686101 t|x#4#~B SHUTTLE HOOK BASE, B
22- $15663931 tlFan<LB/AOY 2 SHUTTLE HOOK BOX ASSY, LB
<3Y1ERE4H, B¥MA > <For 311E "medium & Heavy materials” >
<3T1ELE#E > < For 311EL "heavy materials” >
24-9 515902401 1| RELF—-27 3LA BOBBIN CASE ASSY, LA
24-1-1 516074101 TMr—RFamoniza TENSION SPRING, A
24-1-2 516492101 1NFEAHF—NnNxxY SCREW, BOBBIN CASE SPRING
24-1-3 515667001 HE S A Bl My VAT 3 SPRING, ANTI-SPIN
25 515665001 11FE>LA BOBEBIN, LA
<311EEEH A > <For 311E "extra heavy materials” >
24-1 515903401 TFEL -7 3LB BOBBIN CASE ASSY, LB
24-1-1 $16075101 1r—2F39 /128 TENSION SPRING, B
24-1-2 516492101 Ll B e WA = SCREW, BOBBIN CASE SPRING
24-1-3 515667001 U FArEaVE 77 &S SPRING, ANTI-SPIN
25 515666001 TR E LB BOBBIN, LB
151-Vv11-305
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E. T¥#EER / Lower shaft mechanism / Untere Welle / Mécanisme de 'arbre inférieur
/ Mecanismo del eje inferior

24
b 16 17
e N
[24-1-2

ii
24-1-3]
o @i
l_‘_ I 25

15
I

* 73 - EB& / OPTION PARTS
<WPZF o F4£EH / For WP stitch device>
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E . T#4B8{R / Lower shaft mechanism / Untere Welle / Mécanisme de 'arbre inférieur

/ Mecanismo del eje inferior

REF.NO. CODE QTY B XA NAME OF PARTS RM]
AT " “ OPTION PARTS ”
<WPR 7w FEER> < For wide perfect stitch device >
14-2 540837001 Tz An~vE2TWPY 2 SHUTTLE RACE BASE ASSY, WP
14-2-1 540838001 HEEE:EE R SHUTTLE RACE BASE, WP
14-2-2 540839001 AR L FPLFTWP SHUTTLE RACE THREAD GUIDE, wP
14-2-3 062660412 2|+~ 10318-40%4 SCREW, PAN SM3.18-40X4
14-2-4 152683001 2{FFAT MYV Y R SHUTTLE RACE BODY SETTING CLAW
14-2-5 152684101 pAE /I VRV AT SPRING, COMPRESSION
14-2-6 402887001 214 H 232 WASHER, 3.2
14-2-7 062660712 2|+ ~21318-40X7 SCREW, PAN SM3.18-40X7
19-2 $40840001 1| FZ A8 —-wWp DRIVER, WP
21-2 540841101 Tt FHn<wp SHUTTLE RACE BODY, WP
22-2 540842991 HFHATWPATY E SHUTTLE HOOK BOX ASSY, WP
24-2 540843001 HHEL -7 3w BOBBIN CASE ASSY, WP
24-2-1 540845001 17— ZAF 37 /N2 WP TENSION SPRING, WP
24-2-2 516492101 LB = e S 3 SCREW, BOBBIN CASE SPRING
24-2-3 515667001 IR Ar R A Sy BPAY 3 SPRING, ANTI-SPIN
151-V11-305
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F. #5/#EARIR / Lubrication / Schmierung / Lubrification / Lubricacion

46

G—7

5 4412 10 ©—9
&—13

39
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F. #55Him/EREMR / Lubrication / Schmierung / Lubrification / Lubricacién

REF.NO. CODE {oTy B Ao NAME OF PARTS RV

1 152948001 HEESL VAN OIL WINDOW

2 S07333001 B @& AT G OILFEEDING PIPE, S

3 S07456000 1ME=Z—F2—-7F OILTUBE,L=160

4 148738000 12 2k% WICK, L =335

5 107149001 Yoz FELT

6 $37983001 1o vskamayyx WICK SUPPORT
17 062680612 1]+ ~N2437-40X6 SCREW, PAN SM4_37-40X6
8 025680232 HeSHFHEFL1437 WASHER, PLAIN M 4.37

9 028680242 VI 2 H %2437 WASHER, SPRING 2-4.37
10 510478000 1]1AY Fxama7Tb FELT

11 5349386000 iz ya-7 QILTUBE,L=135

12 153920001 1|7 2 eEaxa WICK, 4X4 (L =300)

13 107149001 12T H b FELT

14 $21527001 1\ FoErdagat#z WICK SUPPORT

15 S10162201 1| NAURIEESST WICK SUPPORT

16 060670512 1]734 > K357-40X5 SCREW, BIND SM3.57-40X5
17 537984000 LR ==V e R OILTUBE, L=290

18 518093100 117 2 = T4x4 WICK, 4X4 (L= 1100}

19 153562001 TeZ272E%E FLATWICK,L=150

20 151927001 NW7ZYF7TMhE CLUTCH FELT

21 104567001 2|73 TEHHyx WICK SUPPORT

23 542827000 1N2R1F7H5TTh FELT

24 546405000 1Mz Fa-—F OILTUBE, L=460

25 518093100 1|17 3= Eaxa WICK, 4X4 (.= 1100)

26 145547001 NFa-—FFrLHE TUBE HOLDER

27 062670512 1|3~ 2357-40X5 SCREW, PAN SM3.57-40X5
28 S37987001 1WoayFxamya44T FELT SUPPORT

29 537988000 1|\ yadydahapTitb FELT

30 062680612 1|3 ~34.37-40X6 SCREW, PAN SM4.37-40X6
31 S09043000 17Tk FELT

32 152948001 11KV T F OIL WINDOW

34 537984000 2|l nFa—-F OILTUBE, L=290

35 543673000 liEziFa—7F OILTUBE, L= 240

36 112738000 173ie* WICK, L=400

37 107149001 17Tt FELT

38 152969001 2[a—-FHHTZHZ CORD SUPPORT

39 062670512 2|+ /~1357-80X5 SCREW, PAN SM3.57-40X5
44 228475000 3|y 78 K1.9X80 FASTENING BAND, 1.9X80
45 S09043000 27T b FELT

46 108802001 1|7 2 £Eaxa WICK, 4X4 (L = 250)

47 $17901000 1122kF WICK, 4X4 {L = 460)

48 117150001 T|la—-FyHIThHz CORD SUPPORT

49 062670512 113~ 3357-40X5 SCREW, PAN SM3.57X5

51 113006001 17Tt FELT

151-V11-350
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G. Rl > Bk / Threading mechanism/ Fadenfihrungsvorrichtung / Mécanisme de I'enfilage
/Mecanismo del enhebrado

F T3 BB HHEMF
/ OPTION PARTS / For extra heavy materials
25-2 25-3
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G . @ > Bk / Threading mechanism / Fadenfihrungsvorrichtung / Mécanisme de I'enfilage

/ Mecanismo del enhebrado

REF.NO. CODE QTY = NAME OF PARTS RV}

1 152869001 Wr—4Lsbzis ARM THREAD GUIDE

2 062710612 1|+ ~2476-32%6 SCREW, PAN SM4.76-32X6

3 152870001 1NZ—Ltbhsr ARM THREAD GUIDE

4 062670612 1|~ 2357-40%6 SCREW, PAN SM3.57-40X6

5 113316001 HWP—Lot pFodoa ARM THREAD GUIDE

6 060670612 1]/% > F357-40%6 SCREW, BIND SM3.57-40X6

7 159224001 1f7~Ltbhsy ARM THREAD GUIDE

8 152872001 1[4 rFImidg TENSION BRACKET

9 114294001 | 1|ouss ORING

__________ <31MERE4HE > < For 311E "medium materials” >

10 145519001 M1 brUNRE SPRING
<3V1ERY, BEMA > <For 311E "heavy & extra heavy materials” >
<3MTELE#A > <For 311EL "heavy materials” >

10 144588001 11 bk UIEB SPRING, B

11 150551000 T hrziaE PIN

12 100398001 11 bFITKy TENSIONSTUD

13 $11182009 HNAbFI 9o vba s THREAD TENSION NUT ASSY

____________________ [ ;;;ié;m%; < For 311E "medium materials” >

14 104525001 A bFamonx TENSION SPRING
<3VEE EEYH > <For311E "heavy & extra heavy materials” >
<311ELE4H > <For 311EL "heavy materials” >

14 107606001 e rFIronz TENSION SPRING

15 |159805001 | 1|4 r7aco o4t TENSION DISC PRESSER

16 145446001 201 bFII 4S5 TENSION DISC

17 100402004 1 b *%3357 SET SCREW, SM3.57

18 103950003 1|k X% Y595 SET SCREW, SM5.95

19 115186001 et brFImFy MAIN THREAD TENSION STUD

20 100136001 N bFIoory b TENSION NUT

21 115188001 12 bFarnik TENSION SPRING

22 145446001 2{1 b FIAYLHS TENSION DISC

23 152889001 TWEVAA Ay THREAD RETAINER

24 062670612 23 X 1357-40%6 SCREW, PAN $M3.57-40X6
<3V1E=EHEMA > <For 311E “medium & heavy materials” > |
<311ELE4H > <For 311EL "heavy materials” >

25-1 502438001 HADEREDL R FF 1A NEEDLE BAR THREAD GUIDE, A
<311E 324 H > <For 311E “extra heavy materials” >

25-3 502439001 (RAVE RS AP E g NEEDLE BAR THREAD GUIDE, B

26 152891101 THNUBI A ZIDA b T o THREAD GUIDE, NEEDLE BAR_B-U_SH _______ N

27 152881001 "NExvr142143 NEEDLE COOLER ASSY

28 014680622 1NWFPHhARTa370#%3 SET SCREW, SOCKET (CP) SM4.37

29 152883000 17T F8x155 FELT, 8X15.5

30 152884001 IEE VRN L NEEDLE COOLER THREAD GUIDE

3 062670412 1|#~N33357-90x4 SCREW, PAN SM3.57-40X4

32 $12441001 HEERPZAE LA 5 11 WASHER
"FTvaLEme"” " OPTHON PARTS

25-2 541222101 HWnUFEas 7418 NEDDLE BAR THREAD GUIDE, B

151-V11-401
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H . 5R#&BJ1R / Bobbin winder mechanism/ Spuler / Mécanisme du bobineur
/Mecanismo del devanador de la canilla

43
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H . %% / Bobbin winder mechanism / Spuler / Mécanisme du bobineur
/ Mecanismo del devanadorde la canilla

REF.NO. CODE QTY o NAME OF PARTS RM
1 537990309 122423 TOP COVER ASSY
1-1 537991109 1|m774 TOP COVER
1-2 537992100 HAbvEF BOBBIN WINDER ARM
1-3 $37993000 U R AT SPRING, PLATE
i-4 048100142 1 hAZT737C10 RETAINING RING, C10
i-5 537994001 LIRS £ D BOBBIN WINDER CLAW STUD
1-6 537995101 1|FE T BOBBIN PRESSER
1-7 014679320 HPFEARTIETIHRE SET SCREW, SOCKET (CP) SM3.57
1-8 537996001 IR & P BOBBIN WINDER CLAW
1-9 014680622 NP+ A25a37743 SET SCREW, SOCKET (CP) S5\M4.37
1-10 048050342 T b2 TES RETAINING RING, ES
1-11 537997001 Tirbexsy BOBBIN WINDER SHAFT
i-12 154528001 (FEE S 2 4 BOBBIN WINDER WHEEL
1-13 120448001 =AY RUBBER RING
1-14 120990001 2|TETYE P ARTA37 SET SCREW, SM4.37
1-15 510174000 BEE=VELEE] DUST GUARD PLATE
1-16 537998001 A bTxsFig SPRING
1-17 152938001 T2z KNIFE
1-18 062680512 1|7~ 0437-40%5 SCREW, PAN SMi4.37-40X5
1-19 159574101 11 hFIg ik TENSION STUD
1-20 100136001 HerFEFao Ty TENSION NUT
1-21 144110001 Hegl—itrbFan Nz THREAD TENSION ADJUST SPRING
1-22 145446001 2|1 bFIBTHS TENSION DisC
1-23 144105000 HFIAFLNREITHH2 FLANGE WASHER, TENSION SPRING
1-24 021680202 1N+ k222837 NUT, 2 SM4.37
1-25 141590001 I B THREADING BAR, U
1-26 100022004 2§ 1595 NUT, SM5.95
1-27 025680232 1eS¥HrFama37 WASHER, PLAIN M 4.37
2 062681212 2|3 A~ 437-40X12 SCREW, PAN SM4.37-40X12
3 062680812 1|+ ~33437-40x8 SCREW, PAN SM4.37-40X8
4 025680232 3[E>HHEFIH437 WASHER, PLAIN M 4.37
151-V11-402
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b REIJBIR / Thread trimmer mechanism / Fadenabschneidevorrichtung
/ Mécanisme de coupe-fil / Mecanismo de la cortadura de hiros

21
\21-5 216 214 I”

53-3 53-5 53-9

e &=

4 7% 2 > 84 / OPTION PARTS 53-1 53.2 53.4

= £
45-2 453 53.6 53.7
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J. RtV ER/ Thread trimmer mechanism / Fadenabschneidevorrichtung
/ Mécanisme de coupe-fil  Mecanismo de la cortadura de hiros

REF.NO. CODE QY B NAME OF PARTS RV

1 S38001001 HER R FA THREAD TRIMMER CAM

2 014770622 2|7+ b ARTBISTHRE SET SCREW, SOCKET (CP) SM6.35

3 $38002101 P PERNYNEEE SOLENOID SETTING PLATE

4 060680712 2|73 2 K 437-40X7 SCREW, BIND SM4.37-40X7

5 154599000 NobsqtE2YL3 SOLENQID CUSHION

6 502652001 1 Hz WASHER

7 $23836001 TfvbrsqTrLN—23 SOLENOID LEVER ASSY

7-1 502654001 Tvbsr1TFLn- SQOLENOID LEVER

7-2 014680622 1|7+ b X2 a377 K% SETSCREW, SOCKET (CP) SM4.37

8 538003001 Ho FLbii—F /- PUSHING LEVER DRIVING LEVER

9 145478101 &2 xa76 SHOULDER SCREW, SM4.76

10 $38004002 Ny FoLnR—2 vt <iE2B2> |DRIVING LEVERSTOPPER, H=0.3 .. <Mark2>
10 538004003 N7 FoLn—2 pvse <ig&53> {DRIVING LEVER STOPPER, H=0.6 <Mark3>
10 538004004 17 EFLR—=2 hyry <iiS4> |DRIVING LEVER STOPPER, H = 0.45 <Marka>
1 018681022 2({7FHIF437X10 BOLT, SOCKET SM4.37X10

12 025680232 2\ ¥ HExFahs37 WAGSHER, PLAIN M 4.37

13 159905001 MNbAR1FIHEYRY ADJUST SCREW

14 106147002 11+v +7.94 NUT, SM7.94

15 538005001 12 ES9LnR—Prtrrs DRIVING LEVER SHAFT

16 231071001 HEEFTIH BUSH, 8X15

18 $10189001 N R osERING SPRING

19 048070342 22 TE7 RETAINING RING, E7

20 154596000 A bxURALNA~-2Y T CUSHION

21 538006001 HArHUTESLNN-2 3 TR. TRIMMER DRIVING LEVER ASSY
21-1 538007001 N rx)o oL THREAD TRIMMER DRIVING LEVER
21-2 153597001 Tivatbg4nsns— LOWER THREAD RETAINER COLLAR
21-3 S30033001 1|7 22357 SHOULDER SCREW, SM3.57

21-4 148813001 2|19 H 2 WASHER

21-5 106129002 1+ k357 NUT, SM3.57

21-6 028350242 VN HFHR2-35 WASHER, SPRING 2-3.5

22 014770622 N7+ A 2T6350K3 SET SCREW, SOCKET (CP) SM6.35

23 502354001 IR AV ok SVF S/ SHOULDER SCREW, B

24 100022005 1{+ L5395 NUT, SM5.95

25 542886001 11 rx20U0Y Rsy 3 THREAD TRIMMER ROD ASSY, S
25-1 542887001 114 F&UDYES THREAD TRIMMER ROD, S

25-2 141492001 TNaevys593 JOINT ASSY

25-3 106588003 1|+ k595 NUT, SM5.95

26 110233001 I EE S/ SHOULDER SCREW, SM4.76

27 109893002 1[¥FH % WASHER

28 110161004 +v rave NUT, SM4.76

29 S$38010001 1 hx L= THREAD TRIMMER LEVER

30 S10195001 A rHFY L= LEVER SHAFT

3 110367001 R EES WASHER, PLAIN SPECIAL 8

32 048060342 11+ 27E6 RETAINING RING, E6

33 014760622 17+ k235095 SET SCREW, SOCKET $M5.95

34 538011001 1A rEUERFLNRR THREAD TRIMMER RETURN SPRING
35 158940001 Y Lo SPRING HOOK

36 110233001 WA RT476 SHOULDER SCREW, SM4.76

37 110161004 11+Y bhave NUT, SM4.76

38 153484001 1|¥ #2476 WASHER, PLAIN 4.76

39 025680232 tESHHErFa1h437 WASHER, PLAIN M 4.37

40 542856001 TMNevrhnrn—uz CONNECTING ROD LEVER ASSY

41 510202101 Ternvlbin—-v% CONNECTING ROD LEVER SHAFT
42 014680422 TFFbAI4370K32 SET SCREW, SOCKET (CP) SM4.37

43 $10203101 1nurs NEEDLE PLATE

44 510204101 THrrxULah THREAD TRIMMER CONNECTING ROD
45-1 510205001 T Fong s MOVABLE KNIFE ASSY
151-V11-403
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J. #&4]Y BAfR / Thread trimmer mechanism/ Fadenabschneidevorrichtung
/ Mécanisme de coupe-fil / Mecanismo de la cortadura de hiros

151-V11-403

53-4
53-8
(=)

21
539

A

B% / OPTION PARTS
45-3

S _S
N

533 535

\21-5 21-6 21-4
53-3

53-1
S
53-6

i
a

T3
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J. %)) E{% / Thread trimmer mechanism / Fadenabschneidevorrichtung
/ Mécanisme de coupe-fil / Mecanismo de |a cortadura de hiros

REF.NO. CODE qQTY BxA NAME OF PARTS RiVI
46 510208001 A EonhrHe=04 WASHER, MOVABLE KNIFE
46 510208002 T Fonh-¥#1=05 WASHER, MOVABLE KNIFE
46 510208003 A EonB¥t=06 WASHER, MOVABLE KNIFE
47 S00705001 IR ZAY B2 MOVABLE KNIFE COLLAR
48 510209101 1124325437 SCREW, SM4.37
49 510210101 a3z FIXED KNIFE
50 111140002 2|34 23238 SCREW, S\V2.38
51 100032004 2|5 %437 SCREW, FLAT SM4.37
52 106629002 2{v A %437 SCREW, SM4.37
<311E, 311ELE% A > < For 311E & 311EL "heavy materials” >
53-3 510212101 TN THLRE @26 |[INEEDLEHOLEPLATE,E .............. @22.6
<311EHEHH > <For 311E “medium materials” >
53-5 510213001 1 AL itk - 3 @2.2 INEEDLE HOLEPLATE,F ........... ... 22.2
<311EEEMA > <For 311E “extra heavy materials” >
53-9 534348001 1IINUFFLEM . @4.0 |NEEDLE HOLEPLATE,M ... ... ...... 4.0
54 100360003 2|43 %5238 SCREW, FLAT SM2.38
55 228475000 {4y w780 K1.9%80 FASTENING BAND, 1.9X80
"rFoaLmEm” " OPTION PARTS ”
45-2 540934001 11 FonLe 2 MOVABLE KNIFE ASSY, L
45-3 S40846001 1|1 Fynwps i MOVABLE KNIFE ASSY, WP
53-1 S10211001 MNP+t aa NEEDLE HOLE PLATE, A
53-2 529997001 tInuFr 120 NEEDLE HOLE PLATE, D
53-4 530925001 fl/sU 71 2ED NEEDLE HOLE PLATE, ED
53-6 530926001 Y71 2FD NEEDLE HOLE PLATE, FD
53-7 S30450001 1NHUTFFo12H NEEDLE HOLE PLATE, H
53-8 $25127001 T UTFFr2L NEEDLE HOLE PLATE, L
151-V11-403
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K. %34 B3R/ Thread wiper mechanism / Fadenwischvorrichtung / Mécanisme de tire-fil
/Mecanismo del limpiador de hilo

49
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K. k41 BR/ Thread wiper mechanism / Fadenwischvorrichtung / Mécanisme de tire-fil
/ Mecanismo del limpiador de hilo

REF.NO. CODE |qQTy EAA NAME OF PARTS RIVE
1 541206001 LIER VAT EFAFS THREAD WIPER SPRING
2 541205001 ljes4#Hx WASHER, PLAIN
3 $25456001 21759 PLUNGER PIN
4 541207000 V| ZAN—HT4 SPACER RUBBER
5-1 510214109 Ty st RMIY L2 SOLENOID SETTING PLATE
B 018681022 2|7+ H N Fa37X10 BOLT, SOCKET SM4.37X10
7 100645003 21 H xR WASHER
8-1 510215109 N PAP G, FACR SOLENOID COVER
9 062680512 2|F N 2437-40X5 SCREW, PAN SM4.37-40X5
11 525456001 1N\ FowsvEs PLUNGERPIN
12 542858001 1t bnstrLene THREAD WIPER CONNECTING ROD
13 $10217001 I E S VAS X i BV B ] THREAD WIPER CRANK ASSY
14 110735001 1\¥Hx WASHER
15 048030342 1{ kA 7E3 RETAINING RING, E3
16 025750132 1ESHH2 39558 WASHER, PLAIN § 5.56
17 510470101 1|7 1/8— WIPER
18 146288001 RS NAY-E a2 -5 ks THREAD WIPER STUD COLLAR
19 060680512 TN > K 437-40X5 SCREW, BIND SM4.37-40X5
20 048040342 1| x7E4 RETAINING RING, E4
21 502672002 LR R AT 22 A s o g THREAD WIPER SUPPORT
22 062680512 2[F /N 71437-40X5 SCREW, PAN SM4.37-40X5
23 502677001 1Y k57— SET SCREW COLLAR
24 144458001 1\7avY% b AXI357 SETSCREW, SM3.57
25 502678001 1P EFAVAY-1 SPRING
i =T - " OPTION PARTS “
5-2 S37147109 HWolbsTR MUYy RE SOLENOID SETTING PLATE, E
8-2 S$37148109 T/ bs o Fhi—E SOLENOID COVER, E
83 $37806109 1lvlbs 1 FhHNR—ET R SOLENOID COVERRID, E
8-4 008400604 2(+ +F3A04xX6 SCREW, TRUSS M4X6
<HIVT I~ > <For Horizontal wiper>
27 542859001 N bnZslLrhraays THREAR WIPER ASSY, SIDE
28 542864001 ISR EAT B b WIPER ARM ASSY
29 156206001 17 rii—a THREAD WIPER, A
30 $13385001 112 2 2% 3.57X10 SCREW, SM3.57X10
31 014710522 TP+ bAxVarer KRS SET SCREW, SOCKET (CP) SM4.76
32 $21875001 1|9 H % WASHER
33 512668001 1HhS— COLLAR
34 021670202 1|+v r23 2357 NUT, 2 SM3.57 :
35 100659001 HEME SERE SHOULDER SCREW, SM3.18
36 021660102 1f#+vY r12 21318 NUT, 1SM3.18
37 159111001 1HCrsvyFrrrrniz SPRING
151-V11-405
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L. & x Btk / Thread nipper mechanism/Fadenspannvorrichtung / Mécanisme de pince-fil

/ Mecanismo de la mordaza para hilo

25

%j@

51
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L. k¥ X Bk / Thread nipper mechanism / Fadenspannvorrichtung / Mécanisme de pince-fil

/ Mecanismo de la mordaza para hilo

REF.NO, CODE Q'TY BEr Ao NAME OF PARTS Y|

1 510219001 TMvbsqt R T2 SOLENOID SETTING PLATE

2 018061422 2| 7+FEIL Fex14 BOLT, SOCKET M6Xx 14

3 028060242 2|\ xH¥Hx26 WASHER, SPRING 2-6

4 109893002 214 2 WASHER

7 $10221001 17144 WIRE SUPPORT

8 542868001 HER ST E G ] WIRE ASSY, WORK CLAMP LIFTER
9 154607101 2| PN AT —AHID TENSION RELEASE WIRE HOLDER, D
10 062670612 4|7~ 1357-40X6 SCREW, PAN $M3.57-40X6

11 542870001 11 rINXATSHY R TENTION RELEASE BRACKET

12 542871001 1AHTF7IFHLNR-9 X WORK CLAMP LIFTER LEVER ASSY
13 109763002 114 H 2 WASHER

14 $42873001 IE S = S PF A TENSION RELEASE LEVER

15 510229101 14T Li—iix SPRING

16 048040342 3|k X7E4 RETAINING RING, E4

17 542874001 1 rzxOvE TENSION RELEASE ROD

18 145478101 114> %2476 SHOULDER SCREW, SM4.76

19 018060822 1|7+ I b 6X8 BOLT, SOCKET M6X8

20 062771012 1|+~ 11635-30X10 SCREW, PAN 5M6.35-40X10

21 $10230000 WA I T7HLIN— WORK CLAMP LIFTER LEVER

22 018501422 Y7+ H) ks5x14 BOLT, SOCKET M5X14

23 510231001 PZAVE S22 FLANGED SHAFT, 5.5

24 014680622 WFFEAZT4377K3 SET SCREW, SOCKET (CP) SM4.37
25 017822212 TRk 7.94X22 BOLT, SM7.94X22

26 106147002 1|1+~ +754 NUT, SM7.94

27 510232001 1 r—FatHx CABLE SUPPORT

28 062760812 1|+~ =3595.28X8 SCREW, PAN SM5.95-28X8

29 145478101 1433476 SHOULDER SCREW, SM4.76

30 $10239001 1if b AERS TENSION RELEASE BAR

31 140647001 lia—-F#4I CORD HOLDER

32 062670612 1[+~20357-40X6 SCREW, PAN SM3.57-40X6
151-V11-406
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M.3 > bA—=JKRy 7 ZBR/ Control box mechanism / Schaltkasten
/ Mécanisme du boftier de contréle / Mecanismo de la caja de controles

NOTTTYN
=
i

12D

= @44 g5
-~ ®_45 5

®
| >0 55
L oL

WRMIBC XA N T O 2R E IEVES €T & SRSV ELBMBENF—RA vty Mo THEY 1,

7 When ordering parts which have an asterisk () in the RM column, these parts will be supplied as a set
together with other necessary parts such as circuit boards.

¢ Bei Bestellung von Teile mit einem Asterrikus () aus der Kolonne RM werden diese Teile als Saatz,
zusammen mit anderen notwendigen tilen, wie Schaltplatimen geliefert.

77 Si F'on commande des piéces désignées par un astérisque (%) dansla colonne RM, ces pigces seront
fournies en jeu avec les autres piéces nécessaires telles que des plaquettes.

77 Al ordenar partes que tienen un asterisco (%) en la columna RM, estas partes seran suministradas como un
juego junto con otras partes necesarias como los tableros de circuitos.
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M. 32 da—=JRy 7 X%/ Control box mechanism / Schaltkasten
/Mécanisme du boitier de contrdle / Mecanismo de la caja de controles

REF.NO. CODE  |QTY £ Ao NAME OF PARTS RM
1 $43169009 | 1|Rvo2v: BOX ASSY
1-1 543170009 | f|F¥ oKy POWER SUPPLY BOX
1-2 $43171009 |  1xix o puvya4 PCB SETTING PLATE
1-3 543172009 | 1|®v4z27% BOX COVER
1-4 $38094100 | 2|poc77rE—47% DC FAN MOTOR ASSY
1-5 OA5403006 | 6|+~ 7 24x30DB SCREW, PAN (5/P WASHER) M4X30
1-6 OAS5400806 | 1|+~ %4axsD8 SCREW, PAN (S/P WASHER) M4X8
1-7 DA5401006 | 3|+ ~0/ixkJ4ax0 SCREW, PAN (S/P WASHER) M4X10
1-8 $16568000 | 1|3 %4 #3191-03R1 CONNECTOR, 3191-03R1
1-9 $38122100 | 1|E-%24—FMEV 3 MOTOR CABLE ASSY, E
1-10 542260000 1|7 pswa— K434 2 FOOT SWITCH HARNESS ASSY, 434
1-11 $43183000 | 1[/s%A0—-FKBY 3 PANEL HARNESS ASSY, B
1-12 $38107100 | 1|ef¥3F>4>a—F POWER SUPPLY HARNESS, CONTROL
1-13 $38108000 | 1[E-%Fr#>a-F MOTOR POWER SUPPLY HARNESS
1-14 $38109100 | 1[#—bFrFra=FK POWER SUPPLY HARNESS, H-P
1-15 538110000 1|PERa— K PER HARNESS
1-16 543274000 1|7 & 17B-2938 BUSH, TB-2938
1-17 $43186000 | 1|7 ¥ aBU6sTSB BUSH, BUG87B
1-18 S00554000 | 18|44 — r6Ns SUPPORT, 6NS
1-19 S31760000 | 1]cksy 5> 7260 CORD CLAMP, 26L
1-20 $43275000 | 7|zm— k273> Fwsans CORD CLAMP, WS2NS
1-21 543276000 | 3|3~ K7 5> FWS3NS CORD CLAMP, WS3NS
1-22 $43277000 { 1|2— K% 3> 7WsaNs CORD CLAMP, WS4NS
1-23 008400604 | 12|+ +>274x6 SCREW, TRUSS M4X6
1-24 $43309000 | 1|#“yL7Ps FRAGMENT PROTECTOR NET
1-25 $37059001 1{PET—% LABEL, PE
1-26 $37060001 17P—2=~2 LABEL, GROUNDING
1-27 $42653000 | 1|2 7TFC23-11-14 CORE, TFC-23-11-14
1-28 149809000 | 1|21 3w 7L BEAD BAND, L
1-29 $34413000 | 2{A~—#-— SPACER
1-30 543173001 1§ B P A POWER SUPPLY PCB ASSY
1-30-1 $38200000 |  2{MOSFET25K1938 MOS FET, 25K 1938
1-30-2 232384001 11s7 7 v /<psazeama SURGE ABSORBER
1-30-3 $38201000 2|48 R #v14pan VARISTOR
1-30-4 508030000 | 2|Gta—2'5AFB FUSE, SAFB
1-30-5 153242000 | 2{e21-X6A FUSE, 6A
< 315200V, 220VH > < FOR 3-PHASE 200V & 220V >
2-1 $38112001 1|74 swy 3A POWER SUPPLY SWITCH ASSY, A
<100VER A > <FOR JAPAN ONLY >
2-2 538114000 t|FFsws 3B e
<3iH380VH > <FOR 3-PHASE 380V >
2-3 $38117000 | 1| POWER SUPPLY SWITCH ASSY, C
<HI§220VA > <FOR 1-PHASE 220V >
2-4 $38112002 | 1 |-reemmemem e POWER SUPPLY SWITCH ASSY, A
< 318400VH > <FOR 3-PHASE 400V >
2-5 538120000 L B POWER SUPPLY HARNESS, E IN
< H1A230VE > <FOR 1-PHASE 230V >
2-6 543188000 L POWER SUPPLY IN HARNESS, F
< H12240VHE > <FOR 1-PHASE 240V >
2-7 538117002 | 1[——rrmeemees POWER SUPPLY SWITCH ASSY, C
<200V, 220VA > <FOR 200V & 220V >
341 $38123000 | 1|acNzxo %3 ACIN CONNECTOR ASSY
151-V11-502
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M. hO =Ky 7 ZBR/ Control box mechanism / Schaltkasten
/Mécanisme du boitier de contréle / Mecanismo de |a caja de controles

A

e
2,
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\_.__._.J\._J\.
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TRMBRIC KAV T VW ARBETEXIFE T &, EREDLMAF—KA oty Mo THY & To

7 When ordering parts which have an asterisk () in the RM column, these parts will be supplied as a set
together with other necessary parts such as circuit boards.

7r Bei Bestellung von Teile mit einem Asterrikus () aus der KolonnZe RM werden diese Teile als Saatz,
zusammen mit anderen notwendigen tilen, wie Schaltplatimen geliefert.

wr Si I'on commande des piéces désignées par un astérisque () dans la colonne RM, ces piéces seront
fournies en jeu avec les autres pigces nécessaires telles que des plaquettes.

7t Al ordenar partes que tienen un asterisco (3¢) en [a columna RM, estas partes seran suministradas como un
juego junto con otras partes necesarias como los tableros de circuitos.
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M. hA—JR ey 7 ARE/ Control box mechanism/ Schaltkasten
/ Mécanisme du bofttier de contrdle / Mecanismo de la caja de controles

REF.NO. CODE Q'Y B Ao NAME OF PARTS RM
<100V, 110VE > <FOR 100V & 110V >
3.2 543369000 MArho 52803 CONVERTION TRANSFORMER ASSY, 8
<240V, 380V, 400VH > <FOR 240V, 380V & 400V >
3-3 $43370000 [ E—— CONVERTION TRANSFORMER ASSY, C
< EiF230VA > <FOR 1-PHASE 230V >
3-4 543201000 L] ACIN HARNESS, F
4 018061036 4|7+ &L b 6X10 BOLT, SOCKET M6X10
5 028060246 BlNRHHE2-6 WASHER, SPRING 2-6
6 025060236 LlESHH2FL1TI6 WASHER, PLAINM 6
7 228475000 g4 2 F1.9X80 FASTENING BAND, 1.9X80
10 543190000 1|PROME T £33 % PROM ASSY, CONTROL
11 543191000 1|PROME—2 % & PROM ASSY, MOTOR
20 $38352101 p.J [OORE—— LABEL, ELEC. SHOCK 4 LANG.
21 538353101 2{FrFxINLT e
“311ER "
<ar7lvy¥-a2=y rBA> |<ForCompressorunitof311E >
31 543278000 1ar7FLyg—-n—32 COMPRESSOR HARNESS
"FFaLEmE" " OPTION PARTS “
40 S40635001 1N/ 14X TN Ta30E7 3 NOISE FILTER ASSY, 430E
40-1 540616001 1N/ XTAIREMCY & NOISE FILTER ASSY, EMC
40-2 540624000 PR SIE-Yirs 3 ¥ NOISE FILTER HARNESS, A
41 0A4400605 A + + ~HT 3 4X6DA SCREW, PAN (S/P WASHER) M4X6
42 S40623000 1[EMIT 7 TR-40-27 EMI CORE, TR-40-27
43 0A5401206 1]+ #4922 4X12D8 SCREW, PAN (5/P WASHER) M4X35
44 025040236 Hes¥HzrFams WASHER, PLAIN M 4
45 021400106 | = 1|+v r12 24 NUT, 1 M4
50 540621000 1{EMIT 7 ESD-SR-15 EMI CORE, ESD-SR-15
51 $40622000 1|EMI= T ESD-5R-25 EMI CORE, ESD-5R-25
52 S40764000 713 7 TFC25-15-12 CORE, TFC25-15-12
53 $42653000 33 7TFC-23-11-14 CORE, TFC-23-11-14
54 149809000 Blr15Y 7L BEAD BAND, L
"R RSR " " FOR SUPPLY PARTS "
<200V, 220VHE > <FOR 200V & 220V >
H-1 S43241009 eSSV T N POWER SUPPLY BOX ASSY, A1 L4
<100VERH > < FORJAPAN ONLY >
H-2 $43242009 B SV A B -3 -Y ¥
< #HiF220V, 230VE > <FOR 1-PHASE 220V & 230V >
H-4 543245009 . POWER SUPPLY BOX ASSY, A2 3
< 3i5400VH > < FOR 3-PHASE 300V >
H-5 543246009 Ll B POWER SUPPLY BOX ASSY, E -4
< 318380VH > <FOR 3-PHASE 380V >
H-6 543244009 L[ P—— POWER SUPPLY BOX ASSY, C2 #
<HiIR230VE > <FOR 1-PHASE 230V >
H-7 543247009 Ll POWER SUPPLY BOX ASSY, F %
<HEMOVE> <FOR 1-PHASE 110V >
H-8 $43248009 [ S— POWER SUPPLY BOX ASSY, B2 ¥
<HIN240VH > <FOR 1-PHASE 230V >
H-9 543240009 1 [ POWER SUPPLY BOX ASSY, C3 3
151-v11-502
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N . 2[R3R / Air pressure mechanism / Luftdruck / Mécanisme de la pression d'air

/Mecanismo de la presién de aire

[=]
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/ OPTION PARTS
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N . ZZIERIR / Air pressure mechanism / Luftdruck / Mécanisme de la pression d'air
/ Mecanismo de |a presion de aire

REF.NO. CODE lqTy B NAME OF PARTS RMVY
<311E, 311ELB > <For“311E & 311EL" >
<arFlLyy—&ELITER> < For with-out comprressor>

1-1 S43678009 1|FrYmLF2a0 SOLENQID VALVE ASSY, 2A
1-1-1 $31551009 WA FTrUYr15223 VALVE SETTING PLATE, 2-3
1-1-2 509318101 He7dL—4 INTEGRATER
1-1-3 540628000 I EaIZAY A Y BALL VALVE, 1/4
1-1-4 509228000 Bk = % NIPPLE
1-1-5 543679001 1|Fesnni2e z SOLENQID VALVE ASSY, 2
1-1-5-1 543680001 1 ITFe=FILEY 2 AIR MANIFOLD ASSY
1-1-5-1-1 543684001 1 TFPv=FRIE AIR MANIFOLD
1-1-5-1-2 543683001 27T nnT SOLENOID VALVE
1-1-5-1-3 $18415101 4i/n—T2=3 2 QaMs HALF UNION, Q4M5
1-1-5-2 543682000 T FN—- 3 AX27 3 VALVE HARNESS ASSY, X2
1-1-5-2-1 512404000 2(yO8/0Fax2 % VALVE CONNECTOR
1-1-6 062302506 2|+~ T3X25 SCREW, PAN M3X25
1-1-7 028030242 2|1 HFHE2-3 WASHER, SPRING 2-3
1-1-8 025030232 2\ESH¥HRxFII3 WASHER, PLAIN M 3
1-1-9 540629000 2Ly 7L BARREL NIPPLE
1-1-10 523880000 2l 7—wT75— AIRMUFFLER
1-1-11 543686000 HpTT K14 ELBOW, PT 1/4
<HEEREH > <Common parts >
2 052501205 21F NN ES5EX2 SCREW, PAN (5/P WASHER) M5X12
5 021500103 2|1FY b12as NUT, 1 M5
6 149796001 1FhaFs—2H+TF0 % AIRTUBE WITH CONNECTOR
8 S43687000 2171 0>F32-FR AIRTUBE, R
9 543688000 2iFqO0-F31-JL AIRTUBE, L
10 $15078000 1R TS Fa2-—F SPILAL TUBE
25 340400001 3fazgrNLF BEAD BAND
<311ER > <For "311E" >
<3LTF Lyt —{HEER > < For with comprressor>
1-2 543694009 HF 72 s = SOLENQID VALVE ASSY, 28
1-2-1 $31551009 LAY 2r RV o 3 VALVE SETTING PLATE, 2-3
1-2-2 509318101 1W1r>F%L—4% INTEGRATER
1-2-3 $29710000 1z 5 —6-1/4 CONNECTOR, 6-1/4
1-2-4 509228000 HAH51=vy 7 NIPPLE
1-2-5 543679001 HWFsnnizy s SOLENOID VALVE ASSY, 2
1-2-5-1 543680001 Nz7v=krrsoz AIR MANIFOLD ASSY
1-2-5-1-1 543684001 1T F<ZkILF AIR MANIFOLD
1-2-5-1-2 $43683001 2|F Ny SOLENOID VALVE
1-2-5-1-3 518415101 4|/v— 71 =4 > Q4M5 HALF UNION, Q4M5S
1-2-5-2 543682000 Vi Fn—-x2x29 3 VALVE HARNESS ASSY, X2
1-2-5-2-1 512404000 2{lon%/isnJazxsa VALVE CONNECTOR
1-2-6 062302506 2|+ ~a3xes SCREW, PAN M3X25
1-2-7 028030242 PARRES & E 2 WASHER, SPRING 2-3
1-2-8 025030232 2|lESHHrFLIY3 WASHER, PLAIN M 3
1-2-9 $23880000 [T 7—-w75— AIR MUFFLER
<100VH > < For 100V >
12 505670002 MHar7Lrytaz=yh COMPRESSOR UNIT, 100V
<200VE > < For 200V >
12 509393002 MNar7Lvyyarzvr COMPRESSOR UNIT, 200V
13 $32129000 1Hz7—Fa2-7F AIRTUBE
i5 200130001 JzxFvT STAPLE
151-V11-514
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N . Z[EBR / Air pressure mechanism / Luftdruck / Mécanisme de la pression d’air
/ Mecanismo de la presién de aire

* 73 L EE
/ OPTION PARTS
26
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. Z2IERS&R / Air pressure mechanism / Luftdruck / Mécanisme de la pression d’air
/ Mecanismo de la presién de aire

REF.NO. CODE Q'TY B Ao NAME OF PARTS R
<311EA > <For “311E" >
<arFlyt—fHLEA > < For with comprressor>

19 017082203 4% b 8x22 BOLT, M8X22
20 028080242 ANFH A 228 WASHER, SPRING 2-8
21 025080232 | 4|eo¥AxFavs WASHER, PLAINM 8
22 025080336 Gles¥Hxa18 WASHER, PLAINL 8
23 021080106 4{+#Y b1 18 NUT, 1 M8
30 509224002 HPERE A R = TREADLE SUPPORT BASE
31 509225001 2107+ b NUT
32 017081606 2| b ax16 BOLT, M8X16
33 028080246 2N HHx2-8 WASHER, SPRING 2-8
34 509226001 27302092 94% WASHER
"FT Vs "OPTION PARTS “
<311E, 311ELA > <For 311E &311EL>
26 525100000 TR — s Fo 3 BALL VALVE ASSY
" HRERS T " For supply parts
27 S43683001 1Fevninz SOLENOID VALVE
28 $43696000 T8 F 32X VALVE HARNESS, X1
28-1 544746000 T rnTn—22 VALVE HARNESS
28-2 S44750000 VRS TAV v AT W 7.\ VALVE HARNESS, 24V
151-V11-514
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P. BESBBIF / Power supply equipment mechanism / Streamversorgung

/ Mécanisme de 'equipment en alimentation électrique
/ Mecanismo del equipo de alimentacién de corriente

THiztA / FOR SOLENOID TYPE
525

6_
311ELA / For 311EL N T

Q

{

ﬁf g:/') a3 | 7 7
aile R
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P. BmBER / Power supply equipment mechanism / Stromversorgung

/ Mécanisme de [‘'equipment en alimentation électrique
/ Mecanismo del equipo de alimentacién de corriente

REF.NO. CODE |a7v Ao NAME OF PARTS RV

H 543192000 T XE—2X2 3 PULSE MOTOR ASSY, X

2 543194000 sz E-—2Y2 % PULSE MOTOR ASSY, Y

3 543196000 TWLAE—2XN—2 A PULSE MOTOR HARNESS, X

4 $43197000 oLz E—8YN—2R PULSE MOTOR HARNESS, Y
<311EA > <For311E>

5 018400822 Ay FHFI L axs BOLT, SOCKET M4X8

e 544663000 1rvFuetryn—%A%73 SENSOR HARNESS ASSY. H/P

6-1 544665000 1*rtYtYGL-12F PROXIMITY SENSOR, GL-12F

6-2 544665002 HE vyt -HG6L12F PROXIMITY SENSOR, GL-12F

7 540437000 2|y h+d SENSOR BRACKET

9 510243000 3|#F 1025 TNK-3N CORD HOLDER, NK-3N

10 0A5400806 3| +F~NH T Iax8DB SCREW, PAN (5/P WASHER) M4X8

11 525664000 13— FFiLa46 CORD HOLDER, 6N

12 0A5400806 11+F~H 7 24x8DB SCREW, PAN (S/P WASHER) M4X8

13 149287000 C1Eak e A B CORD HOLDER, 7N

14 0A5400806 3} ++ Y49 2axsDB SCREW, PAN (5/P WASHER) M4X8

15 018401222 47 F Kk ax1z BOLT, SOCKET M4X12

16 025040232 A esH¥HEXFII4 WASHER, PLAIN M 4

17 028040242 QRN F2-4 WASHER, SPRING 2-4

20 543206000 L/ T RFNn-%27% SOLENOID HARNESS ASSY

21 543202000 LN L VAV R VIV g N ] STEPPING SOLENOQID ASSY

23 507818009 LN SVAVAVIVE & THREAD TRIMMER SOLENOID

24 541202051 L EGPAS & GVAPIE: g v THREAD WIPER SOLENOQID ASSY

26 538148000 1\F7—Z24821 GROUND WIRE, 1

27 0A5400806 1|+ ~Ho 24X8DB SCREW, PAN (5/P WASHER) M4X8

28 062300612 4|+ ~33%6 SCREW, PAN M3X6

29 062300612 2{F~N23xX6 SCREW, PAN M3X6

30 021060206 2122 # Y b6 NUT, 2 M6

31 028060246 282 Hx2-6 WASHER, SPRING 2-6

32 531674000 110 %7 23191-09pP CONNECTOR, 3191-09P

33 149809000 121571 BEAD BAND, L

35-1 543203000 TEMRAYF 73 EM SWITCH ASSY

37 525664000 3[a-Kr&LF#6 CORD HOLDER, 6N

38 0A5400806 4|+ F~H o 2 4x8DB SCREW, PAN (S/P WASHER) M4X8

39 228475000 24098 K1.9%80 FASTENING BAND, 1.9X80

40 340400001 diza=z /s K BEAD BAND

a4 500480000 13— FhRLA#s CORD HOLDER, 5N
<3NMEERAXE> <For solenoid type of 311E>

22 543198101 LN E e SV VA g ] CLAMP SOLENQID ASSY

25 004501003 41+%%35%10 SCREW, FLAT M5X10
<3MELE- 2 XEEH> < For setting the Motor, X of 311EL>

41 018401222 417+ EN raxa2 BOLT, SOCKET M4X12

42 025040232 dles>FH2F1o4 WASHER, PLAIN M 4

43 028040242 AUk HR2-4 WASHER, SPRING 2-4
T 1 ” OPTION PARTS ”

35-2 S43204000 1EMOY 721 YF 4 3 EM LOCK SWITCH ASSY

36 537057001 TEMR AV F 2 —H3 EM SWITCH SPACER, 3

151-V11-515



Q . $HIEMH 23Rk / Synchronizer / Synchronisator / Synchronisateur / Sincronizador

151-V11-501
R. 7 hEARBIMR / Printed circuit board mechanism / Leiterplatten / Circuits imprimés
/ Tableros de circuitos impresos

151-V11-518
63




Q. sHuBAEH 28R / Synchronizer / Synchronisator / Synchronisateur / Sincronizador

REF.NO. CODE Q'TY Ao NAME OF PARTS RV
1 538072201 1o rOra4¥47 3 SYNCRONIZER ASSY
2 062400806 21+ ~0axs SCREW, PAN M4X8
3 538079000 11/ L4747 48P21X25 MAGNET, 48P21X25
4 $38080001 IR EAY R B R ) NEEDLE DOWN MAGNET ASSY
5 $38082001 PAVAY Ry I PR i R ] N/UPPER POSITISON MAGNET ASSY
6 062681412 3|+ ~T437-40X14 SCREW, PAN SM4.37-40X14
7 025680132 e ¥Hxa2437 WASHER, PLAIN S 4.37
151-vi1-501
R. 77U > +EAKRIR / Printed circuit board mechanism / Leiterplatten / Circuits imprimés

/ Tableros de circuitos impresos

REF.NO. CODE aQTY ErXA NAME OF PARTS RIVE
1 $43210001 tlEr¥3xn223 CONTROL PCB ASSY
1-1 U38337000 | 10|FET25)350 TRANSISTOR, FET:25J350
1-2 U38338000 | 10|FET25K2202 TRANSISTOR, FET:25K2202
1-3 $38155000 4 |MOSFET2$K 1306 MQOS FET, 25K1306
1-4 $38164000 6| MOSEET2SK 1937 MOSFET25K 1937
1-5 U32744000 2 |DIPSWDSS708 DIP SWITCH:DSS708

151-V11-518
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5. #1E/Y X JLEJR / Operation panel mechanism / Schaltkasten
/ Mécanisme du boftier de contréle / Mecanismo del caja de controles

S ST T e s e e e D — e e e e rr— —— e s s e — —_ . . ey o k.t e

<3MEHEZ - JTILH>
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S. B{E/N % JLEMR / Operation panel mechanism / Schaltkasten
/ Mécanisme du boitier de contrdle / Mecanismo del caja de controles

REF.NO. CODE Q'ry BErXA NAME OF PARTS RV

1 543220109 ViR ZAE IV ] OPERATION PANEL ASSY

1-1 $43223009 Tb BRI T A I A FiLIVT, OPERATION PANEL

1-2 543229001 RAE SIE FASVE, 2] PANEL PCB ASSY

1-2-1 $29023000 S ILEDGLYP04D LED, GL9P040

1-2-2 $30260002 8|5wWDP1-100 SWDP1-100, GRAY

1-2-3 U34870001 2|DIPSW KSPOB DIP SWITCH: KSP(08

1-2-4 538104000 1| x> 23— 4EVQVEMFO1 ENCODER, EVQVEMFOQ1

1-2-5 417382001 1|PKB24SC-3601 BUZZER:PKB245C-3601

1-3 543226000 1|FoD/A—% R FDD HARNESS

1-4 $43227100 1lrvx)ba—FKpo 2 PANEL HARNESS ASSY, P

1-5 0A5400805 1 +7#~% %7 3 ax8DB SCREW, PAN (5/P WASHER) M4X8
1-6 0A4300605 41+ F~H 7 2 3X6DA SCREW, PAN (S5/P WASHER) M3X6
1-7 543237000 1IPROMIS R ILZ 3 PROM PANEL ASSY

1-8 502907000 1fvez DIAL

1-9 543224000 1135FDD FDD, 3.5

1-10¢ , 1543225000 2|FODRA N~V SPACER, FDD

i-11 0A4300605 41+ F+ N7 I 3IXEDA SCREW, PAN (5/P WASHER) M3X6
1-12 037300816 4 yF N2y 3X8 TAPPING SCREW, PAN V M3X8
1-13 543228000 17095 va—-FKpy 3 PROGRAMMER HARNESS ASSY, P
1-14 002300603 2| +F~N13X6 SCREW, PAN M3X6

1-15 542653000 2|AFTFC-23-11-14 CORE, TFC-23-11-14

1-16 149809000 21213071 BEAD BAND, L

1-17 008400604 8|+ > 204X6 SCREW, TRUSS M4X6

1-18 536008009 IRAE Y == FAC PANEL SIDE COVER

1-19 107321003 1|4>23476 SHOULDER SCREW, SM4.76

1-20 107017002 I EETAL S WASHER, WAVE SPRING 6.45

2 543236009 VAR JAC SN & 04 OPERATION PANEL BASE

3 543674000 1|7vi3za CUSHION, A

4 543675000 3|7viare CUSHION, B

5 525634101 3|7+ EKI L5X65 BOLT, SOCKET M5X65

6 025050236 blESHFHRFII5 WASHER, PLAINM 5

7 018081636 1|7+ E) r8X16 BOLY, SOCKET M8X16

8 $10408000 {46 —5 RUBBER SHEET

9 021500106 612+ k5 NUT, 1 M5

"FF e
<3NMEREBE27-TLE> <For Japan only>

20 $45199000 MxnzeFana—rs3 e

21 200190001 RAFY TN
151-V11-530
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T1. BE#RMER / Foot switch pedal mechanism / FuBbetatigung / Mécanisme de la pédale
/Mecanismo del pedal

151-V11-651
67




T1. B4Rk / Foot switch pedal mechanism / FuBbetatigung / Mécanisme de la pédale
/ Mecanismo del pedal

REF.NO. CODE Q'TY o NAME OF PARTS RV
<311EEMXH> < For solenoid type of 311E>

1 542838001 1i2L > T b 2swW 2-PEDAL FOOT SWITCH, 2

1-1 538166000 217V bEFNEA FOQOT PEDAL BASE

1-2 542867001 I EERED VR TREADLE AUXILIARY PLATE

1-3 004400803 4|+ %72 24aX8 SCREW, FLAT M4X8

1-4 $38170001 2{\T7Y AR SPRING, COMPRESSION

1-5 538029000 o7y bswn—2 249 3 2-PEDAL FOOT SW HARNESS ASSY
1-5-1 538030000 1222 FSWAHA—% R 2-PEDAL FOOT SW HARNESS
1-5-2 536260000 2120V FVXE R x> SWITCH PIN BUTTON, VX

1-6 - 062301205 41F~13x12 SCREW, PAN M3X12

1-7 228475000 104w v s F1.9X80 FASTENING BAND, 1.9X80

1-8 538174000 2|7 ran FOOT PEDAL

1-9 538175001 2|_ANKTL5E PEDAL PROTECTION PLATE

1-10 538176001 2|AAYFAHIINR SPRING, PLATE

1-11 002300403 4|+ F~N33x48 SCREW, PAN M3X4

1-12 028030246 Al FHFHR2-3 WASHER, SPRING 2-3

1-13 025030236 AlesHHEF2ry3 VWASHER, PLAIN M 3

1-14 S$38177001 2|7y rRENTy FOOT PEDAL SHAFT

1-15 048050346 41 F AJES RETAINING RING, E5

1-16 052400606 2|+ N xESaXe SCREW, PAN (5/FP WASHER) M4X6
1-17 117936001 12jd46t94 RUBBER CAP,9.4

1-18 $38180000 1axo 21721691 CONNECTOR, 172169-1

1-19 S$38060000 11327257 Y 1819 CONNECTOR CAP, 18X19

1-20 538059000 21704 FNGTYF RUBBER CAP, NG79F

<311E,311ELT 7 - E > < For pneumatic type of 311E & 311EL>

2 542842001 11227V F3sW 2-PEDAL FOQOT SWITCH, 3

2-1 $38166000 2|7V RRANA A FOOT PEDAL BASE

2-2 $38167001 |24 > swE SWITCH PIN, 2-STEP

2-3 048060142 Hrxrmv5amcs RETAINING RING, C6

2-4 025060236 s HzxFare WASHER, PLAIN M 6

2-5 538168001 17y ayiix SPRING, COMPRESSION

2-6 542867001 HWZiq45F533 1% TREADLE AUXILIARY PLATE

2-7 004400803 A4+ Y5 2 4%8 SCREW, FLAT M4X8

2-8 538170001 2|7 hRAIINE SPRING, COMPRESSION

2-9 $42259000 1227 FISWA—R A7 3 2-PEDAL FOOT SW HARNESS ASSY, 3
2-9-1 542258000 Tzl 27y F3SWHA—2 X 2-PEDAL FOOT SW HARNESS, 3

- |2-9-2 $36260000 ALV FUXE - FE R SWITCH PIN BUTTON, VX

2-10 062301205 4|+ ~233x12 SCREW, PAN M3X12

2-11 228475000 | 10|4 v v o8 F1.9X80 FASTENING BAND, 1.9X80

2-12 538174000 2|7V bpRENL FOOT PEDAL

2-13 $38175001 2IHIKRTA 4 PEDAL PROTECTION PLATE

2-14 $38176001 FAPEGVE S e PR 3 SPRING, PLATE

2-15 002300403 4]+ ~N203X4 SCREW, PAN M3X4

2-16 028030246 41 H %23 WASHER, SPRING 2-3

2-17 025030236 AleSHHIFIH3 WASHER, PLAIN M 3

2-18 538177001 2{7VERENTY FOOT PEDAL SHAFT

2-19 048050346 41 b X TES RETAINING RING, E5

2-20 052400606 2{F~NaNxES4X6 SCREW, PAN (S5/P WASHER) M4X6
2-21 117936001 12|F46+94 RUBBER CAP, 9.4

2-22 $38180000 1227421721691 CONNECTOR, 172169-1

2-23 S$38060000 1125254 v718X19 CONNECTOR CAP, 18X19

2-24 538059000 2{7 04 kNG79F RUBBER CAP, NG79F
151-V11-651
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T2 FEAREAMR (4 7 2 3 > BBdA) / Foot switch pedal mechanism (Option parts)

/ FuBbetatigung (Sonderzubehér) / Mécanisme de ta pédale (Pigces en option)
/ Mecanismo del pedal (Piezas opcionales)

(4 73 5 88 / OPTION PARTS
< I 7-—-3:A/For pneumatic type>

69
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T2 . BEARESR (4 7 2 3 > #RGh) / Foot switch pedal mechanism (Option parts)
/ FuBbetétigung (Sonderzubehdr) / Mécanisme de la pédale (Piéces en option)

/Mecanismo del pedal (Piezas opcionales)

REF.NO. CODE Q'TY B NAME OF PARTS RM)
<311E,3M1MELz 7~ A > <For pneumatic type of 311E & 311EL>

3 544805001 137V h3sw 3-PEDAL FOOT SWITCH, 3

3-1 538166000 3|7V RN FOOT PEDAL BASE

3-2 542867001 1H7344%9312% TREADLE AUXILIARY PLATE

3-3 004400803 B|+4FxTaxs SCREW, FLAT M4X8

3-4 $38170001 3|7V bR SPRING, COMPRESSION

3-5 544806000 T3l bSWHA—2R AT X 3-PEDAL FOOT SW HARNESS ASSY
3-5-1 544807000 13L 7Y hSWHA—% X 3-PEDAL FOOT SW HARNESS

3-5-2 $36260000 3[A1YFUXEL K H SWITCH PIN BUTTON, VX

3-6 062301205 6|+ ~23xX12 SCREW, PAN M3X12

3-7 228475000 { 10|4 v v o/8- F1.9X80 FASTENING BAND, 1.9X80

3-8 538174000 3|7V REL FOOT PEDAL

39 538175001 I|RFNFTL 4 PEDAL PROTECTION PLATE

3-10 538176001 3| RAVYFFHITINZ SPRING, PLATE

3-11 002300403 B|++~N13xa SCREW, PAN M3X4

3-12 028030246 Bl/SEHH 223 WASHER, SPRING 2-3

3-13 025030236 bl HEFI3 WASHER, PLAIN M 3

3-14 538177001 3|7V bR LTY FOOT PEDAL SHAFT

3-15 048050346 6| b ATES RETAINING RING, E5

3-16 052400606 2|F~I/IREF4X6 SCREW, PAN (5/P WASHER) M4X6
3-17 117936001 14{J46+294 RUBBER CAP, 9.4

3-18 538180000 1ax7 2172169 CONNECTOR, 172169-1

3-19 538060000 Tlaxss%vY718x19 CONNECTOR CAP, 18X19

3-20 538059000 3|04V FNGTIF RUBBER CAP, NG79F
151-V11-651
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U1. B1h&afEk (EANH) / Power table (For japan only) / Motorgestell
/ Mécanisme du plateau de fa machine / Mecanismo de la mesa de la maquina

W

\a-\\\\\\\\\\u\\\\\\\\\\\\\\\\\\\\

~

115 120—€3
19—

g—1-17

1y
b
31y
1330
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u1. B &% (EAH) / Power table (For japan only) / Motorgestell
/ Mécanisme du plateau de la machine / Mecanismo de la mesa de la maquina

REF.NO. CODE |Q7TY ErXq NAME OF PARTS RMA
"EREEF - TR " For Japan only ”
1 $42850309 M E R SUE X X S Jum i —
1-1 $42851201 R R a2 S P n——
"R
<31MEREzF-7LHA>
1 $42852309 I EIE T BT X R R B - S [ ————
1-1 $42853201 13117~ 03a e
<ENARBER >
1-2 543671109 HEEI-1E X2 2 S P ———
1-2-1 $09639009 M EE T - - S [SS————
1-2-1-1 $09216002 | 1|F—9a44IR = |ceeecceeeeeeeeeas
1-2-1-2 $09217102 | M|v k7R [eeeeeeeeee
1-2-1-3 017081606 E B A R [ —
1-2-1-4 028080246 EITAE X F- S T [ —
1-2-1-5 $09312001 LR - Lt D [ —
1-2-1-6 505223001 2lx¥v 2~ e
1-2-1-7 022120306 2=y r232z212 0 | eememmmm—emmmeee
1-2-1-8 510661109 pA R A7k e A [ ——
1-2-1-9 026120236 AR & E 3 E X N S ——
1-2-1-10 028120246 | 2{z¥#Hx212 [
1-2-2 S09640009 Hezxvsrez 0 e
1-2-2-1 509221002 1F—FdHIr | e
1-2-2-2 $09222102 L D 227 T PO ——
1-2-2-3 017081606 LI ¢l - D DO ——
1-2-2-4 028080246 AT R - R Pt ——
1.2-2-5 509312001 3lesHHREr8 00000 s
1-2-2-6 505223001 A e B .
1-2-2-7 022120306 2w r3vzrz 0 e
1-2-2-8 $10661109 | 2|vir7y2234 |
1-2-2-9 026120236 2ESHH2IH£12 00 | ememememmmmmeeeeeeee
1-2-2-10 028120246 LIRS kY RV e —
1-2-3 S43672109 ilesy e
1-2-4 017081606 alFEnree 000000 e
1-2-5 028080246 4liszyHzrze 0 e
1-2-6 025080236 LA b X N, ¥ S PN ———
1-2-7 509224002 PR R L - & A (S
1-2-8 509225001 pIPT L b A T P ——
1-2-9 017081606 20 raxie 0 el
1-2-10 028080246 2z Hr28 0 N
1-2-11 S09226001 | 2|73 EHHIFHE |
1-3 133172003 N Xy O Y PO
1-4 037521016 MNeFrmaevEe 2925 0 e
1-5 025050236 1leswsazFarys 00 e
1-6 028050246 1|4 Hx25
1-7 515158009 LR = e S (S —
1-8 S$02740000 =07 R PO
1-9 $02739000 RE=FAVEIE Y F e
1-10 039411215 MRS 22 YELAX12 |
1-11 119702004 el 7 J R PO —
1-12 101073001 RIZE R 0= S O S P
1-13 101121000 pAE T X L7 L S PO
1-14 032361306 Als=rxrxv3s5x1z 00 e
1-13 510405100 1A T3UmE—% e
1-16 $38041000 1lz—g7-u e
1-17 105073001 1727 YE FAZV595  fecomomecmeememomeee

151-V11-652
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U1. Byh &R3f% (EIMF) / Power table (For japan only) / Motorgestell
/ Mécanisme du plateau de fa machine / Mecanismo de la mesa de la magquina

1-13  1-12 1-11 1-13 1-10—% 1-9

2

AR oY \\\\\\\\\\\\

151-V11-652
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U1. By H &% (BEAA)/Power table (For japan only) / Motorgestell
/ Mécanisme du plateau de la machine /Mecanismo de la mesa de la maquina

REF.NO. CODE QTY EaX NAME OF PARTS T |
<EARLAHESR > < For Japan only >
1-18 200190001 Y B8 B 7 U ———
1-19 146256001 A R =B, B A PO —
1-20 146255000 qlrvo3s e
1-21 133740006 AT - 3 U N 1 J N U Cua——
1-22 025060336 AL F E X - S P —
1-23 028060246 4inszdHz26 e
1-24 021060106 F A o S (U
37 518633109 HE—anrx— e
38 032422003 3levLFT2VA41x20 0 |
39 116662003 I E O [
40 $20137001 (I B R ul U A N [
41 138444001 21+ ~B2 1 Fax14 e
42 025040232 2lesHH2FI%4 0 e
<TRIFE >
2 $02337001 1HA#IPHLEHBY |
3 115558002 1Ez29876 | eeeeeeeccccceemeee e
5 501199003 RE S i, v BT 0 N U,
6 133188001 NAHIFPHETIARDY e
7 119707003 21734884988 |
8 119708001 AP R R AL - R P
9 017082206 2IFNr8X22 | eeeemmeecceecceee
10 116694001 2lah 5+ r8 e
11 028080240 2{mz¥H228 e
12 025080236 2lesH¥H2F298 0000 | e
151-V11-652
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U2. 87 & EIR (B ) / Power table (For export) / Motorgesteli
/ Mécanisme du plateau de la machine / Mecanismo de la mesa de la maquina

75
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U2 . Bh&R8% (B A) / Power table (For export) / Motorgestell
/Mécanisme du plateau de [a machine / Mecanismo de la mesa de la maquina

REF.NO. CODE QTY ErXq NAME OF PARTS Y|
<EFEAH> < For solenoid type >

2 502337001 AT FH L h WORK CLAMP LIFTER CONNECT. ROD
3 115559002 1[Frx2476 SHOULDER SCREW, SM4.76

5 501199003 ERE e iy, i - R o TREADLE PEDAL

6 133188001 v I - R TREADLE SHAFT

7 119707003 HPEEE- LAy TREADLE SHAFT BRACKET

8 119708001 PAPEEE S Al b i TREADLE SHAFT BRACKET COLLAR

9 017082206 2|F I bax22 BOLT, M8X22

10 116694001 2|lan o+ b8 NUT, M8

11 028080240 2| xFH%2-8 WASHER, SPRING 2-8

12 025080236 259 H2F1s8 WASHER, PLAINM 8

<kt AHABE > < Common parts for export>

26 510405100 1A r3vsE—2 TOTALLY ENCLOSED 3-PHASE MOTOR
27 $38041000 MNE—-8F-1 MOTOR PULLEY

28 105073001 1727 Y% A 2T595 SET SCREW, SOCKET 5M5.95

30 200190001 5127270 STAPLE

31 146256001 iy e3awh+v CUSHION COLLAR

32 146255000 4|2y g CUSHION

33 133740006 4| H 7 3 H I b 6X70 BOLT, M6X70

34 025060336 4 eSHFHEFT16 WASHER, PLAIN L6

35 028060246 AT H &R 2-6 WASHER, SPRING 2-6

36 021060106 AR R R N NUT, 1 M6

37 518633109 1tE—&H/— MOTOR COVER

38 032422003 3 s 7IET R TA1IX20 WOOD SCREW, ROUND M4.1X20

39 116662003 3|[¥Hz WASHER

40 520137001 1 E=-g—inhi- MOTOR BACK COVER

41 138444001 2|+ ~B2 1 haAX14 TAPTITE, PAN B M4X14

42 025040232 2|leS¥HxFIY4 WASHER, PLAIN M 4
151-v11-652
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V. AF 9 7oy 7 FHREBR (7Y 5 > 888)/ Snap fastener and hook attachment device (Optien parts)
/Vorrichtung zum Anbringen Druckknépfen und Haken {Sonderzubehér)
/ Dispositif & fermeture pression et attache a crochet (Pieces en aption)
/ Dispositivo para colocacion de broches de presion y ganchos (Piezas opcionales)

M-508K M-520K
16 18
[ @!!3

E\?JD 2
@]‘ e

M-525K M-533K
21 28

@!!3 e'==.=>

()
25 33

M-528K OM 976, 286
F—E
f) -1
“@”

|15 |

i ()

2

151-V11-940

W. 70757 —B{&(+ 7> 3 885/ Programmer (Option parts) / Programmiervorrichtung (Sonderzubehér)
/ Programmateur (Piéces en option) / Programador (Piezas opcionales)

747 3 > & / OPTION PARTS

77
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V. AF w7,k TEERR (F 7 Y 3 80&) /Snap fastener and hook attachment device (Option parts)
{Vorrichtung zum Anbringen Druckknépfen und Haken (Sonderzubehdr)
/ Dispositif & fermeture pression et attache a crochet (Piéces en option)
/ Dispositivo para colocacién de broches de presién y ganchos (Piezas opcionales)

REF.NO. CODE Q'TY LA NAME OF PARTS RIVE

<M-508KH > <FOR M-508K >

1 542804001 HFHITsHY T 3 WORK CLAMP SET, S.H #
<M-528KH > <FOR M-528K >

1 542807001 1|FHTsHY 73 WORK CLAMP SET, S.H 3
<M-520KH > <FOR M-520K>

1 542809001 1[AHISHYT 7 X WORK CLAMP SET, S.H #

: <M-525KE > <FOR M-525K >

1 542811001 1|AoIsHYT Y3 WORK CLAMP SET, S.H #
<M-533KH > <FOR M-533K>

1 542813001 NAHFISHY T 73 WORK CLAMP SET, 5.H *

-2 ——————————— 1—5_3_0_5_7'065 “21 7;;-'-}-;; PARY SCREW, BUTTON HEAD Sv14.37

151-V11-940
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Yz Parts which have an asterisk ()} in the RM colum are parts which have been assembled and adiusted to high
precisions. These parts should never be disassembled.

7¢ Die in der Kolonne RM mit einem Asteriskus (%) bezeichneten Teile sind mit hoher prazision zusammengebaut
und eigestellt worden. Aus diesem Grunde dirfen diese Teile niemals zerlegt werden.

77 Les piéces désignées par un astérisque (3¢} dans la colonne RM sant des piéces qui ont été assemblées et réglées
avec une grande précision. [l ne faut en aucun cas déposer ces piéces.

7r Laspartes que tienen un asterisco (%) en la columna RM son las partes que han sido armadas y ajustadas a alta
precision. Estas partes nunca deberén ser desarmadas.

W. 70475 % —B{E (7 ¥ 3 - 88&) / Programmer (Option parts) / Programmiervorrichtung (Sonderzubehor)

{ Programmateur (Piéces en option) / Programador (Piezas opcionales)

REF.NO. CODE QTY EAA NAME OF PARTS RM

1 543249001 NFass<v—43 PROGRAMMER ASSY
1-1 $43250000 1[7aysv—a174 TOP COVER, PROGRAMMER
1-2 543251000 1\ 7Oy sv—-—2427% LOWER COVER, PROGRANMMER
1-3 543252000 TF - FAR—H SPACER, KEYBOARD

1-4 543253000 1[¥—F—-FIFLi~+t RUBBERSHEET, KEYBOARD
1-5 543254000 1F—-FK—-KL—F KEYBOARD SHEET

1-6 037301015 4V ~NZYE3X10 TAPPING SCREW, PAN V M3X10
1-7 543255000 1|LcDH /8-~ LCD COVER

1-8 543256000 t{Lco LCD

1-9 S$43257000 Tjicoam s ms—%— INVERTER, LCD

1-10 037200615 4ivF &Y EL2X6 TAPPING SCREW, PAN V M2X6
-1 $43271000 1|7odsv—~452Yra MAGNET, A

1-12 543272000 1|[7o43<v~-w52v B MAGNET, R :
1-13 037300615 B|vF~NFYEL3X6 TAPPING SCREW, PAN V M3X6
1-14 $43267000 17Fo¥s~v—a-F PROGRAMMER HARNESS

1-15 543268000 HIETACE EVAT- 3 3 INVERTER HARNESS

1-16 543270000 1|3—- K7 ¥ aKR51 CORD BUSH, KR51

1-17 543981000 2795w —S g2 hii— LOWER COVER, PROGRANMMER
1-18 543253001 HWrp¥Sv—%1L o3 PROGRAMMER PCB ASSY

1-19 543269000 1|PROMT OV S w4 3 PROM PROGRAMMER ASSY

AT aLEBmE" “ OPTION PARTS ”

- 540621000 1|EMI3 7 ESD-SR-15 EMI CORE, ESD-SR-15

1-21 149809000 &1z v7e BEADBAND, L
151-V11-942

78



X. 72y FRIRERE (F 72 3 > &)/ One-touch work clamp (Option parts)

/ One-Touch-Stoffhalterheber (Sonderzubehér) / Pinceur a simple touche (Pieces en option)
/ Prensor de un toque (Piezas opcionales)

filiss FEs / FOR SUPPLY PARTS

79
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X. 728y FIBTEERR (F 7 3 > 88&8) / One-touch work clamp (Option parts) / One-
Touch-Stoffhalterheber {(Sonderzubehdr) / Pinceur a simple touche (Piéces en option)/
Prensor de un togue (Piezas opcionales)

REF.NO. CODE QTY o NAME OF PARTS RV

<AFoT, Fy7HA> < For attaching the snap & hook >

1 $24612001 W72 IFFHITUNT X ONE-TOUCH HOLDER ASSY, UN b
<HEJEDTEEEEM > < For change the feed plate setting position >

2 514841001 HEEFAEEE R OT FEED PLATE BRACKET ASSY
<TLRYFRIRE> < For One-touch work clamp set>

3 544794001 1oy FryIvaFey b ONE-TUOCH WORK CLAMP SET

3-1 520280101 1[ZrayFHH4IL7 2 ONE-TOUCH HOLDER ASSY, L kS

3-2 $20286101 1728 YF4HIRT E ONE-TOUCH HOLDER ASSY, R ¥

33 $20289101 2tV R E—LY 2 WORK CLAMP HOLDER ASSY, L P4

34 520293101 PADE R W B ] WORK CLAMP HOLDER ASSY, R #

3-5 018680822 8|7 EN 8378 BOLT, SOCKET SM4.37X8
"HWRRAmR " “ For supply parts

4 520822101 PR P B AV WORK CLAMP HOLDER SET, L

4-1 520289101 Woosmsg—L7 3 WORK CLAMP HOLDER ASSY, L 3

4-2 018680822 2|7 F+EI F437X8 BOLT, SOCKET SM4.37X8

5 520823101 HowRLE—RrEY b WORK CLAMP HOLDERSET, R

5-1 520293101 ook ~r7 2 WORK CLAMP HOLDER ASSY, R B

5-2 018680822 2|7 F K 4378 BOLT, SOCKET SM4.37X8

3-1 520280101 17ravFtd4Iio 3 ONE-TOUCH HOLDER ASSY, L ¥

3-2 520286101 172 YyFHyIRY 2 ONE-TOUCH HOLDER ASSY, R ¥

151-V11-941

Y RMIRIC A VTV BERR . BErRT THARN LTHY ETOTRHIESRLEVWT TV,

¥r Parts which have an asterisk (3¢) in the RM colum are parts which have been assembled and adiusted to high
precisions. These parts should never be disassembled.

7 Die in der Kolonne RM mit einem Asteriskus (3x) bezeichneten Teile sind mit hoher prazision zusammengebaut
und eigestellt worden. Aus diesem Grunde durfen diese Teile niemals zerliegt werden.

7r Les piéces désignées par un astérisque () dans la colonne RM sont des piéces qui ont été assemblées et réglées
avec une grande précision. [l ne faut en aucun cas déposer ces piéces.

vr Laspartes que tienen un asterisco (%) en la columna RM son las partes que han sido armadas y ajustadas a alta

precision. Estas partes nunca deberan ser desarmadas.
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Y. PRIREREBMR (+ 7 3 288/ Inner clamping device (Option parts)
/Innere Feststellvorrichtung (Sonderzubehér) / Dispositif de griffe intérieure (Pieces en option)
/ Dispositivo prensor interior (Piezas opcionales)

1-1-22 1-1-20 1-1-17
1-10 1-9 1-1-16

R DRGNS & (A
/ For sewing the belt with hook

81
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Y. PRI RERERRE (1 7 ¥ a3 >~ &&)/ Inner clamping device (Option parts)
/ Innere Feststellvorrichtung (Sonderzubehor) / Dispositif de griffe intérieure (Piéces en option)
/ Dispositivo prensor interior (Piezas opcionales)

REF.NO. CODE QY B NAME OF PARTS R
1 544793009 1Na—LvFneFruaFey b |INNER CLAMPING DEVICE SET
1-1 512633209 1Ay o5 97a7 % WORK CLAMP CRANK ASSY, LA
1-1-1 512634009 HAHT o5 7hILEA WORK CLAMP CRANK HOLDER, A
1-1-2 $12635009 AT oS> o248 WORK CLAMP CRANK HOLDER, B
1-1-3 512636001 vz oS oml4cC WORK CLAMP CRANK HOLDER, C
1-1-4 512641009 AP EEI T 5 WASHER
1-1-5 018681232 2| 7R ka37-20%12 BOLT, SOCKET SM4.37-40X12
1-1-6 $12638009 HWnesFovuvaddq REVERSE CYLINDER BRACKET
1-1-7 018301236 217+ HI b 3XI12 BOLT, SOCKET M3x12
1-1-8 018301036 2| 7+EL bk 3x10 BOLT, SOCKET M3X10
1-1-9 505665001 1#4To571A WORK CLAMP CRANK, LA
1-1-10 154235001 Hnesoxy REVERSE GEAR
1-1-11 154236001 N AV AV ) REVERSE RACK
1-1-12 145087001 AV ESE S S 3 WASHER
1-1-13 149831101 H7Pew Y& b A2Y3.18 SET SCREW, SM3.18
1-1-14 154237001 IRER T ¥ IT 2] WORK CLAMP PLATE HOLDER, L
1-1-15 025350132 Tes¥Hxv3y WASHER, PLAINS 3.5
1-1-16 100242003 1o xxi357 SCREW, SM3.57
1-1-17 $12637009 TneFomy R REVERSE ROD
1-1-18 512639001 Hnes ooy 4 REVERSE CYLINDER
1-1-19 512642009 2|7+ HEI F3X35 BOLT, SOCKET M3X35
1-1-20 512640009 1Inesoiouxs JOINT
1-1-21 018300836 1|7+ %I +3X8 BOLT, SOCKET M3X8
1-1-22 018300836 17 FHEI h3xs BOLT, SOCKET M3X8
1-1-23 017501216 1{F L h5X12 BOLT, M5X12
1-1-24 021500216 MN2225 v b5 NUT, 2 M5
1-1-25 $18415101 2IN—72=FQams HALF UNION, Q4M5
1-2 512643001 1Y b4 T 723124 OUTER WORK CLAMP, 312-1
1-3 117291002 21453318 SCREW, FLATSM3.18
1-4 154252001 RS EF XL POSITIONING PLATE, L
1-5 154253001 HAF&Fx4145R POSITIONING PLATE, R
1-6 062670512 413~ 3357-40%5 SCREW, PAN SM3.57-40X5
1-7 025350332 eI HFHRH 135 WASHER, PLAIN L 3.5
1-8 028350242 41N RYFH 2235 WASHER, SPRING 2-3.5
1-9 154256101 #9182 752 94 WORK CLAMP BLANK, A
1-10 512645001 A7 U275 931249 FEED PLATE BLANK, 312-1
1-11 544745009 L AL Y Ve i T B3 INNER CLAMP VALVE ASSY, 3
1-11-1 $31570209 1|/ TF k)Y o1 %451 VALVE SETTING PLATE, 4-HH
1-11-2 544748001 Tz7v=Hki K3 AIR MANIFOLD, 3
1-11-3 062302505 21 ~NT3X25 SCREW, PAN M3X25
1-11-4 028030242 2| H %23 WASHER, SPRING 2-3
1-11-5 025030232 2le39H2Fay3 WASHER, PLAIN M 3
1-11-6 543683001 1|Fromng SOLENOID VALVE
1-11-7 543696000 Tl 7 — % Z2X1 VALVE HARNESS, X1
1-11-7-1 544746000 1waHmLFn—nz VALVE HARNESS
1-11-7-2 544750000 AU Frn—2z24y VALVE HARNESS, 24V
1-11-8 S18415101 2[{N—T731=4»Q4aM5 HALF UNION, Q4M5
1-11-9 S$12647001 HIPLF¥zL—s AIR REGULATOR
1-11-10 529704000 2(ary bTAFEL ELBOW, 4-1/8
1-11-11 062404005 2|+~ 34x40 SCREW, PAN M4X40
1-12 340400001 2ia=a 12 BEAD BAND
1-13 S03803000 2|15 a-7 AIRTUBE
1-14 528741000 Wrr7-—-¥a1-7 AIRTUBE, L =290
<H oy TN RROED> < For sewing the belt with hook >
2 $13099001 I REARPE & 3 NEEDLE PLATE, H
3 $13100001 B AN FEED DOG, H
151-V11-843
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AAT HHBNIREBTR (1 7 3 > ER&R) / Auxiliary device (Option parts) / Hilfsvorrichtung (Sonderzubehor)
/ Dispositif auxiliaire (Piéces en option) / Dispositive auxiliar (Piezas opcionales)

1-1-9
1-1-8 ff@

® _1-1-10

151-V11-944
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AA1. HBhRERR (7 2 3 - EB&R) / Auxiliary device (Option parts) / Hilfsvorrichtung (Sonderzubehaor)
/ Dispositif auxiliaire (Piéces en option) / Dispositivo auxiliar (Piezas opcionales)

REF.NO. CODE B XA NAME OF PARTS RV

" R hREEE " Thread breakge detector *
<T-U~H> < Rotary-type>

1 543833009 HrbELALFUSFEY LR TRBREAKAGE DETECTORSET, R

1-1 543834009 =RV SN P B, -] TR BREAKAGE DETECTOR ASSY, R

1-1-1 518032001 Nt b FLhoFToHY pas DETECTOR BRACKET ASSY

1-1-2 144504001 21 v TFF A4S THREAD GUIDE DISC

1-1-3 146206009 11 bPoFrsHSHT THREAD GUIDE DISC PRESSER

1-1-4 146058001 1"NWFLFrvarnz PRE-TENSION SPRING

1-1-5. 146059001 HFLFregqe+y b PRE-TENSION NUT

1-1-6 146060000 Ll ol - SFAY- 3 SPRING

1-1-7 155510001 1[«f bFa 3y b "TENSION NUT

1-1-8 157255100 PELETFN PULLEY, A

1-1-9 025030135 MesHHxrLay3 WASHER, PLAINS 3

1-1-10 048020342 1|k 2 TE2 RETAINING RING, E2

1-1-11 $43835000 HrbrxLodrertr—n2 SENSOR ASSY

1-1-12 $18037009 1wt —hi— SENSOR COVER

1-1-13 062301616 1| F~aM3X16 SCREW, PAN M3X16

1-2 146080000 1a-k722 CORDBUSH
<E—-LtrH¥-X> <Beam -type>

2 543836001 ThHFLALFUSIFEY bE TR BREAKAGE DETECTOR SET, F

2-1 S43977001 ThHxLhLFFy 2 TR BREAKAGE DETECTOR ASSY, F

2-1-1 543279000 FeTazw b AMP UNIT

2-1-2 062300612 F AN 3X6 SCREW, PAN M3X6

2-1-3 025030232 ESHHxF2y3 WASHER, PLAIN M 3

2-1-4 529468100 FFPANRIZY AN FIBER UNIT, N

2-1-5 $11884001 -l VR O o SENSOR SETTING PLATE

2-1-6 062300612 F~N33X6 SCREW, PAN M3X6

2-1-7 502617001 AR FL DT T FACE PLATE THREAD GUIDE

2-1-8 028350242 N HR235 WASHER, SPRING 2-3.5

2-1-9 060670612 N1 > F357-40X6 SCREW, BIND SM3.57-40X6

2-2 $11816000 73 FNK-2N CLAMP, NK-2N

2-3 060670612 INA 2 K357-40X6 SCREW, BIND SM3.57-40X6
<EMSARTEy b > < Addition valve set>

6 $43847001 Fr i Fopay = SOLENOID VALVE ASSY, OP4

6-1 543683001 FLUNNT SOLENGID VALVE

6-2 543696000 FAY Ry AR 3 BYC VALVE HARNESS, X1

6-2-1 S44746000 YAANRNTNn— 22 VALVE HARNESS

6-2-2 S44750000 VA RINIITFIN— R A 24y VALVE HARNESS, 24v

6-3 S44749001 IFT=FIKa AIR MANIFOLD, 4

6-4 $18415101 N—T 2= QAMS HALF UNION, Q4M5

6-5 531554009 NWT YY1 ias VALVE SETTING PLATE, 4-5

151-V11-944
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AA2 HENRERR (4 7 2 2 BB/ Auxiliary device (Option parts) / Hilfsvorrichtung (Sonderzubehar)

/ Dispositif auxiliaire (Pidces en option) / Dispositivo auxiliar (Piezas opcionales)

131-V11-944
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AA2 TBNRERRR (1 72 3 > B3h) / Auxiliary device (Option parts) / Hilfsvorrichtung Sonderzubehor)
/ Dispositif auxiliaire (Piéces en option) / Dispositivo auxiliar (Piezas opcionales)

REF.NO. CODE Q'TY ErAdq NAME OF PARTS R

<SLP-HT7AIN—HKB> <Thread wiper set : Pneumatic type>

3 S$43841009 NIP—A1—0 3 F 23 TR. WIPER SET, PNEUMATICTYPE

3-1 543842009 1T P—71018—-73 TR. WIPER ASSY, PNEUMATICTYPE

3-1-1 $17942000 1fxr- U4 AIRCYLINDER

3-1-2 531777001 HoULH UYL CYLINDER SUPPORT PLATE

3-1-3 510214009 THvbrrkruurrs SOLENOID SETTING PLATE

3-1-4 518415101 2{\—T 3= >Qams HALF UNION, Q4M5

3-1-5 062670612 4]+~ T357-40X6 SCREW, PAN SM3.57-40X6

3-1-6 $31778000 M- byt CYLINDER STOPPER

3-1-7 531779001 PNV E-EWE X0 CYLINDER JOINT

3-1-8 531776009 s —hii— CYLINDER COVER

3-1-9 062680512 2|+ ~N2437-40X5 SCREW, PAN SM4.37-40X5

3-1-10 $43203000 TEMZ Y F7 3 EM SWITCH ASSY

3-1-1141 543843009 1A MNFLRTYF SR THREAD WIPER SWITCH ASSY

3-1-12 062300612 2|F~a3x6 SCREW, PAN M3X6

3-2-1 S43844001 1awF DL J3y 3 AW-SOLENOID VALVE ASSY, 3

3-2-1-1 543683001 1| Fevnnd SOLENOID VALVE

3-2-1-2 544748001 NI 77=hIL K3 AIR MANIFOLD, 3

3-2-1-3 518415101 2In—7z2=%>Qams5 HALF UNION, Q4M5

3-2-1-4 $44759000 1lawmib Fimn—z A AW-VALVE HARNESS, A

3-2-1-5 544760000 Tiaw/iib 71— 32 2B AW-VALVE HARNESS, B

3-2-1-6 S44750000 Y rHhnTFn— 2228y VALVE HARNESS, 24V

3-3 515031008 Qx7—Fa2~7 AIRTUBE, L=1900

3-4 340400001 A= AR BEAD BAND

3-5 149287000 41029507 CORD HOLDER, 7N
<=Z—-FLy-—5-KE> <Needle cooler set>

4 543846009 1[=—FLoy—-5—-uhsFeyt NEEDLE COOLER SET

4-1 518027101 H=—Fi7Oow - NEEDLE BLOWER

4-2 515031008 "N7—Fa2-7 AIRTUBE, L= 1900

4-3 543839008 1|57 L7 op3y = SOLENOID VALVE ASSY, OP3

4-3-1 543683001 THFeTrns SOLENOID VALVE

4-3-2 543696000 1[RFn—z22xX1 VALVE HARNESS, X1

4-3-2-1 544746000 Hyrhnainezxz VALVE HARNESS

4-3-2-2 544750000 1YL HI TN~ 228y VALVE HARNESS, 24V

4-3-3 544748001 HZTPvY=hLF3 AIRMANIFOLD, 3

4-3-4 518415101 2|1 —72=F L QAMS HALF UNION, Q4M5

4-4 504897000 TS 7a PLUG, 4

4-5 062670812 2|+~ 23.57-40x8 SCREW, PAN SM3.57-40X8
LSUTIEIEY L > < Soft work clamp set>

5 543979001 TvZrayzTEY b SOFT WORK CLAMP SET

5-1 543980001 LB AR N e A3 SPRING

5-2 512104000 2|2=4>714 UNION-Y 4

5-3 S08140000 2lz7 -5k - 28C AIR TUBE, S-C(L = 200)

5-4 504897000 217374 PLUG, 4

151-V11-944
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AA3 HHBHRBRER (4 7 2 3 EB&L) / Auxiliary device (Option parts) / Hilfsvorrichtung (Sonderzubehér)
/ Dispositif auxiliaire (Piéces en option) / Dispositivo auxiliar (Piezas opcionales)

151-v11-944
AB. A FN—=T 17 hRERIR (F 7 ¥ 3 > B4/ Wide perfect device (Option parts)
/ Wide-perfect-Vorrichtung (Sonderzubehér) / Dispositif de perfection large (Piéces en option)
/ Dispositivo de ancho prfecto (Piezas opcionales)

151-V11-946
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AA3 HEBNEBRIER (o 72 3 > BBdR) / Auxiliary device (Option parts) / Hilfsvorrichtung (Sonderzubehér)
/ Dispositif auxiliaire (Piéces en option) / Dispositivo auxiliar (Piezas opcionales)

REF.NO. CODE Q'TY AT NAME OF PARTS RV
<2AUEHFTHRE > < 2-step tension device >

2 543837001 TzH82TUF£Y M 2-STEP THREAD TENSION DEVICE SET, 1
2-141 543838001 (272382458 2-STEP THREAD TENSION ASSY
2-1-1-1 534706000 Nx7—32U > 510%10 AIR CYLINDER, 10X10

2-1-1-2 018302032 2| PFHHEILP3X20 BOLT, SOCKET M3X20

2-1-1-3 512150000 2|# — 2 TILFEM-5HL-4 TUBE ELBOW, M-5HL-4

2-1-1-4 $34533001 1Y Z270yx COUNTERSINK CLAW

2-1-1-5 534534001 1Y F7rrvavdros SUB TENSION BRACKET ASSY
2-1-1-6 155510001 HAbFIT2FY b TENSION NUT

2-1-1-7 146060000 A ZAT SPRING

2-1-1-8 146059001 1"WFLFroavsry b PRE-TENSION NUT

2-1-1-9 146058001 NP5 arinizg PRE-TENSION SPRING

2-1-1-10 146206009 WA PFrdb1¥544T THREAD GUIDE DISC PRESSER
2-1-1-11 144504001 AR GV THREAD GUIDE DISC

2-1-1-12 534536001 HeVd—rUVrara CYLINDERSETTING BRACKET
2-2-1 543833005 TF>vmiior3y 3 SOLENOID VALVE ASSY, OP3
2-2-1-1 543683001 1WFeonnd SOLENQID VALVE

2-2-1-2 543696000 TS 7 — 2 AX1 VALVE HARNESS, X1

2-2-1-2-1 S44746000 MY HRNTN-22 VALVE HARNESS

2-2-1-2-2 $44750000 vt BT n—3R24v VALVE HARNESS, 24V

2-2-1-3 544748001 MNZTPv=kILE3 AIR MANIFOLD, 3

2-2-1-4 518415001 2= =% QaM5 HALF UNION, Q4M5

2-3 017821813 2[#IL F7.94X18 BOLT, 5M7.94X18

2-4 $15031008 2|ITFP—Fa-7 AIRTUBE, L=1%00

2.5 340400001 Sla=a102 K BEAD BAND

2-6 104525001 T hFIyinz TENSION SPRING

2-7 149287000 3jFrax43527 CORD HOLDER, 7N
151-V11-944

AB. U1 KIN=T 7 MRERIR (F 72 3 > fB&h) / Wide perfect device (Option parts)

/ Wide-perfect-Vorrichtung (Sonderzubehér) / Dispositif de perfection large (Piéces en option)
/ Dispositivo de ancho prfecto (Piezas opcionales)
REF.NO. CODE Q'TY B AT NAME OF PARTS R

1 S44795001 11300E7 1 FpY + WIDE PERFECT STITCH SET
1-1-1 S40837001 Tzaxsr~vz2rwpe 2 SHUTTLE RACE BASE ASSY, WP
1-2 540840001 1 ESA—wp DRIVER, WP

1-3 540841101 HEEE:Ed SHUTTLE RACE BODY, WP
1-4-1 540842991 1+HHvwepnas s SHUTTLE HOOK BOX ASSY, WP
1-4-1-1 540842001 1\ F+HhHvwp SHUTTLE HOOK, WP

1-5-1 540843001 1| HRE -7 2wp BOBBIN CASE ASSY, WP

1-6-1 540846001 Tl Envwee 2 MOVABLE KNIFE ASSY, WP
151-V11-946
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Z. (TESAREIR / Accessories / Zubehdr / Accessoires / Accesorios

Tz 85
{OPTION PARTS

86—

87 (25 52 ——g

94 51—
v W
56—

16

93] 53
3

OHEROPBBEE TSI 5807,

@ The details of included accessories are subject to change.

@ Anderungen in der Aufstellurg der Mitgelieferten
Zubehdre sind vorbehalten,

& 34-11—1%J

34-11-2

58 3481 &3
b &g Wa‘a—s
Bz i
&

{For solenoid type

Fg{-?

34-11-4

@ Les détails des accessoires inclus sont sujets & des changements.

@ Los detalles des accesorios incluidos pueden variar.

34-5

89
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Z . FTRESAEER / Accessories / Zubehdr / Accessoires / Accesorios

REF.NO CODE  [q7y B 2o NAME OF PARTS R
1 542814009 TN b HIN~3117 3 BELT COVER ASSY, 311
1-1 542815009 TN b h =311 BELT COVER, 311
1-2 104450109 1|Jat>s RUBBER CAP, 8
3 062401006 1{F~24x10 SCREW, PAN M4X10
4 538039109 HEESIAVE S OIL PAN ASSY
4-1 538040109 NER S 2A0 OIL PAN
4-2 154467001 A X 2 A0 4 DUST GiLER
4-3 037301215 2lvFNEYEL3X12 TAPPING SCREW, PAN V M3X12
4-4 518093100 1(7 2 EEaxa WICK, 4X4 (L. = 1100)
5 109714000 5|12% NAIL
6 114486002 1NRUATS—%1 OQILER
9 143882001 2{bTELY HEAD HINGE
10 014760622 2|7+ R A% U595 SET SCREW, SOCKET 5M5.95
11 143910009 AR R NV N, S WA RUBBER CUSHION
12 109714000 4|7 ¥ NAIL
13 518707149 Tv~ur kM BELT, VM WHITE
14 122991001 HENEA=Z Ui s ACCESSORY BAG
15 506706001 Biyartqu SILICONE OIL
<31EHhEiH EWE > < For medium & heavy materials of 311E>
<311ELE%HE > <For heavy materials of 311EL >
16 515665001 J|FRE LA BOBBIN, LA
<3TMEZEHA > <For extra heavy materials 6f 311E>
16 $15666001 3R E LB BOBBIN, LB
<3M11E:EHH > <For medium materials of 311E>
17 107415416 13 22/ DPXS#£16%4 3 NEEDLE ASSY, DPX5 (#16)
<311E, 311ELE4%H > <For heavy materials of 311E & 311EL>
17 145646421 T2 nUDPKAT#21% 3 NEEDLE ASSY, DPX17 {#21)
<3MEEEYH > <For extra heavy materials of 311E>
17 145646425 1|2 &>/ DPX17#25% NEEDLE ASSY, DPX17 (#25)
18 510208001 T Fonhr+4t=0.4 WASHER, MOVABLE KNIFEt=0.4
18 510208002 T4 EonhrH1=0.5 WASHER, MOVABLE KNIFEt=0.5
18 510208003 1 Fons-4t=0.6 WASHER, MOVABLE KNIFEt=0.6
<311E, 311ELR > <For 311E & 311EL>
19 545724009 1|=vZA HEAD REST, A
<3ME®#%HA> <Supply parts for “311E" >
19 542881009 11BN ss HEAD REST, 311
20 $38043009 2{ovy3ar CUSHION
21 109714600 2|7 % NAIL
22 114483002 NEVF15-42 OILER ASSY
23 154702101 HA1nzs OIL TANK
24 508030000 1|62 — X5AFB FUSE, SAFB
25 153242000 Tez—~X6a FUSE, 6A
26 142443001 112 ¥v 72 19x%52 SCREW DRIVER, 1.9X52
27 118837001 Ha2vv7 234570 SCREW DRIVER, 3.4X70
28 101572101 1] ¥=73455x180 SCREW DRIVER, 5.5X190
29 107779001 T|R7¥H6X7 WRENCH, 6X7
30 100887001 112 7%38x9 WRENCH, 8X9
31 107780001 1284 10x12 WRENCH, 10X12
32 142721001 1en o HEr 2iv+3 HEXAGONAL WRENCH, 3
151-V11-910
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Z. fHER&ARER / Accessories / Zubehdr / Accessoires / Accesorios

723 B&
/ OPTION PARTS

< e

86 ?—88

87 o=

% 92
F—o3

ONRROEMUIERET I 50 ET,

®@ The details of included accessories are subject to change.

© Anderungen in der Aufstellung der Mitgelieferten
Zubehdre sind vorbehaiten,

/ For solenoid type

9

b

75— S5

1

@ Les détails des accessoires inchus sont sujets & des changements.
© Los detalles des accesorios incluidos pueden variar.

91
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Z. [HESREER / Accessories / Zubehdr / Accessoires / Accesorios

REF.NO. CODE Q'TY = NAME OF PARTS RM
33 118064001 1{ghw Ry /944 HEXAGONAL WRENCH, 4
34 502763302 {1 2742 22DR COTTON STAND ASSY, 2DR
34-1 150180001 219543 SPOOL STAND BASE
34-2 150182000 2|2 T —iw Y b SPOOL MAT
34-3 126863001 22T -wyas SPOOL CUSHION
34-4 S02777001 171 7D +&Y bB PIPE (D) SCREW SET, B
34-4-1 150206002 1Mes¥Hz1e WASHER, PLAIN 16
34-4-2 538648001 162+ busms NUT, U5/8-28
34-4-3 150174000 1MNazaxsvyy7 COLUMN CAP
34-4-4 501005000 2|11 b& 5754 RUBBER WASHER
34-4-5 502747101 L R R AT SPRING
34-4-6 502774000 1FU22DA PE. BAG, A
34-5 S40640001 =R VAT Gk X A AvaVE. 3 COLUMN PIPE WITH CAP
34-5-1 150174000 1Az Lxvy COLUMN CAP
34-6 156112003 1133 4L/tr 7D COLUMNPIPE, D
34-6-1 150207001 HEEFFYAR Qv Ak 3 COLUMN PIPE WITH SCREW
34-6-2 150206000 N2 HR16 WASHER, PLAIN 16
34-7 150173003 HNazsavsmrt COLUMN JOINT
134-8 521798001 21272 TEY b SPOOL SCREW SET
34-8-1 150179002 2|12 7-T B SPOOL SHAFT, B
34-8-2 028050246 2| xYHF28 WASHER, SPRING 2-5
34-8-3 021500106 21324 b5 NUT, 1 M5
34-9 502778002 AT =R -2 SPOOL HOLDER, 2
34-10 $02786002 ALY ENnLH—4 32 THREAD HANGER ASSY, 2
34-10-1 502787002 ALY Fne -2 THREAD HANGER, 2
34-10-2 150183000 PAR ST KA Bk i 4 THREAD HANGER BASE
34-10-3 142990001 212 LYy FFyia THREAD BUSH
34-11 540641001 A7 oxiev A SPOOL SCREW SET, A
34-11-1 021500106 4i1% 24 b5 NUT, 1 M5
34-11-2 537038001 1(F~3kE3>+5X14 SCREW, PAN (P WASHER) M5X 14
34-11-3 537037001 1|+~ kS #5X%32 SCREW, PAN (P WASHER) M5X32
34-11-4 062501406 2|+ ~3sx14 SCREW, PAN M5X14
34-11-5 530302000 1RV Z720s PE. BAG, 70X70
34-12 $38649000 1| bnas CARTON, S
34-13 192737132 1 hUFPYHITEY X123 INSTRUCTION MANUAL
41 200190001 S{AF YT STAPLE
50 144226001 HhrTdhn- HEAD COVER
<2 bhO-iFy 7 2BHFE> | <Forsetting the control box >
51 146256001 QoA hFT CUSHION COLLAR
52 146255000 (723 CUSHION
53 500617000 iy tans— RUBBER COLLAR
54 133740006 A1H v FFE I b exX70 BOLT, M6X70
55 021060106 8112+ ke NUT, 1 M6
56 025060336 QIESH¥H XA 16 WASHER, PLAIN L6
<THRSWILHH > <For setting the power switch >
57 032461606 2|+ 7IET 2V45K16 WOOD SCREW, ROUND M4.5X16
58 542882001 Hervtyx HINGE PRESSER
59 018405032 2|7 FHFE N~ 4X50 BOLT, SOCKET M4Xx50
60 021400102 2[4V M1 348 NUT, 1 M4
61 507783001 tlen 7K 218515 HEXAGONAL WRENCH, 1.5
71 543273000 113547« 72HD 3.5 MEDIA, 2HD
72 509989000 1N7avE-4~2 FLOPPY CASE
73 $42658000 1351 FU AN INDEX LABEL, 3.5FD
151-V11-910
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?-59
\ 34'11‘1% -
58 34.8-1 &2 WT

]—34-7

34-11-4

* T B
/ OPTION PARTS
T TS
@ 85
54»—@
86 U ¥-88
87 (25 52 &
94 51——©
% 97 53—
56——@
#— o3 55 @
Ly

ORHEROBMEEET 3 LB ET,

@ The details of included accessories are subject to change.

© Anderungen in der Aufstellung der Mitgelieferten
Zubehare sind vorbehalten.

© Les détails des accessoires inclus sont sujets a des chan
© Los detalles des accesorios incluidos pueden variar.

gements.
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Z . fTBSEMR / Accessories / Zubehdr / Accessoires / Accesorios

REF.NO. CODE QTY (AP o g NAME OF PARTS RM
74 543832001 1Friavrs—Uidxts3 TENSION PULLEY SET
74-1 543676001 YV EP DR TENSION PULLEY ASSY
74-1-1 048320242 T bATFHFIYCI2 RETAINING RING, C32
74-1-2 141860001 1o A 2635 SCREW, SM6.35
74-2 018081222 |7+ H0 F8X12 BOLT, SOCKET M8X12
74-3 025080232 1es>HH2Fams WASHER, PLAINM 8
74-4 028080242 IBEAE S E S X WASHER, SPRING 2-8
95 $36056009 1|t :303 CAP, 30.3
<3NMEEWARH > < For splenoid type of 311E>
75 510472001 A VS CHAIN ASSY
90 S42883001 1erhormort14 CONNECTING ROD GUIDE PLATE
91 062670612 2|+~ T357-40X6 SCREW, PAN SM3.57-40X6
< 311ELAE > <For311EL>
103 150332001 172X RZ118~NO.2 DRIVER, NO.2
"FTvaEma" " OPTON PARTS "
35 $18641009 1NFEares57500 1 BUTTON TRAY WITH BAG
86 153843009 1Ea e STFLRLA BUTTTON CLAMP HOLDER SUPPORT
87 014760622 1|7+ b XX T595 SET SCREW, SOCKET SM5.95
88 0B1351606 2|+ 5 E 7 35X16 WOOD SCREW, FLAT M3.5X16
92 S42890001 1|7oss<v4x PROGRAMMER SUPPORT
93 032422003 2{+7ILEY X T21X20 WOOD SCREW, ROUND M4.1X20
94 0B1351606 21 +# 3 F435x186 WOOD SCREW, FLAT M3.5X16
151-V11-910
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Gal. 7 — U HBEA—E 3R / Gauge parts list / Lehrenliste / Liste des Piéces decartment

/ Lista d'ePiezas de

I ZE /Presser foot

calibradores

Ref. No. A B

Ref. No. B

Ref. No.D

T?.o

410

Ref. No. F

Ref. No. G

e

e
*L
[ £
Ao

#7045 / Needle hole plate

Ref. No. A Ref. No.D Ref. No. E % Ref. No. ED Ref. No. F P
I e = = L
N g N A
4
1.6 ;;__ﬁ ¢ 4 :31% i 2.2
! 2.6 F._..l
! 3 ri_. : ’ — ! r [ y
S e e O]
Ref. No. FD Ref. No. H Ref. No. L Ref. No. M P
{zii $2.6 4T 465
. 44
| i - )
= | =t 2 =t e

o KHIORG . ERRITT,

7t The 3 symbol is for Standard parts.

7r Mit dem Zeichen x Standardteile bezeichnet,
vrLe symbol % correspond aux piéces normales.
7 El asterisco ¥ es para piezas normales.
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Gal. /s — U EbEa—% %%/ Gauge parts list / Lehrenliste / Liste des Piéces decartment
/ Lista d'ePiezas de calibradores

REF.NO. CODE |qQ'TY b X NAME OF PARTS RV
A 542843001 1{AH4T 7oA PRESSER FOOT, A P
AT ERR T “OPTION PARTS ~
B S$42844001 1[#4 T 7B PRESSER FCOT, B
C 542845001 1A T FLC PRESSER FOOT, C
D 542846001 1|#4T 72D PRESSER FOOT, D
E 542847001 1\#4T7vE PRESSER FOOT, E
F 157237001 TP UF PRESSER FOOT, F
G 158592001 I ER e PRESSER FOOT, G
J 542848001 1FHTwiy PRESSET FOOT, )
<HHVTLN-F> < For Horizontal wiper>
XY 542849001 1144 T 7 Xy PRESSER FOOT, XY
<311E, 311ELE¥%HA > <For 311E & 311EL "heavy materials” >
E 510212101 MWD TFHARE .. @26 |NEEDLEHOLEPLATE,E .............. 2.6 | %
<3NMELEHA > <For 311E "medium materials” >
F 510213001 1WNUPH+15F .. @22 INEEDLE HOLE PLATE,F .............. @2.2 | %
<3NMEEEHH> <For 311E "extra heavy materials” >
M $34348001 I REAY i ot 4 3 ' @240 |NEEDLEHOLE PLATE,M ... .. ....... 24.0 |
" AT m “OPTIONPARTS” ||
A 510211001 1IN TF12A NEEDLE HOLE PLATE, A
D 529997001 TINUFPFL4D NEEDLE HOLE PLATE, D
ED 530925001 1N T+ RED NEEDLE HOLE PLATE, ED
FD $30926001 LAY R3] NEEDLE HOLE PLATE, FD
H $30450001 1| 7Fo14H NEEDLE HOLE PLATE, H
L $25127001 1IN FPF1HL NEEDLE HOLE PLATE, L
151-V11

e HEIOBERE, 3. PSRRI T,

7 The ¢ symbol is for Standard parts.

7r Mit dem Zeichen x Standardteile bezeichnet.
¥r Le symbol ¥ correspond aux piéces normales.
7t El asterisco # es para piezas normales.
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/ Liste des Piéces decartment (311E) / Lista d’'ePiezas de calibradores (311E)

* 75 - &B& / OPTION PARTS
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Ga2. 7 — U Hbdn—EFR(311E) / Gauge part list (311E) / Lehrenliste (311E)
/ Liste des Piéces decartment (311E) / Lista d’ePiezas de calibradores (311 E)

REF.NO. CODE Q'TY [P o ¢ NAME OF PARTS RIM
6 S42772001 1|31+ 4 IR WORK CLAMP, R 311 #
7 S$42773001 131144 L WORK CLAMP, L 311 p
8 025680232 2le>¥HxFavaszy WASHER, PLAIN M 4.37 b
9 153403002 2|FI b a37X7 BOLT, SM4.37X7 ¥
10 $10065001 PAREEFE POSITIONING PLATE P
73 S$42801001 2|44 T 7 YsE WORK CLAMP, SE #
75-1 542787001 21X I TP AHTA4A WORK CLAMP GUIDE BRACKET, A B
75-2 $42884001 AT FoA5x 148 WORK CLAMP GU!IDE BRACKET, B P
<R [EinH > <For medium materials>
140-1 $42777001 1420123118 ... .. t=12 |[FEED PLATE, 311A ....... ... ... .. ... . t=1.2 | %
<E, BEHE > <For heavy & extra heavy materials >
140-2 S42797001 120153118 ... t=1.2 {FEEDPLATE, 311B ... ................ t=1.2 | %
i e VR 1 " OPTION PARTS
75-3 $42798001 HEREAIE L ] WORK CLAMP GUIDE BRACKET
75-4 $42799001 2[4 TFIEY IR WORK CLAMP AJUSTING PLATE
75-5 $42800001 2(FHITXAFx2FaAv ey 4 ADJUSTING PLATE
75-6 542802001 21 % T 7 SE-OP WORK CLAMP, SE-OP
75-7 062670512 | 43 ~a357-40x5 SCREW, PAN SM3.57-40X5
<7 ayFHIA> < For One-touch work clamp > )
155 $14841001 ot 7z Ve84 3 OT FEED PLATE BRACKET ASSY
156 $13006001 1fhreybrS14 CASSETTE HOLDER PLATE
157 $13007001 2heV TS PIN
158 021660306 21322+ +318-40 NUT, 3 5M3.18-40
CEYWIT S 78> < OT-Feed Plate blank> L
151-1 S43700001 ToTx2U12AF524 t=1.2 |OT-FEED PLATE BLANK, & ... . ... ... t=1.2
151-2 543821001 TjotT# 7 U1 48752 . t=12 |OT-FEED PLATE BLANK,B ........... t=1.2
151-3 $43822001 Hot#o7Ur8c75>% . t=12 [OT-FEED PLATE BLANK,C ......... .. t=1.2
<FmLE> <For Denim> y A8
161 514253001 HoT4Ur4DE ... . t=1.2 {OT FEED PLATEBLANK,DE ... ....... t=1.2
<—#H> <For general >
162 $14252001 1ot 7 U %st ... .. t=1.2 |OTFEEDPLATE ............. ... . t=1.2
151-V11

Yo HEIOERE F . EREA T T,

ir The % symbol is for Standard parts.

7 Mit dem Zeichen i Standardteile bezeichnet.
77 Le symbol 3 correspond aux piéces normales.
77 El asterisco ¢ es para piezas normales.
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/ Liste des Piéces decartment (311E) / Lista d'ePiezas de calibradores (311E)
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Ga3 .7 — U #Ba—E%R (311E)/ Gauge parts list (311E) / Lehrenliste (311E)
/ Liste des Piéces decartment (311E) / Lista d’ePiezas de calibradores (311E)

REF.NOQ. CODE QTY = 4 NAME OF PARTS R

<r—IUE&> < Forgauge parts >

138 542888001 Hrwsexdar1ay3 H-POSITION STANDARD PLATE ASSY 3
<EHFERHTFE v F A b > <For feed plate attachment>

150-1 543697001 A7V 12311A7 52 t=1.2 [FEEDPLATEBLANK, A311 .. .......... t=1.2

150-2 543698001 1|A7U1%31187F 7% t=1.2 |FEEDPLATEBLANK, B3%1 ......... . ... t=1.2

150-3 543699001 AU rs311cF 37 t=12 |FEEDPLATEBLANK, C311 .. ........ .. t=1.2

152 543823001 Hro2Uusrgq1o+ -7~k FEED PLATE INNER PLATE

154 512586001 N ER VRS- RNE, & 5 FEED PLATE SETTING BRACKET

[ <WIA7FS-o#> <The blank for work clamp >

15341 543824001 14T F52a32 ... t=32 WORK CLAMPBLANK, A-3.2 ... .. t=3.2

153-2 S43825001 HWAHZTTII 9832 ... t=32 {WORKCLAMPBLANK, B-3.2 ... ... ... t=3.2

153-3 543826001 HAH#TFZ-2840 ... t=4.0 |[WORKCLAMPBLANK, A-4.0 ... ... .. t=4.0

153-4 543827001 1AL 77>2840 .... t=40 |WORKCLAMPBLANK,B-4.0 .......... t=4.0

153-5 543828001 MY ITT5>2a50 ... t=50 |WORKCLAMPBLANK, A-5.0 . ... .. t=5.0

153-6 543829001 NAHYTFTZ> 7850 .... t=50 [ WORKCLAMPBLANK,B-5.0 .. ... ... t=5.0

153-7 543830001 A4 F59-60 .. .. t=6.0 | WORK CLAMPBLANK, 6.0 ............. t=6.0
<T LRy FETRE> < One-touch work clamp plate assy >

89 543691001 13110144127 2t=05 WORK CLAMP PLATE ASSY, OT 311

89 $43691002 T3110TA9 T 1527 2t=10 WORK CLAMP PLATE ASSY, OT 311

89 543691003 T[3110TAH TA 27 31220 WORK CLAMP PLATE ASSY, OT 311

202 543986001 1WA HITF7UN WORK CLAMP, UN

203 543987001 113114 # T UN WORK CLAMP, 311 UN

151-V11

T RV CE A T O BERG . MR 8T TR A LTl ) ETOTHIMCHBULVWTT &,

7t Parts which have an asterisk () in the RM colum are parts which have been assembled and adiusted to high
precisions. These parts should never be disassernbled.

7 Die in der Kolonne RM mit einem Asteriskus (%) bezeichneten Teile sind mit hoher prazision zusammengebaut
und eigestellt worden. Aus diesem Grunde durfen diese Teile niemals zerlegt werden,

7r Les piéces désignées par un astérisque () dans la colonne RM sont des piéces qui ont été assemblées et réglées
avecune grande précision. Il ne faut en aucun cas déposer ces piéces.

¥¢ Laspartes que tienen un asterisco (3¢) en la columna RM son las partes que han sido armadas y ajustadas a alta
precisién. Estas partes nunca deberén ser desarmadas.
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Ga4 .7 — U Bhda—E %R (311EL) / Gauge parts list (311EL) / Lehrenliste (311EL)

/ Liste des Piéces decartment (311EL) / Lista d’ePiezas de calibradores (311EL)

REF.NO. CODE Q'TY B X NAME OF PARTS RMY
6 544614001 1311+ % IR WORK CLAMP, R 311L %
7 S44613001 f1311LA v TL WORK CLAMP, L311L -
8 025680232 2l HrF1m437 WASHER, PLAIN M 4.37 #
9 153403002 2K ha37x7 BOLT, SM4.37X7 e
10 510065001 2(4F X214 POSITIONING PLATE ¥
73 S42801001 2|7 sE WORK CLAMP, SE P
75-1 542787001 QA ITFLAHIT T 2A WORK CLAMP GUIDE BRACKET, A ¥
75-2 542884001 WAYITFLFHIT 1428 WORK CLAMP GUIDE BRACKET, B #®
<Ef> <For heavy materials >
140-2 544622001 U E AT EIEIT: S t=1.2 |FEEDPLATE,B311L .................... t=1.2 | %
72T “ OPTION PARTS
75-3 S42798001 1A TPLAHT 4 WORK CLAMP GUIDE BRACKET
75-4 S42799001 2[4 TFIsLVrL WORK CLAMP AJUSTING PLATE
75-5 S42800001 24 H I AT F oLV 14 ADJUSTING PLATE
75-6 542802001 2|AH4 T 7 SE-QP WORK CLAMP, SE-QP
75-7 062670512 4 [~ 3357-20X%5 SCREW, PAN SM3.57-40X5
< HEYH > < For medium materials>
140-1 544621001 1id 701 2311LA ..., t=1.2 |FEEDPLATE, A311L ... .. ... ... .. .. t=1.2
151-vV12

o KEOBA L. SRR TT,

7t The % symbol is for Standard parts.

7 Mitdem Zeichen i Standardteile bezeichnet.
¥r Le symbol  correspond aux piéces normales.
v El asterisco % es para piezas normales.
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Ga5. 7 — U Bbm—E3R (311EL) / Gauge partslist (311EL) / Lehrenliste (311EL)
/ Liste des Piéces decartment (311EL) / Lista dePiezas de calibradores (311EL)

REF.NO. CODE Q'Y Bt NAME OF PARTS RV
AV - " OPTION PARTS ”
<TiAy FRIEE> < One-touch work clamp plate assy >
89 545591001 1311L0T44 L1727 305 t=05 |WORK CLAMP PLATE ASSY, OT311L ... t=65
89 545593001 T|31ML0TH 129 310 t=1.0 |WORK CLAMP PLATE ASSY, QT 311L ... t=1.0
89 545595001 T31LOTHH T 147320 t=2.0 [WORK CLAMP PLATE ASSY, OT311L ... t=20
[ <F— VERA > < For gauge parts >
138 544608001 NWFrFeddar1a73 H-POSITION STANDARD PLATE ASSY #
o <EWMRATEF AL > <For feed plate attachment>>
150-1 545597001 1Fo70123MLA7 32 t=1.2 |FEEDPLATEBLANK, A31T1L ... ... .. t=1.2
150-2 545598001 1MFA7Vr231BF 79 t=12 [FEEDPLATEBLANK,B311L ............ t=1.2
150-3 545599001 A7) 2311C759  t=12 [FEEDPLATEBLANK, C311%L .......... .. t=1.2
152 $45603001 I E VK G- G s A P FEED PLATE INNER PLATE
<TLayFHIR> < For one-touch work clamp >
1511 S$45600001 Tot#2 U1 #LaFZ % t=12 |OT-FEED PLATE BLANK, A31T1L ..., t=1.2
151-2 545601001 1foT# 2 U %1BF52-v  t=12 |OT-FEEDPLATEBLANK,B311L ... ... t=1.2
151-3 S45602001 1ot 2U121LCF5-%  t=12 |OT-FEED PLATEBLANK, C311L ... .. t=1.2
<HIBFT3o 74> < The blank for work clamp >
<#EE3.2mm> <Thick =3.2mm>
1153-1 S45604001 #4752 v1A320 WORK CLAMP BLANK, A-3.2L 311L
153-2 S45605001 1|FH4 T 7S 21A3.2R WORK CLAMP BLANK, A-3.2R311L
153-3 545606001 1|+4x 75718320 WORK CLAMP BLANK, B-3.2L 311L
153-4 545607001 1|4 T7F5271832R WORK CLAMP BLANK, B-3.2R 311L
<#EE4.0mm> <Thick=4.0mm>
153-1 545608001 T#4 T TS5 7LA400 WORK CLAMP BLANK, A-4.0L311L
153-2 545609001 NAHTT5 > 7LA-L0R WORK CLAMP BLANK, A-4.0R311L
153-3 S45610001 1FHLTT5271B-40L WORK CLAMP BLANK, B-4.0L 311L
153-4 545611001 1|#4 T 732 70B-40R WORK CLAMP BLANK, B-4.0R 311L
<#HEES5.0mm> <Thick =5.0mm>
153-1 545612001 HWAHTFSe7LA50L WORK CLAMP BLANK, A-5.0L 311L
153-2 545613001 HAHI 75>V LAS0R WORK CLAMP BLANK, A~5.0R311L
153-3 545614001 MNAYT 73> v 1B5.00 WORK CLAMP BLANK, B-5.0L.311L
153-4 545615001 1144 I 7% 71B-50R WORK CLAMP BLANK, B-5.0R 311L
<#EE6.0mm> <Thick =6.0mm>
153-3 545616001 4T 7570600 WORK CLAMP BLANK, 6.0L 311L
153-4 S45617001 1AHrF5 71608 WORK CLAMP BLANK, 6.0R311L
151-v12

W RMBISH AT O TV A BRI, BRI AR LTHYVETOTEMICABLEVWT T AL,

w Parts which have an asterisk (3) in the RM colum are parts which have been assembled and adiusted to high
precisians. These parts should never be disassembled.

7t Die in der Kolonne RM mit einem Asteriskus {3¥) bezeichneten Teile sind mit hoher prazision zusammengebaut
und eigestellt worden. Aus diesem Grunde dirfen diese Teile niemals zerlegt werden.

7r Les piéces désignées par un astérisque () dans la colonne RM sont des piéces qui ont été assemblées et réglées
avec une grande précision. Il ne faut en aucun cas déposer ces piéces.

w Laspartes que tienen un asterisco () en a columna RM son las partes que hansido armadas y ajustadas a alta
precisién. Estas partes nunca deberén ser desarmadas.
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CODE REF.NO. Page CODE REF.NQ. Page CODE REF.NO. Page
500313009 | D1 - 69 32 509224002 jU1 -1-2-7 72 510189001 {J -18 46
500480000 [P -44 62 509225001 N -3t 60 510195001 jJ -30 45
500554000 |M -1-18 54 U1 -1-2-8 72 510202101 |J  -41 46
S00617000 |2 -53 92 509226001 |N -34 60 510203101 | -43 46
500705001 |1 -47 48 Ut -1-2-11 72 510204101 |J -44 46
501005000 |Z -34-4-4 92 509228000 [N -1-1-4 58 510205001 [} - 45-1 46
501199003 U1 -5 74 N -1-2-4 58 510208001 |1 -46 48

uz2 -5 76 509312001 |UT -1-2-1-5 72 Z -18 90
502269001 {B -20 6 ut -1-2-2-5 72 $10208002 {) -46 48
502337001 JU1 -2 74 509318101 |N -1-1-2 58 Z -18 30

uz -2 76 N -1-2-2 58 $10208003 fJ -46 48
502354001 |1 -23 46 509393002 |N -12 58 Z -18 90
502429101 |E -14-1-2 36 S09639009 U1 - 1-2-1 72 510209101 |J -48 48
502438001 |G - 25-1 42 S09640009 U1 - 1-2-2 72 510210101 |J -49 48
502439001 } G - 25-3 42 509989000 |Z -72 92 510211001 |J -53-1 48
502444101 | C3 -67 16 510030002 JA1 -24 2 Gal-A 96
502445001 | A1 - 31 2 A2 -24 4 510212101 {) -53-3 48

A2 - 31 4 510047001 | Ct -1-1-2 10 Gal-E 96
$02617001 | AAT-2-1-7 84 510048001 | C1 -1-1-3 10 510213001 |J -53-5 48
502652001 §{J -6 46 510049001 |C1 -1-1-5 10 Gal-F 96
502654001 |4 -7-1 46 510050000 §C1 -1-1-6 10 510214009 [AA2-3-1-3 86
502672002 |[K -21 50 510053001 |C1 -1-1-9 10 510214109 {K -5-1 50
502677001 |[K -23 50 510058001 | C1 -1-1-14 10 510215109 |K -84 50
502678001 |K -25 50 C1 -1-2-5 10 510217001 | K -13 50
S02739000 §U1 -1-9 72 C4 -1-5 18 510219001 jL -1 52
502740000 pU1 -1-8 72 510059001 JC1 -1-1-21 10 510221001 L -7 52
502747101 |Z -34-4-5 92 $10065001 [C1 -10 12 510229101 |L -15 52
502763302 |Z -34 92 c4 -10 18 510230000 |L -21 52
502774000 |Z -34-4-6 92 Ga2- 10 98 510231001 |L -23 52
502777001 §Z -34-4 92 Gad- 10 102 510232001 |L -27 52
502778002 |Z -34-9 92 510069101 §C2 -12-2 14 $10239001 L -30 52
502786002 |Z -34-10 92 C5 -12-2 20 510243000 |P -9 62
502787002 |Z -34-10-1 92 510077100 JC2 - 31 14 $10352101 | C3 - 136 16
502873001 |C3 -70 16 Cs -31 20 C6 -136 22
502907000 |S -1-8 66 S10078001 fC2 - 32 14 510371001 | D2 - 61 34
503677001 | D2 - 66 34 C3 -121 16 510372100 | D2 -62 34
503704002 |E -13 36 C5 -32 20 510379001 | C1 - 1-2-12 10
503800001 { €1 -1-2-15 10 6 -121 22 4 -112 18

c4 -1-15 18 S10079101 | C2 -33 14 $10405100 fU1 -1-15 72
503801101 |C1 -1-2-17 10 C3 -122 16 uz2 -26 76

4 -1-17 18 C5 -33 20 $10408000 }S -8 66
$03803000 |Y -1-13 82 $10083001 | C2 - 40 14 510470101 | K -17 50
504897000 | AA2-4-4 86 C5 -40 20 510472001 |Z -75 94

AA2-5-4 86 S$10087101 | C3 - 112 16 510478000 |[F -10 40
505223001 |U1 -1-2-1-6 72 510091101 |C3 -65 16 510661109 JUT - 1-2-1-8 72

Ui -1-2-2-6 72 C6 -65 22 ut -1-2-2-8 72
505665001 | Y -1-1-9 82 510103001 | D1 -17 32 511182009 |G -13 42
505670002 |N -12 58 510105001 | D1 -20 32 511816000 |AAT-2-2 84
506706001 [Z -15 90 $10108001 | D1 -29 32 511884001 JAA1-2-1-5 84
07333001 |F -2 40 510109001 | D1 -32 32 512004000 |C1 - 1-1-23 10
507456000 |F -3 40 510110101 |D1 -34 32 €1 -1-2-19 10
507783001 |Z -61 92 S10111101 | D2 -57 34 C2 -26 14
507818009 |P -23 62 510112001 {D2 -58 34 4 -1-19 18
508030000 [M -1-30-4 54 510113101 | D2 -59 34 C5 -26 20

Z -24 Q0 510125009 | D1 -38 32 512104000 | AA2-5-2 86
508140000 | AA2-5-3 86 510133000 {C3 -110 16 $12150000 | AA3-2-1-1-3 88
509043000 {F  -31 40 510134001 [C3 - 111 16 512404000 N -1-1-5-2-1] 58

F -45 40 510140109 {C2 -85 14 N -1-2-5-2-1] 58
$09216002 U1 -1-2-1-1 72 C5 -85 20 $12441001 |G -32 42
509217102 |UT - 1-2-1-2 72 510141109 JA1 - 15 2 512586001 |C9 - 154 28
509221002 {U1 - 1-2-2-1 72 A2 -15 4 Ga3- 154 100
509222102 (U1t - 1-2-2-2 72 $10162201 |F -15 40 512633209 1Y -1-1 82
509224002 |N -30 60 S$10174000 §H -1-15 44 512634009 |Y -1-1-1 82
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CODE REF.NO Page CODE REF.NO. Page CODE REF.NO. Page
$12635009 |Y -1-1-2 82 S16568000 |[M -1-8 54 523826001 §C8 -179 26
512636001 1Y -1-1-3 82 $17803001 A1 -34 2 $23827001 | C8 - 180 26
512637009 | Y -1-1-17 82 A2 -34 4 523828001 | C8 -181 26
512638009 | Y -1-1-6 82 $17871101 | D2 -46 34 523829001 §C8 -182 26
§12639001 |Y¥ -1-1-18 82 $17885101 | C6 - 106 22 $23830001 |C8B -183 26
512640009 §Y -1-1-20 82 517886100 §C6 -110 22 523831001 1C8 -184 26
512641009 |Y -1-1-4 82 $17887001 {C6 - 111 22 523832001 JC8 -185 26
512642009 |Y -1-1-19 82 517888001 §Cb -112 22 S23833001 §C8 - 186 26
512643001 1Y -1-2 82 $17890001 ; C6 -122 22 S23834001 |C8 - 187 26
512645001 Y -1-10 82 $17901000 {F -47 40 523835001 | C8 - 188 26
512647001 |Y -1-11-9 82 517942000 | AA2- 3-1-1 86 523836001 |J -7 46
S$12668001 |K -33 50 $18027101 | AA2-4-1 86 523880000 |N -1-1-10 58
513006001 |C8 - 156 26 518032001 § AA1-1-1-1 B4 N -1-2-9 58

Ga2- 156 98 S18037009 f AA1-1-1-12 84 $24511007 §B -24 3
513007001 JC8 - 157 26 518093100 |[F -18 40 524612001 {X -1 80
Ga2- 157 ag F -25 40 525100000 [N -26 60
513090001 | C8 - 166 26 Z -44 a0 525127001 |J -53-8 48
513091001 {C8 - 167 26 $18415001 | AA3-2-2-1-4 88 Gal-L 96
$13092001 | C8 - 165 26 518415101 fN -1-1-5-1-3 | 58 525456001 |K -3 50
513096001 jC8 - 169 26 N -1-2-5-1-3] 58 K -11 50
513097001 fC8 -170 26 Y -1-1-25 82 525634101 §S -5 66
$13098001 {C8 - 168 26 Y -1-11-8 82 527844101 |C2 -4 14
513099001 |Y -2 82 C1 -1-2-14 10 C2 -50 14
C7 -200 24 c4 -1-14 18 C3 -106 16
S1310000t |Y -3 82 AA1-6-4 84 c5 -41 20
c7 -201 24 AA2-3-1-4 86 C5 -50 20
513385001 |K -30 50 AA2-3-2-1-3 86 528741000 §Y -1-14 82
513399001 D2 -65 34 AA2-4-3-4 86 529023000 S -1-2-1 66
$14069001 1C9 -195 28 518633109 U1 -37 74 529468100 | AA1-2-1-4 24
514073001 JC9 -197 28 Uz -37 76 $29704000 |Y -1-11-10 82
$14252001 [ C8 - 162 26 518641009 |Z -85 94 529710000 [N -1-2-3 58
Ga2- 162 98 518707149 |Z -13 a0 529997001 |J -53-2 48
$14253001 | C8 - 161 26 519662001 | D1 -12 32 Gal-D 96
Ga2- 161 98 519663001 D1 -7 32 530015001 |C9 - 192 28
514254001 | C8 - 159 26 520137001 jU1 -40 74 530033001 |J -21-3 46
514255001 |C8 - 160 26 U2 -40 76 530260002 |5 -1-2-2 66
514841001 |X -2 80 520164009 A1 -33 2 S30302000 §Z -34-11-5 92
C8 - 155 26 A2 -33 4 530450001 |J -53-7 48
Ga2- 155 98 520280101 | X -3-1 80 Gal-H 96
514846001 | C8 - 163 26 X -3 80 530925001 |J -53-4 48
$14848001 | C9 - 189 28 520286101 | X -3-2 80 Gatl-ED 96
514849001 | €9 -190 28 X -32 80 530926001 |J -53-6 48
515031008 | AA2-3-3 86 520289101 § X -3-3 80 Gal-FD 96
AA2-4-2 86 X -4-1 80 531012001 D2 -55 34
AA3-2-4 88 520293101 | X -34 80 537013001 § D2 -56 34
S15078000 {N -10 58 X -5 80 $31365000 JC9 -137 28
515158009 U1 - 1-7 72 $20822101 | X -4 80 531551009 |N - 1-1-1 58
515662991 |E -22-1 36 520823101 |X -5 80 N -1-2-1 58
515663991 |E -22-1 36 $21304001 §D1 -73 32 $31554009 | AA1-6-5 84
515665001 JE -25 36 521527001 |F -14 40 531567101 {C2 -23 14
Z -16 90 $217750C1 | C1 -1-1-15 10 c5 -23 20
515666001 [E -25 36 c1 -1-2-6 10 $31568000 §C2 -28 14
Z -16 90 c4 -1-6 18 C5 -28 20
515667001 |E -24-1-3 36 $21798001 |Z -34-8 92 S$31570209 |Y - 1-11-1 82
E -24-1-3 36 521875001 | K -32 50 $31674000 |P -32 62
E -24-2-3 38 $23818001 |C8 - 171 26 531760000 | M -1-19 54
515902401 }E -24-1 36 523819001 |C8 -172 26 531776009 | AA2-3-1-8 86
$15903401 |E -24-1 36 $23820001 §C8 -173 26 531777001 { AAZ-3-1-2 86
$16074101 |E - 24-1-1 36 523821001 |C8 -174 26 $31778000 | AA2-3-1-6 86
516075101 |E£ - 24-1-1 36 $23822001 |C8 -175 26 S$31779001 | AA2-3-1-7 86
516492101 jE -24-1-2 36 $23823001 C8 -176 26 532129000 |N -13 58
E -24-1-2 36 523824001 [ C8 -177 26 $33251001 1D2 -67 34
E -24-2-2 38 523825001 JC8 -178 26 534348001 |J -53-9 48
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CCDE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page
$34348001 | Gal-M 96 538004003 |J -10 46 $38180000 {T2 -3-18 70
534413000 | M - 1-29 54 538004004 |J -10 46 538200000 | M - 1-30-1 54
534533001 | AA3- 2-1-1-4 88 538005001 |1 -15 46 538201000 |M -1-30-3 54
534534001 | AA3-2-1-1-5 88 538006001 1+ -21 46 538352101 |M -20 56
534536001 { AA3-2-1-1-12 1 88 538007001 |4 -21-1 46 Wa 105
534706000 § AA3-2-1-1-1 88 $38010001 |J -29 46 $38353101 | M - 21 56
534986000 |F - 11 40 538011001 j1 -34 46 Wa 105
535722000 | C2 -47 14 538029000 | T1 -1-5 58 538357002 |wWa 105

C5 -47 20 538030000 | T1 - 1-5-1 68 $38571002 | Wa 105
535723101 |C2 -49 14 538039108 |Z -4 930 538648001 |Z -34-4-2 92
C5 -49 20 538040109 |Z -4-1 90 538649000 |Z -34-12 92
$36008009 |S -1-18 66 $38041000 |U1 -1-16 72 540437000 [P -7 62
536056009 |Z -95 94 uz2 -27 76 540616001 M -40-1 56
536260000 JT1 -1-5-2 68 538043009 {1z -20 90 540621000 |M -50 56
T1 -2-9-2 68 538059000 |71 -1-20 68 wWo-1-20 78
T2 -3.5.2 70 T1 -2-24 63 540622000 |M - 51 56
536685101 [ A1 ~50 2 T2 -3-20 70 540623000 |M - 42 56
536686101 | A1 - 50-1 2 538060000 | T1 -1-19 68 540624000 | M -40-2 56
537037001 |Z -34-11-3 92 T1 -2-23 68 540628000 [N -1-1-3 58
537038001 [Z -34-11-2 g2 T2 -3-19 70 540629000 I|N -1-1-9 58
$37057001 P -36 62 538072201 {Q -1 64 540635001 | M -40 56
537059001 M - 1-25 54 538073000 {Q -3 64 540640001 |Z -34-5 92
Wa 105 538080001 |Q -4 64 540641001 |2 -34-11 92
537060001 |M - 1-26 54 538082001 |Q -5 64 540764000 |M -52 56
Wa 105 538094100 |M -1-4 54 540837001 |B - 1-1-1 88
537147109 |K -5-2 50 538104000 |S -1-2-4 66 E -14-2 38
537148109 |K -8-2 50 538107100 |M -1-12 34 S40838001 {E -14-2-1 38
537806109 |K -8-3 50 538108000 |M -1-13 54 540839001 |E - 14-2-2 38
$37920009 A1 -27 2 538109100 |M -1-14 54 540840001 |B -1-2 88
A2 -27 4 538110000 |M -1-15 54 E -19-2 38
S37927000 |B - 17 6 538112001 | M -2-1 54 544841101 |B - 1-3 88
537928019 |B -24 8 538112002 |M -2-4 54 E -21-2 38
537929009 |IB -24 8 538114000 [M -2-2 54 540842001 |B - 1-4-1-1 88
537929016 |[B -24 8 538117000 |M -2-3 54 540842991 |B - 1-4-1 88
537961001 | D1 -1 32 $38117002 |M -2-7 54 E -22-2 38
537962101 |D1 -2 32 $38120000 |M -2-5 54 540843001 |B - 1-5-1 88
537964101 | D1 -4 32 538122100 1M -1-9 54 E -24-2 38
537966101 D1 -6 32 538123000 |M -3-1 54 540845001 |E - 24-2-1 38
$37968001 | D1 - 11 32 538148000 |P -26 62 540846001 |B - 1-6-1 88
$37970050 {D1 -14 32 538155000 R -1-3 64 ] -453 43
537973101 | D1 - 71 32 538164000 |[R -1-4 64 540886001 {E - 14-1-1 36
537974000 | D1 -24 32 538166000 |T1 -1-1 68 540934001 |J -45-2 48
537978051 JE -5 36 T1 -2-1 68 $41202051 |P -24 62
537979101 |E -8 36 T2 -3-1 70 541205001 {K -2 50
$37981051 |E -9 36 538167001 |T1 -2-2 68 541206001 |K -1 50
537983001 |F -6 40 538168001 }T1 -2-5 68 541207000 |K -4 50
$37984000 fF -17 40 538170001 | T1 -1-4 68 541222101 |G -25-2 42
F -34 40 T1 -2-8 68 541239001 | D1 - 15 32
537987001 |F -28 40 T2 -3-4 70 541271000 | C1 - 1-2-21 10
537988000 |[F -29 40 538174000 | T1 -1-8 68 c4 -1-21 18
537990309 |H -1 44 T1 -2-12 68 542258000 | T1 - 2-9-1 58
537991109 :H -1-1 44 T2 -3-8 70 542259000 | Tt -2-9 68
537992100 {H -1-2 44 $38175001 | T1 -1-9 68 542260000 fM -1-10 54
537993000 |[H -1-3 44 ‘ Tt -2-13 68 542512000 [ D1t -74 32
537994001 |H -1-5 44 T2 -39 70 542653000 |M - 1-27 54
537995101 |H -1-6 44 538176001 |T1 -1-10 68 M -53 56
$37996001 |H -1-8 44 T1 -2-14 68 S -1-15 66
537997001 |H -1-11 44 . Tz -3-10 70 542658000 §z -73 92
537998001 [H -1-16 a4 538177001 [T1 -1-14 68 542747101 | D1 -13 32
538001001 |J -1 46 T1 -2-18 68 542748009 [A1 -13 2
538002101 {J -3 46 T2 -3-14 70 542730109 | A1 -20 2
538003001 |J -8 46 $38180000 |T1 -1-18 68 A2 -20 4
538004002 |J -10 46 Tt -2-22 63 542751009 |A1 -20-1 2
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CODE REF.NO. |Page CODE REF.NO. |Page CODE REFNO. |Page
$42751009 [A2 - 20-1 Z §42795101 |C6 - 125 22 43647001 | Gal-E 96
542752000 | A1 - 20-2 2 S42796001 §C3 -127 16 542848001 | D2 -64-8 34

A2 -20-2 4 c6 - 127 22 Gai- 96
542753001 | A1 -29 2 $42797001 |C1 - 140 12 $42849001 | D2 - 64-9 34
42754001 |B -3 6 Ga2- 140-2 98 Gal- XY 96
542756001 |B - 14-1-6 6 $42798001 [C1 -75-3 12 542850309 {U1 - 1 72
B -14-2-6 6 c4 -75-3 18 $42851201 JU1 - 1-1 72
$42758001 | A1 -38 2 Ga2-75-3 98 542852309 | U1 -1 72
A2 -38 4 Ga4d-75-3 102 S42853201 JU1T - 141 72
42760101 | €1 - 1-1 10 $42799001 | C1 - 75-4 12 42856001 |J - 40 46
42761000 | Ct - 1-1-1 10 C4 -75-4 18 542858001 |K - 12 50
ct -1-2-1 10 Ga2- 75-4 98 $42859001 |K -27 50
c4 -1-1 18 Gad- 75-4 102 $42864001 |K -28 50
$42762001 |C1 -1-1-7 10 542800001 |C1 -75-5 12 $42867001 |T1 -1-2 68
542763001 | C1 -1-1-8 10 Cc4 -75-5 18 T1 -2-6 68
S42764001 C1 - 1-1-11 10 Ga2-75-5 98 T2 -3-2 70
c1 -1-2-2 10 Gad- 75-5 102 542868001 |I. -8 52
C4 -1-2 18 $42801001 [C1 -73 12 $42870001 |L - 11 52
$42765001 | C1 -1-1-12 10 c4 -73 18 542871001 |L -12 52
542766001 |C1 - 1-1-13 10 Ga2-73 98 $42873001 |L - 14 52
$42767001 §C1 - 1-1-22 10 Ga4- 73 102 542874001 {L - 17 52
$42768101 |C1 - 1-2 10 $42802001 {C1 -75-6 12 542875000 { A1 - 16 2
c4 -1 18 C4 -75-6 18 542876000 | A1 -17 2
$42769001 |C1 - 1-2-3 10 Ga2-75-6 98 $42877001 |A1 -18 2
c4 -1-3 18 Ga4-75-6 102 542878000 |C1 -1-2-13 10
S42770001 | Ct -1-2-4 10 S42804001 |V -1 78 c4 -1-13 18
C4 - 1-4 18 C7 -141 24 $42880001 | D2 -70 34
$42772001 {C1 -6 10 $42807001 |V -1 78 42881009 [Z - 19 90
Ga2- 6 98 C7 - 141 24 $42882001 |z -58 92
$42773001 |C1 -7 10 $42809001 |V -1 78 $42883001 |z -90 94
Ga2z -7 98 C7 -141 24 $42884001 |C1 -75-2 12
S42774101 | C2 -12 14 S42811001 v -1 78 c4 -75-2 18
5 - 12 20 C7 -141 24 Ga2- 75-2 98
542775001 |C3 -130 16 $42813001 |V -1 78 Gad-75-2 102
542776001 |C3 - 133 16 C7 -141 24 542885001 |D1 -8 32
542777001 | C1 - 140 12 $42814009 (2 -1 90 542886001 |J -25 46
Ga2- 140-1 98 542815009 |z - 1-1 90 542887001 |J - 25-1 46
S42778000 | C2 -12-4 14 S42816101 1C2 - 121 14 542888001 | C9 -138 28
C5 - 12-4 20 C5 -12-1 20 Ga3- 138 100
$42778001 | C2 -12-5 14 542817001 | C3 -79 16 542890001 |z -92 94
5 - 12-5 20 542818101 |E - 14-1 36 543169009 [M -1 54
542780000 |C2 - 16 14 $42827000 |F -23 40 $43170009 {M - 1-1 54
542781001 |c2 - 17 14 542830001 |B -1 6 $43171009 |M -1-2 54
542782201 | C2 -35 14 542831001 §D1 -3 32 S43172009 |M -1-3 54
C5 -35 20 $42832001 | D1 -5 32 543173001 |M -1-30 54
542783000 §C2 -36 14 542833001 D1 - 21 32 $43183000 {M - 1-11 54
cs -36 20 542834001 | D1 - 26 32 $43186000 |M - 1-17 54
S42784001 1C2 -38 14 542835001 { D1 -27 32 543188000 | M -2-6 54
5 -38 20 542836001 |D1 -39 32 $43190000 |M -1 56
542785001 JC2 -55 14 542837001 | D2 - 391 34 $43191000 § M - 11 56
C5 -55 20 542838001 | T1 -1 68 543192000 jP -1 62
542787001 {C1 -75-1 12 542839101 | D2 - 48 34 543194000 {P -2 62
C4 - 75-1 18 542840101 | D2 -51 34 $43196000 [P -3 62
Gaz- 75-1 98 542842001 | T1 -2 68 543197000 {P -4 62
Gad- 75-1 102 542843001 D2 -64-1 34 543198101 [P -22 62
$42788000 |C3 -87 16 Gal-A 96 $43201000 {M - 3-4 56
542789001 |C3 -90 16 $42844001 | D2 - 64-2 34 $43202000 |P - 21 62
€6 -90 22 Gal-B 96 $43203000 |P - 35-1 62
$42790000 [C3 - 101 16 542845001 |D2 - 64-3 34 AA2-3-1-10 | 86
542791001 | C3 -103 16 Gal-C 96 543204000 |P -35-2 62
$42792001 | C3 -105 16 542846001 | D2 -64-4 34 $43206000 [P -20 62
542793000 | C3 - 120 16 Gal-D 96 $43210001 |R -1 64
$42795101 |3 - 125 16 542847001 | D2 - 64-5 34 $43220109 |5 -1 66
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543223009 |5 -1-1 66 543683001 | AA2-3-2-1-1 86 543847001 | AAT-6 84
543224000 |S -1-9 66 AA2- 4-3-1 86 S$43977001 | AAT- 2-1 84
S43225000 |S -1-10 66 AA3-2-2-1-1 83 S43979001 | AA2-5 86
$43226000 |5 -1-3 66 543684001 |N -1-1-5-1-1] 58 543980001 | AA2-5-1 86
543227100 |S -1-4 66 N -1-2-5-1-1 58 543981000 |wW -1-17 78
$43228000 ]S -1-13 66 543686000 [N -1-1-11 58 543982001 |B - 14-1-1 6
S43229001 |S -1-2 66 543687000 |N -8 58 B -14-2-1 6
543236009 |S -2 66 S43688000 {N -9 58 543984001 |B -14-1 6
543237000 s -1-7 66 543689001 |B  -14-1-5 6 543985001 |B -14-2 6
543240009 |[M -H-9 56 B -14-2-5 6 543986001 | C1 -202 12
543241009 |M - H-1 56 543691001 | Ga3-89 100 Ga3- 202 100
543242009 [M - H-2 56 543691002 | Ga3-83 100 543987001 | C1 -203 12
543244009 |M -H-6 56 543691003 | Ga3-89 100 Ga3- 203 100
543245003 {M -H-4 56 543693000 D2 -40 34 544387009 | A2 - 115 4
543246009 |M -H-5 56 543694009 [N - 1-2 58 $44456000 | C6 - 101 22
543247009 | M -H-7 56 543696000 |N -28 60 S44457000 | C6 - 102 22
543248009 tM - H-8 56 Y -1-11-7 82 544458001 {C6 - 103 22
5432490071 |W -1 78 AA1T-6-2 84 544459001 | C6 - 105 22
543250000 W - 141 78 AA2-4-3-2 86 S44483001 A1 -22-1 2
543251000 |W -1-2 78 AA3-2-2-1-2 88 A2 -22-1 4
543252000 |W -1-3 78 543697001 | C9 - 150-1 28 544485001 | AT -22-2 2
543253000 W -1-4 78 Ga3- 150-1 100 A2 -22.2 4
543254000 |W -1-5 78 543698001 | C9 - 150-2 28 544487001 | A1 - 22-86 2
543255000 |wW -1-7 78 Ga3- 150-2 100 A2 -22-6 4
S$43256000 {W -1-8 78 543699001 [C9 -150-3 28 544494001 | A1 -22 2
543257000 |W -1-9 78 Ga3- 150-3 100 A2 -22 4
543253001 |W -1-18 78 543700001 |1 C8 - 151-1 26 544604000 | A2 - 16 4
S43267000 1w -1-14 78 Ga2- 151-1 98 544605009 | A2 - 103 4
543268000 |wW -1-15 78 543821001 |C8 -151-2 26 544606001 { AZ - 105 4
543269000 W -1-19 78 Ga2- 151-2 98 544607001 | A2 - 121 4
S43270000 |W -1-16 78 543822001 | C8 -151-3 26 544608001 [ C10-138 30
543271000 |w -1-11 78 Ga2- 151-3 98 Ga5- 138 104
543272000 [w -1-12 78 543823001 | C9 - 152 28 S44610001 A2 - 111 4
543273000 |z - 71 92 Ga3- 152 100 544611001 [A2 - 113 4
$43274000 |M -1-16 54 543824001 [C9 - 153-1 28 544612001 A2 -29 4
S43275000 |M -1-20 54 Ga3- 153-1 100 544613001 Jc4 -7 18
543276000 |M - 1-21 54 543825001 1C9 - 153-2 28 Gaad-7 102
543277000 |[M -1-22 54 Ga3- 153-2 100 544614001 {C4 -6 18
S43278000 {M - 31 56 $43826001 | C9 -153-3 28 Gad- 6 102
543279000 | AA1-2-1-1 84 Ga3-153-3 100 544615000 [C5 - 16 20
543309000 IM -1-24 54 543827001 |C9 -153-4 28 544616001 | C5 -17 20
543369000 | M -3-2 56 Ga3- 153-4 100 544617001 | C6 -70 22
543370000 |M -3-3 56 543828001 | C9 - 153-5 28 544618001 |C6 -67 22
543671109 JUT - 1-2 72 Ga3- 153-5 100 544619001 [CB - 130 22
543672109 JUT -1-2-3 72 543829001 |C9 - 153-6 28 544620001 JC6 -133 22
543673000 |F -35 40 Ga3- 153-6 100 544621001 | C4 -140 18
543674000 |5 -3 66 543830001 |C9 - 153-7 28 Ga4d- 140-1 102
543675000 |5 -4 66 Ga3- 153-7 100 S44622001 [C4 - 140 18
543676001 |Z - - 74-1 94 543831000 | €2 -93 14 Gad- 140-2 102
$43677001 |C1 -91 12 543832001 |z -74 94 S44623000 | C6 -87 27

Cc4 -9 18 543833009 | AA1-1 84 544624000 [ C6 - 120 22
543678009 [N - 1-1 58 543834009 | AA1-1-1 84 544626009 |AZ - 101 4
543679001 IN -1-1-5 58 $43835000 J AA1-1-1-11 84 544627000 | C5 -93 20
N -1-2-5 58 543836001 | AA1-2 84 544628009 |AZ -13 4
543680001 |N - 1-1-5-1 58 543837001 | AA3-2 88 544629000 [A1 -920 2
N -1-2-5-1 58 543838001 J AA3-2-1-1 88 A2 -920 4
543682000 [N - 1-1-5-2 58 543839005 | AA3- 2-2-1 88 544663000 |P -6 62
N -1-2.5-2 58 543839008 | AA2-4-3 86 544665000 |P -6-1 62
543683001 |N -1-1-5.1-2 [ 58 543841009 | AA2-3 86 544665002 [P -6-2 62
N -1-2-5-1-2 { 58 543842009 [ AA2- 3-1 86 S44745009 |y -1-11 82
N -27 60 S43843009 | AA2-3-1-11-1 86 544746000 |N - 28-1 60
Y -1-11-6 82 543844001 | AA2-3-2-1 86 Y -1-11-7-1 82
AAT-6-1 84 543846009 [AA2-4 86 AA1-6-2-1 84
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544746000 | AA2-4-3-2-1 86 545615001 | C10-153-4 30 014760622 JE -7 36
AA3-2-2-1-2-1] 88 Ga5- 153-4 104 E -10 36
S4474800%1 |Y -1-11-2 82 S45616001 | C10- 153-3 30 E -15 36
AA2-3-2-1-2 86 Ga5- 153-3 104 J -33 46
AA2-4-3-3 86 545617001 | C10-153-4 30 zZ -10 90
AA3-2-2-1-3 88 Ga5- 153-4 104 Z -87 94
S44749001 | AA1-6-3 84 545724009 §Z -19 90 ct -1-1-18 10
544750000 |N -28-2 60 S46405000 jF -24 40 1 -1-29 10
Y -1-11-7-2 82 547224001 | C1 -204 12 2 -37 14
AA1-6-2-2 84 U32744000 |[R -1-5 64 €2 -39 14
AA2-3-2-1-6 86 U34870001 |S -1-2-3 66 C2 -56 14
AA2-4-3-2-2 86 U38337000 R -1-1 64 4 -1-9 18
AA3-2-2-1-2-2 | 88 U38338000 4R - 1-2 64 C5 -18 20
544757001 |C6 -68 22 0A4300605 §S - 1-6 66 5 -37 20
S44759000 | AA2-3-2-1-4 86 5 -1-11 66 C5 -39 20
544760000 | AA2-3-2-1-5 86 0A4400605 | M -41 56 ¢S5 -56 20
544793009 §Y -1 82 0A5400805 |5 -1-5 66 D2 -39-2 34
544794001 {X -3 80 0A5400806 | M -1-6 54 014770622 |B -12 6
544795001 |B -1 88 P -10 62 B -12 6
544805001 T2 -3 70 P -12 62 B -12 b
544806000 |72 -3-5 70 p -14 62 E -13-1 36
544807000 |72 - 3-5-1 70 P -27 62 ]l -2 46
545147001 |B -2 6 P -38 62 ] -22 46
545199000 |5 -20 66 0A5401006 | M -1-7 54 c2 -42 14
545591001 fGa5-89 104 0A5401206 M -43 56 €2 -51 14
545593001 | Ga5- 89 104 0A5403006 | M -1-5 54 €3 -100 16
545595001 | Ga5-89 104 0B1351606 |2 -88 94 3 -104 16
545597001 | C10- 150-1 30 Z -94 94 3 -107 16
Ga5- 150-1 104 002300403 {71 -1-11 68 C5 -42 20
545598001 | C10-150-2 30 T1 -2-15 68 C5 -51 20
Gab- 150-2 104 T2 -3-11 70 C6 -100 22
545599001 | C10- 150-3 30 002300603 [S -1-14 66 C6 -104 22
Ga5- 150-3 104 004400803 |T1 -1-3 68 C6 -107 22
545600001 1 C10- 151-1 30 Tt - 27 68 014780622 |B -4 6
Ga5- 151-1 104 T2 -3-3 70 B -15 6
545601001 §C10-151-2 30 004400814 {C2 -13 14 017081606 [N -32 60
Ga5- 151-2 104 cs -13 20 Ut -1-2-1-3 72
545602001 [ C10- 151-3 30 004501003 |P -25 62 Ul -1-2-2-3 72
Gas-151-3 104 008400604 |K -84 50 U1 -1-24 72
545603001 | C10- 152 30 M -1-23 54 Ui -1-2-9 72
Ga5- 152 104 5 -117 66 017082203 jN -19 60
545604001 | C10- 1531 30 011679312 §C1 -1-1-24 10 017082206 jUT -9 74
Ga5-153-1 104 c1 -1-2-20 10 uz -9 76
545605001 | C10- 153-2 30 c4 -1-20 18 017501216 | Y -1-1-23 82
Gab- 153-2 104 014400522 | C3 - 113 16 017751412 | D2 - 47 34
545606001 §C10-153-3 30 014679320 {H -1-7 44 017821813 { AA3-2-3 88
Gab- 153-3 104 014680422 {J -42 46 017822212 | -25 52
545607001 | C10- 153-4 30 1 -1-1-15-1 10 018060822 |L -19 52
Gab- 153-4 104 C1 -1-2-6-1 10 018061036 |[M -4 56
545608001 | C10- 1531 30 c2 -27 14 018061222 | D1 -35 32
Gab- 153-1 104 C4 - 1-6-1 18 018061422 JL -2 52
545609001 | C10- 153-2 30 ¢ -27 20 018081222 {Z -74-2 94
Ga5-153-2 104 014680622 |E -3 36 018081636 |S -7 66
545610001 {C10-153-3 30 G -28 42 018082022 | A2 -102 4
Ga5-153-3 104 H -19 44 A2 -104 4
545611001 | C10- 153-4 30 b -7-2 46 018300836 |Y -1-1-21 82
Gas- 153-4 104 L -24 52 Y -1-1-22 82
545612001 | C10-153-1 30 cz -18 14 018301036 {Y -1-1-8 82
Ga5- 153-1 104 D1 -9 32 018301236 |Y -1-1-7 82
545613001 [C10-153-2 30 D1 -19 32 018302032 | AA3-2-1-1-2 88
Ga5- 153-2 104 014710522 §¢K - 31 50 018400622 | C1 -1-1-20 10
545614001 | C10- 153-3 30 c6 -113 22 a1 o-1-2-11 10
Gab5- 153-3 104 014760622 |B -9 6 C4 -1-11 18
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018400822 [P -5 62 022120306 | U1t - 1-2-1-7 72 026120236 U1 -1-2-1-9 72
018401222 |P -15 62 ut -1-2-2-7 72 U1 -1-2-2-9 72

P -4 62 025030135 | AA1-1-1-9 84 028030242 [N -1-1-7 58
018401636 | C3 -88 16 025030232 |N -1-1-8 58 N -1-2-7 58
C6 -88 22 N -1-2-8 58 Y -1-11-4 82
018405032 {Z -59 92 Y -1-11-5 82 028030246 |T1 -1-12 68
018501022 |C2 -24 14 A1l -22-5 2 Tt -2-16 68
C5 -24 20 A2 -22-5 4 T2 -3-12 70
Dt -16 32 AA1-2-1-3 84 028040242 |P -17 62
018501222 |C1 -1-2-22 10 025030236 | T1 -1-13 68 P -43 62
c3 -3 16 T -2-17 68 028040246 |C3 -89 16
c4 -1-22 18 T2 -3-13 70 C6 -89 22
018501422 |E -20 36 025040232 |P -16 62 028050242 |C2 -861 14
L -22 52 P -42 62 C3 -82 16
C3 -84 16 c1 -1-1-19 10 C5 -61 20
C6 - 145 22 €1 -1-2-10 10 028050246 |Z -34-8-2 92
018501622 j A2 - 106 4 C3 -129 16 U1 -1-6 72
C2 -30 14 ¢4 -1-10 18 028060242 |L -3 52
c3 -118 16 C6 -129 22 D1 -36 32
C5 -30 20 ut -42 74 028060246 {M -5 56
C6 -118 22 Uz -42 76 P -31 62
6 -119 22 025040236 |M -44 56 Ut -1-23 74
C6 -143 22 025050232 | C2 -25 14 Uz -35 76
018502522 {C3 - 119 16 C2 -60 14 028080240 U1 -1 74
018503022 {C2 -63 14 C3 -83 16 Uz - 11 76
C5 -63 20 c3 -117 16 028080242 |N -20 60
018505022 | C2 -62 14 C5 -25 20 Z -744 94
C5 -62 20 C5 -60 20 028080246 {N -33 60
018680822 | X -3-5 80 c6 - 117 22 Ut -1-2-1-4 72
X -4-2 80 €6 -144 22 Ui -1-2-2-4 72
X -52 80 025050236 {S -6 66 Ut -1-2-5 72
c2 -12-3 14 U1 -1-5 72 ut -1-2-10 72
c2 -34 14 025060132 §C2 - 15 14 028120246 jU1 -1-2-1-10 | 72
C2 -86 14 C5 -15 20 Ut -1-2-2-10 § 72
C3 -123 16 025060232 | D1 -37 32 028350242 |1 -21-6 46
c5 -12-3 20 025060236 |[M -6 56 Y -1-8 82
C5 -34 20 Tt -2-4 68 AA1-2-1-8 84
C5 -86 20 025060336 |2 -56 92 028680242 |F -9 40
C6 -123 22 U1 -1-22 74 032361306 U1 -1-14 72
018681022 |1 - 11 46 U2 -34 76 032422003 |z -93 4
K -6 50 025080232 |N -21 60 Ut -38 74
018681232 |Y -1-1-5 82 Z -74-3 94 U2 -38 76
021060106 |2 -55 92 025080236 U1 -1-2-6 72 032461606 |2 -57 92
Ut -1-24 74 Ut -12 74 037200615 |wW -1-10 78
U2 -36 76 Uz -12 76 037300615 |wW -1-13 78
021060206 |P -30 62 025080336 [N -22 60 037300816 |S -1-12 66
021080106 |N -23 60 025350132 |Y -1-1-15 82 037301015 |W -1-6 78
021400102 |Z -60 92 025350236 A1 -32 2 037301215 |z -4-3 0
021400106 {M -45 56 A2 -32 4 037521016 U1 -1-4 72
021500103 |N -5 58 025350332 |y -1-7 82 039411215 Ut -1-10 72
021500106 |S -9 66 025660132 | A1 -50-4 2 048020342 | AA1T-1-1-10 84
Z -34-83 92 025680132 |1Q -7 64 048030342 |K -15 50
Z -34-1141 92 025680232 [F -8 40 ct -1-1-4 10
021500216 |Y -1-1-24 82 H -1-27 44 048040342 K -20 50
021660102 | K -36 50 H -4 44 L -16 52
Al -22-4 2 I =12 46 1 -1-1-10 10
A1 -50-5 2 l -39 46 C1 -1-2-16 10
A2 -22-4 4 C1 -8 10 C4 -1-16 18
021660306 |C8 - 158 26 c4 -8 18 D2 -63 34
Ga2- 158 98 Ga2-8 98 048050342 {H -1-10 44
021670202 |K -34 50 Ga4d-8 102 c1 -1-1-17 10
021680202 |H -1-24 44 025710232 | C9 - 194 28 C1 -1-2-8 10
021750102 { D2 -45 34 025750132 [K -16 50 C4 -1-8 18
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048050346 {T1 -1-15 68 062660712 [AT -50-3 2 072630260 IR -6 6
T1 -2-19 68 062670412 |G - 31 42 081003670 [E -12 36

T2 -3-15 70 062670512 |F -27 40 E -17 36

048060142 fT1 -2-3 68 F -39 40 100022004 |H -1-26 44
048060342 |) -32 46 F -49 40 100022005 |J -24 46
C2 -44 14 Y -1-6 a2 100032004 |) -51 48

C2 -54 14 At -22-7 2 100090004 JE -2 36

C3 -109 16 A2 -22-7 4 100136001 ]G -20 42

Cc3 -116 16 Cct -75-7 12 H -1-20 44

C5 -44 20 c4 -75-7 18 100242003 |[B - 18 6

C5 -54 20 C9 -198 28 Y -1-1-16 82

C6 -109 22 Gaz-75-7 98 100250001 |B  -11 6

C6 -116 22 Gad- 75-7 102 B -11 [

048070342 |J -19 46 062670612 1G -4 42 B -11 6
048080342 |E -18 36 G -24 42 100281001 D1 -10 32
048100142 |H -1-4 44 L -10 52 100360003 [} -54 - 48
048150142 |B -7 6 L -32 52 100398001 |G -12 42
048160242 |C2 -52 14 Z -9 94 100402004 |G -17 42
C3 -114 16 A1 -23 2 100645003 | K -7 50

C5 -52 20 A2 -23 4 D1 -23 32

Cce -114 22 AAZ-3-1-5 86 100659001 K-35 50

Ce -142 22 062670712 1C1 -76 12 100887001 fZ -30 90

048200142 | D1 - 18 32 C4 -76 18 101073001 U1 -1-12 72
048320242 |Z -74-1-1 94 062670812 | AA2-4-5 86 101121000 J U1 -1-13 72
052400606 | Tt -1-16 68 062671212 | C1 -77 12 101572101 |2 -28 90
T1 -2-20 68 c4 -77 18 101706001 {B - 13-1 6

T2 -3-16 70 062680512 |H -1-18 44 E -6-1 36

052501205 [N -2 58 K -9 50 102630001 |B -16 6
060670512 }F -16 40 K -22 50 102707002 | C9 -199 28
060670612 }G -6 42 ct -1 12 103950003 |G -18 42
AA1-2-1-9 84 c4 -1 18 104450109 |z -1-2 90

AAT-2-3 84 AA2-3-1-9 86 Al -4 2

060680512 |[K -19 50 062680612 |F -7 40 A1l -10 2
060680712 |) -4 46 F -30 40 Al -43 2
061660806 | A1 -22-3 2 Al -28 2 A2 -4 4
A2 -22-3 4 A2 -28 4 A2 -10 4

062300412 §C3 -126 16 062680712 |B - 14-1-7 6 A2 -43 4
Co -126 22 B -14-2-7 [ D1 -68 32

062300612 IP -28 62 062680812 |H -3 44 104525001 |G -14 42
P -29 62 C3 -66 16 AA3-2-6 88

AA1-2-1-2 84 C6 -66 22 104567001 §F -21 40

AAT1-2-1-6 84 6 -69 22 104821009 [AT -5 2
AAZ-3-1-12 86 062681212 [H -2 44 A2 -5 4

062301205 | T1 -1-6 68 Dt -30 32 105073001 | U1 -1-17 72
71 -2-10 68 D2 -60 34 Uz -28 76

T2 -3-6 70 062681412 |Q -6 64 106129002 |J -21-5 46

062301616 § AA1-1-1-13 84 062710612 |G -2 42 106147002 |1 -14 46
062302505 |Y -1-11-3 82 062711012 A1 - 21 2 L -26 52
062302506 |N -1-1-6 58 A2 -2 4 106588003 | -25-3 46
N -1-2-6 58 062711212 A1 - 14 2 106629002 §J -52 48

062400612 | A1 -39 2 A2 -14 4 Al -19 2
A2 -39 4 C2 -64 14 At -30 2

062400812 }C3 -128 16 C5 -64 20 A2 -19 4
Cco6 -128 22 062760812 |L -28 52 A2 -30 4

062400806 |Q -2 64 062761012 | A2 - 122 4 A2 -114 4
062400812 |AZ2 - 112 4 c3 -1 16 AZ2 -116 4
062401006 |Z -3 90 ce -71 22 C2 -92 14
062404005 {Y -1-11-11 82 062761412 | C2 -14 14 c3 -132 16
062501406 {Z -34-11-4 92 C5 -14 20 €3 -135 16
062660412 |E - 14-1-3 36 062771012 1L -20 52 cs5 -92 20
E -14-2-3 38 070688850 | C2 -43 14 D1 -22 32

062660712 E - 14-1-7 36 C3 -108 16 D1 -72 32
E -14-2-7 38 C5 -43 20 107017002 {S  -1-20 66
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107017002 A1 -36 2 117934009 A1 - 11 2 145446001 |G - 16 42
A2 -36 4 Al -20-3 2 G -22 42
107038003 | C1 -78 12 A2 -6 4 H -1-22 44
c4 -78 18 A2 -1 4 145472001 | D2 -54 34
107148001 |F -5 40 A2 -20-3 4 145478101 {1 -9 45
F -13 40 117936001 | T1 -1-17 68 L -18 52
F -37 40 T -2-21 68 L -29 52
107272002 fC6 -132 22 T2 -3-17 70 145480101 A1 - 25 2
C6 -135 22 117936009 | A1 -42 2 A2 -25 4
107321003 |S -1-19 66 A2 -42 4 145519001 {G -10 42
Al -35 2 118064001 |Z -33 92 145547001 |F - 26 40
A2 -35 4 118837001 |z -27 99 145646011 |B -24 8
107415009 {B -24 8 119702004 U1 - 1-11 72 145646014 |B -24 8
107415011 |B -24 8 119707003 U1 -7 74 145646016 |B -24 8
107415014 |B  -24 8 uz2 -7 76 145646018 |B -24 8
107415016 |B -24 6 119708001 U1 -8 74 145646019 |B -24 g
107415018 B -24 8 Uz -8 76 145646021 [B -24 6
107415019 |B -24 8 120438001 |E -23 36 145646024 |B -24 8
107415021 |B -24 8 120448001 |H -1-13 44 145646025 |B -24 6
107415023 |B -24 8 120990001 |H -1-14 44 145646421 |2 -17 90
107415416 {2 -17 20 122991001 {2 -14 90 145646425 |Z -17 90
107453001 | D2 -44 34 123006001 B -13-2 6 146058001 | AA1-1-1-4 84
107606001 |G - 14 42 126863001 |Z -34-3 92 AA3-2-1-1-9 88
107779001 |2 -29 0 129986001 | A1 -37 2 146059001 | AA1-1-1-5 84
107780001 |Z -31 90 A2 -37 4 AA3-2-1-1-8 88
108802001 |F -46 40 132051001 |B -14-1-4 6 146060000 | AA1-1-1-B 84
109239002 | AT -26 2 B -14-2-4 6 AA3-2-1-1-7 88
A2 -26 4 133172003 |U1 -1-3 72 146080000 | AAT-1-2 84
109714000 {2 -5 a0 133188001 jU1 -6 74 146206009 | AA1-1-1-3 84
Z -12 90 Uz -6 76 AA3-2-1-1-10 | 88
Z -1 90 133740006 |Z -54 92 146255000 §Z -52 92
109763002 |L -13 52 U1 -1-21 74 U1 -1-20 74
109893002 |1 -27 46 Uz -33 76 Uz -32 76
L -4 52 138444001 U1 - 41 74 146256001 }Z -51 92
110161004 |J -28 46 uz -4 76 ut -1-19 74
l -37 46 140263000 { D1 -28 32 Uz -31 76
110168001 | CT -1-2-18 10 140392009 |A1 -7 2 146288001 {X -18 50
C4 -1-18 18 A2 -7 4 148196000 | D2 -49 34
110233001 [J -26 46 140647001 L - 31 52 148197000 § D2 - 50 34
I -36 46 140726000 |B -5 6 148738000 |F -4 40
110367001 |J -31 46 141492001 §J -25-2 46 148782001 |C2 -29 14
110735001 {K -14 50 141590001 |H -1-25 44 c5 -29 20
111140002 {J -50 48 141786001 |E -1 36 148813001 |1 -21-4 46
111466101 | D2 -53 34 141860001 {Z -74-1-2 94 149168001 ] C8 - 164 26
112738000 |[F -36 40 142443001 |2 -26 90 c9 -191 28
113006001 |F -51 40 142721001 12 -32 90 149287000 |P -13 62
113316001 |G -5 42 142990001 |Z -34-10-3 92 AA2-3-5 86
114294001 |G -9 42 143591001 | C1 -1-1-16 10 AA3-2-7 88
114483002 [z -22 90 1 -1-2.7 10 149796001 N -6 58
114486002 |Z -6 90 c4 -1-7 18 149809000 |M -1-28 54
115186001 |G -19 42 143882001 12 -9 90 M -54 56
115188001 |G - 21 42 143910009 |2 - 11 a0 P -33 62
115558002 | D1 - 31 32 143966001 | A1 -50-2 2 5 -1-16 66
U1 -3 74 144105000 tH -1-23 44 W o-1-21 78
Uz -3 76 144110001 |H -1-21 44 149831101 Y -1-1-13 82
116662003 [UT -39 74 144226001 {Z -50 92 150173003 |z -34-7 92
U2 -39 76 144458001 |B -21 6 150174000 §Z -34-4-3 92
116694001 U1 - 10 74 K -24 50 Z -34-5-1 92
Uz -10 76 144504001 | AAT- 1-1-2 84 150179002 [Z - 34-8-1 92
117150001 |F -48 40 AA3-2-1-1-11 88 150180001 |z - 34-1 92
117291002 | ¥ -1-3 82 144588001 |G -10 42 150182000 |z -34-2 92
117363001 |C9 - 193 28 144712001 |B - 21 6 150183000 |z -34-10-2 92
117934009 A1 -6 2 145087001 Y  -1-1-12 82 150206000 |z  -34-6-2 92
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150206002 |2 -34-441 92 154763010 |B -24 8
150207001 {Z - 34-6-1 92 155167002 D2 -52 34
150332001 §Z -103 94 155510001 | AA1-1-1-7 84
150460001 | D2 -42 34 AA3-2-1-1-6 88
150461001 | D2 -43 34 155578000 |B - 19 6
150551000 |G -11 42 156112003 |Z -34-6 92
151927001 |F -20 40 156206001 §K -29 50
152231000 1B - 10-1 6 157237001 { D2 -64-7 34
152236001 |B - 14-1-2 6 Gal-F 96

B -14-2-2 6 157255100 | AA1-1-1-8 84
152237001 |B -14-1-3 6 158592001 | D2 -64-6 34
152242001 |B -22 6 Gal-G 96
152243001 |B -23 6 158940001 |J -35 46
152245001 |E -4 36 159111001 | K - 37 50
152678001 |E - 11 36 1584150009 |A1 -12 2
E -16 36 A2 -12 4
152681201 |[E -19-1 36 159224001 |G -7 42
152682101 |E -21-1 36 159379001 J D1 -33 32
152683001 §E -14-1-4 36 159574101 {H -1-19 44
E -14-24 38 159805001 |G -15 42
152684101 {E -14-1-5 36 159905001 |1 -13 46
E -14-2-5 38 181995001 |E -6 36
152686101 |E -21-~1 36 192737132 |Z -34-13 92
152869001 |G -1 42 200190001 |N - 15 58
152870001 |G -3 42 S -2 66
152872001 |G -8 42 Z -41 92
152881001 |G -27 42 Ut -1-18 74
152883000 |G -29 42 uz -30 75
152884001 |G -30 42 228475000 |F -44 40
152889001 |G -23 42 J -55 48
152891101 |G -26 42 M -7 56
152938001 |H -1-17 44 P -39 62
152948001 |F -1 40 T -1-7 68
F -32 40 T1 -2-11 68
152969001 |F -38 40 T2 -3-7 70
153057002 |V -2 78 231071001 11 -16 46
C7 -142 24 232384001 M - 1-30-2 54
153242000 |M -1-30-5 54 340400001 |N -25 58
Z -25 90 P -40 62
153403002 |C1 -9 12 Y -t-12 82
€4 -9 18 AA2-3-4 86
Ga2-9 98 AA3-2-5 88
Ga4d-9 102 402887001 |E -14-1-6 36
153484001 j} -38 46 E -14-2-6 38
153562001 jF -19 40 417382001 |S -1-2-5 66
153597001 {J -21-2 46 525664000 [P - 11 62
153843009 |Z -86 94 P -37 62
153871001 | C9 - 196 28 530138001 | C2 -53 14
153920001 |F -12 40 C3 -115 16
154235001 |Y -1-1-10 82 ¢5 -53 20
154236001 |Y -1-1-11 82 c6 -108 22
154237001 |Y -1-1-14 82 C6 -115 22
154252001 |Y -1-4 82 623033000 | D2 - 41 34
154253001 |Y -1-5 82
154256101 |Y -1-9 82
154467001 |Z -4-2 90
154528001 |H -1-12 44
154596000 |J -20 46
154599000 {J -5 46
154607101 |L -9 52
154623000 |B -10-2 6
154624001 |B - 14-2-3 6
154702101 |Z -23 90
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